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System Number
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System 00,02
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System 01.11.3
Sys;em 01.11.4
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Description

COMPLETE VEHICLE :

r

Jack & Handle, Tools, Fire Extinguishéi

BODY :

Bodijiscellaneous Items

Chassis Assy

Centre Section

Boay Side & Quarter

Spare Wheel Mounting Frame

Rear End |

Radiator & 0Oil Coole? Moﬁnting Frame
Front End

Doors &.Mountings

Hood & Mountings

_Fioor Trim

Roof Trim

Body Side Trim -

Rear End Trim

Sound & Heat antrol

Chassis Sealing

Body Sealing

Windshield Weatherstrip

Side Window & Door Weatherstrips
Seats, Seat Trim & Seat Sliﬁes
Front Glass

Body Side G}ass, Frames & Mechanisms
Rear Glass & Weatherstrips'

Rear View Mirrors
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01.12.1
01.14.1
01.14.3
0k.15

01.16.1

01.16.2
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01.18.2
01,20.1
02
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02.04.1

03.00
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03.01.2
03.01.3
03.01.4
03.02.1
03.02.02
03.63.2
03.04.3
03;04.4-
03.06.2
03.07.2
03.07.3
03.07.4

03.60

Description

Instrument Panel

Lock Set

Docor Handles, Loéks &.Mgcﬁanisms
Exterior Ornamentation

Wipef & Linkage

Wiper Moto;

Washer (Windshield)

Washer Pump

Body Side Stripes &:Deca;s

Seat Belt

FRAME AND MOUNTING:
Engine‘Mounfing

Front Towing Attachment

ENGINE:

Engine - Hot Testéd/Service
Cylinder Block Assembly
Crankshaft Assembly
Camshaft

Manifold & Gaskets

Engine Lubrication

Engine Lubrication

" Codlant Circulation

Throttle Housing Assembly
Turbocharger

Starter

Ignition HT Wiring

Distributor Assembly
Sparking Plug

Engine Kits

041-042
043
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049
049
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RS200
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System

System

System
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0300
03.01.5
03.02
03.02.1
03.03.1
03.03.2
03.04.2
03.04.3
03.07
03.07.1

03.08

SYSTEM

04
04.01
04.02
04.03
04.04
04.04.3
04.04.4

05

SYSTEM

05.01

05.02

05.03

05.60

06

SYSTEM

06.01

06.02

Description

ENGINE - VEHICLE INSTALLATIONS:

Engine Covexr
Engine Installation

Engine Lubrication

Radiator, Fan & Connections

Coolant Circulation

Air Cleaner & Intercooler
Throttle Cover Assembly
Engine Management
Ighition

Crankcase Emission

SUSPENSION:

Front Suspension Members
Rear Suspension Members

Shock Absorbers/Springs

Wheels & Tyres

Spare Wheel Retention

Wheel Ornamentation

DRIVELINE:

Drive Shaft

Rear Drive Axle

Front Drive Axle
Driveline - Service Only
BRAKES :

Brakes

Handbrake

" Page
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091

091
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093-098
099-104
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System Number Description _ ' : Page

SYSTEM 07 ' TRANSMISSION: - o </
System 07.03 Transmission (Assemblies) : 121

- System 07.03 Transmission (Gears) . ' o 122-123

System 07.03 -Transmission {Synchros/Selectors) 124

G

System 07,03 Transmission (0il System) ) 125

- System 07.03 Transmission (Bearings) X 126

R

System 07.03 Transmission (Front Axle & Diffs) -127

0

ystem 07.03 Transmission (Vehicle Assembly) .. 128-130"

mSystem 07.06 Transmission - External Controls 131-~134

ystem 07.07 Transfer Box : R 135

Q

SYSTEM 08 CLUTCH :
System 08.01 Cluteh & Housing 137~138

System 08.02 Clutch Controls . 139-140

20

SYSTEM 09 EXHAUST:

mSystem 09.00 Exhaust . | 141
| . _SYSTEM .10 FUEL:
mSystem 10.01.1 Fuel Tanks _ 143144
WsSystem 10.01.2 Fuel Lines : . 145-147
’ System 10.01.3 Filler Cap & Pipe 148
Wy, SYSTEM 11 STEERING: ‘)
System 11.01 Manual.Steering_Gear 149
System 11.05 Steering Column Shaft . . 150-151
sttem 11.05.3 Steering Wheel 152
_ SYSTEM 12 CLIMATE CONTROL:
;System 12.01 Body-Ventilétion _ _ 153
System 12.02 Heating & Distribution : 154-156
System 12.02.3 Water Hoses & Attachments : 156
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Number

System
System
System
System
System

System

System
System
System
System

System

‘System

System
System
System

System

System
System
System
System
System
System
System
System

System

SYSTEM

13

13.02

13.03

13.04

13.05

13.06

13.07

SYSTEM

14

14.01.1
14.02.1
14.08.1
14.09.1
14.09.2
14.09.3

14.09.5

14.10.1

14.10.2

14.10.3

SYSTEM

17

17.01.1

17.01.4

17.01.5

17.01.6

17.02.1

17.02.2

17.02.3

17.03

17.03.3

Description Page . .-

GAUGES AND WARNING DEVICES:

Speedometer . 157
Fuel Gauge | A i577;;f
Electrical Power Gauges 157

' Engine Operation Gauges 158
Horns 158 -
Miscellaneous Gauges ‘ 158

ELECTRICAL POWER SUPPLY:

Battery 159
Alternator 159
Battery Cables & Fixings - 160
Wiring Engine Compartment ' 161
Wiring Main Loom 162~-163
Wiring Looms - Rear 164
Fuses 164
Switches Steering Column 165
Switches, Instrument Panel Mounted . " 165
Relay 165
LIGHTING:

Front Lighting Semi Sealed Beam 167
Front Lighting - Road Lamps le8
Frént Lighting - Fog Lamps 168
Front Lighting - Front Turn Indicators 168
Courtesy & Mﬁp Reading Lamps 169
Lamp - Luggage Compartment .170
Lamp ~ Engine Compartment 170
Rear Lamps | 171
Rear'Lamps ~ Licence Plate Lamp 171




OO0 N



‘RS200 BILL OF MATERIAL ~ SERVICE PARTS

DESCRIPTION ; | . PART NUMBER FINIS  |QUANTITY
: PER CAR

SYSTEM 00.00 - COMPLETE VEHICLE ‘ ' L

System 00.02 Jack, Tools & Miscellaneous Safety Items

) i Jack & Handle - Rally HBSPB17080AA 9090876 Iz!
D: Jack - Road '  HB5PB17080BA 9091324 1
-

Bracket - Jack Support HB5PBO7040BB - 9090845 1.
Locating Bracket - Jack Support HE85PBO7041AA 9090842 1
_Foam - Wide - Jack Support Bracket  HB5PBl9552AA 9091430 300mm

Jack Support Bracket to Locating Bracket:

Screw M8 x 16 E602186S572 *0240909 2
Washer Flat E630027S71 *1444685 2
Washer Star E630318571 *1472597 2

Jack to Jack Support Bracket:.

Clip MS186304S 9091489 2

Wheel Brace HB5PB17035AA 9093321 1

Wheel Brace to Jack Support Bracket:

Grommet . HEBS5PB17040AA 9090877 1

Clip M5186304S 9091489 1
Toclkit - made from 83BB17003AA *5119284 1

by changing Plug Spanner to
Plug Spanner | (with Ford Plugs) H85PB17017BA 9093582 1
[ (with NGK Plugs ) H85PB17017DA 9093812 1

Tocl Kit to Luggage Box:

Velcro Loop HB5PB19510AA 9091501 2x190mm

Velcro Hook HBS5PE19510BA 39090859 2x140mm

L * Order from: PSO Daventry/Merkenich : , e Page 0l




_________________________________________________________________________ (“)
DESCRIPTION ERY PART NUMBER = | FINIS  |QUANTITY
: PER CAR
ire Extinguisher . HBSPB19C546AR 9092729 1 f
re Extinguisher To Chassis: i
m Rivnut Steel M6 . MS182061574 9091541 2
- Screw M6 x 20 E602167572 *0241729 2
O Washer Flat E630024571 *1459510 2
-
e
END OF SYSTEM 00 = - - L ' L
] [ |
; ‘1“"}
)

* Order from: PSO Daventry/Merkenich - _ ) ' page 02 N
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RS200.0RG

RS200 BILL OF MATERIAL - SERVICE PARTS

SYSTEM 01.00 - BODY

System 01.00.1 Body Miscellaneous Items

Roll Cage - Painted
Roll Cage Kit - Unpainted

Roll Cage To 'A'Post:

Screw Hex Head MB x 20

Washer Plain M8

Washer Spring M8

Roll Cage to Centre Section:

Screw Hex Head MB x 20
“Screw Hex Head M8 x 25
Screw Hex Head M8 x 30
Washer Plain M8
ZWasher'SpringIMS
Roll Cage to Chassis:
Screw Hex Head M8 x 16
IWasher Plain M8

Washer Spring M8

Roll Cage To Rear Bulkhead:

Nut Hex P/T M1lO
Washer Flat M10

Bolt Hex Head M10 x 40

* Order from: PSO Daventry/Merkenich

HB5PB51830AD

HB5PBA51830ABR

E602187572
E630027571

E630318571

E6021875872
E6021888572
E602189572
E630027571

E6303185871

E602186572

E630027571

E6303185871

E620434572

E630031s71

E600313872

FINIS

9091513

9093813

*0241589

| *1444685

*1472597

0241589

*1461203

*1465377

*1444685

*1472597

*0240909
*1444685

*1472597

*1536467
*6095166

*0200866

QUANTITY
PER CAR

10

18

18

22
22

22

Page 03




RS200 BILL OF MATERIAL -~ SERVICE PARTS

DESCRIPTION . PART NUMBER FINIS QUANTITY
' ' PER CAR

. e ot St e o e e . e e e . e T e v B B S B T . oo A B D S D b ks e b e . o o AR T} o g o P o e . e

Roll Cage Fitting:

k . shim - lmm H85PB51860AK 9093815 20 °
O Shim - 2mm : ' H85PB51860BA 9091350 20
m Shim - 3mm | . HBSPBS1B60CA 9091398 = 20
.' Washer -Spring " Es30318s71 . %1472597 40
Oanel - Front Bulkhead ~ H8SPBOl615AC 9090881 . 2
| ﬁlanking Grommet -~ Front Bulkhead H85PB20404AA 2091338 .2

late - Steering Column Seal Clamp H85PB3580AA 9091180 . 2 £y

R

Seal - Steering Column HB5PB3K709AA 9090841 2

ront Bulkhead Panel To Chassis:

_Nut Spring 'U' Type AB6 . E623301576 *6061327 14
N Washer Flat 4.3 x 9 . E630020571 *0241816 14
(/) 'Screw Type B Pan Head M6 x 10 E6103285201 9093991 14
mrommet - wiring_ Harness | H85PB19505BA 9093814 1
i rommet - Wiring Harness HSSPB19506BA s 9090882 1
-Cover - Outer Pedal Box RH - RHD H85PB9452AA 9091282 1
# Cover - Outer Pedal Box LH - LHD HBSPB9453AA 9091283 1 -
rommet ~ Outer Pedal Box H8SPB20406BA 9091414 2 .
Cover - Inner Pedal Box LH - LHD H85PB9454AA 9091803 1
Cover - Inner Pedal Box RH - RHD  HBSPBY4S5AA 9091802 1

Pedal Box Cover To Chassis and Centre Body:

Screw Type AB No. 8 x 14 ' M5110284574 9091683 6

W

Foot Rest - Passenger Side - Rally . MSB86PB11200Ba 9093816 1

* Order from: PSO Daventry/Merkenich : Page 04 P




RS200 BILL OF MATERIAL - SERVICE PARTS

T e e o i e e e e e
R , _ _ _ o _

DESCRIPTION. PART NUMBER FINIS QUANTITY
: ' S ‘ : ' PER CAR

Stay - Roll Cage Rear LH ' HBSPBC51BN21AE 9091390 - 1

- N Bracket - Intercooler Support LH H85PB9443BA 9092033 1

Sta - Roll Cage Rear RH HBSPBCS18N20AF 9091391 1

Bracket - Intercooler Support RH HB5PRO443AA 9092032 1

_Stays To Chassis:
Screw Socket Head M12 x 1.5 x 30  MS1806225202 9091537 2
Washer Lock M12 x 20.5 = = E630175571 *1472287 2
Stays.To Roll Cage:
Screw Socket Head M12'x 1.5 x 20  MS1806208202 9091567 2

Washex dek-MlZ x 20.5 - - - E&30175871 *1472287 2

Stays To Rear Damper Frame:

Screw Socket Head M12 x 1.5 x 80 MS1806245202 9091561 2
Washer Lock M12 x 20.5 E6301755871 * 1472287 2

Washexr Flat M12 ' E630035571 *1475686 2

RS200.0RG

£ y
i
%

K

* QOrder from: PSO ngentry/Merkeniéh ‘ S ~ Page 05
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RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY

System 01.01.1 Chassis Assembly
Chassis Frame
Chassis Frame & Centre Section

Chassis Frame, Centre
Section & Roll Cage

Chassis - Front Frame
Chassis - Centre Frame
Chassis -~ Rear Frame

Plate Support - Chassis RH
Plate Support - Chassis LH
Angle Body Fixing

Angle Body Fixing RH

4/ Angle Body Fixing LH

Shim - Scuttié To Pedal Box

Shim - Scuttle To Pedal Box Rear

Bar-Front Chassis Reinforcement
RH

Bar-Front Chassis Reinforcement
LH

Bar To Chassis:
Screw Hex Head M8 x 16
Nut Lock M8

Clip -~ Throttle Cable

Clips to Tunnel:

WWW.RS200.0RG

Rivet - Blind Sealed

Washer - Plain

* Order from: PSO Daventry/Merkenich

HB5PBAOCOCOQ1BC

- HB5PBA0O0001CS

HB85PBAQOQOLCSRC

H85PBAO0002BC
HB85PBAOO003BC
H85PBAO0004CB
HB5PBAOOOOSBA
HB5PBAOO0O6BA
HBSPBAOOOO7BA
HB5PBAOO0OBBA
HB85PBA00009BA
H85PBAOOO10BB

H85PBA0O0011BA
H85PBB104A68BAB
HB5PBB104A69AB
E602186572

E620433572

MS1863058

MS5184003571

E630023571

9091957

9091958

‘9091959
9092303
9091960
9091927
9091925
9091926
9091924
9093997
9093998
9093999

9091963
9093583
9093584
*0240909

*1613187

9092453

9092286

*1493847




RS200 BILL OF MATERIAL - SERVICE PARTS -

" FINIS

QUANTITY

{PER CAR

Throttle Pedal Plate To Chassis:

Screw Button Head Cap M5 x 12

Steering Rack Plate to Chassis:

Bolt

ORG

®Reinforcement - Tunnel Transfer Box
Cover Mounting

Water Pipes To Transmission Tunnel:

Stud M5 x 12

Reinforcement -~ Tunnel - Handbrake

Cover - Pedal Box Aperture

Screw Button Head Socket M8 x 35

Washer Plain - M8

RS200

Nut Lock M8

Chassis Engine Mounting Plate RH

Chassis Engine Mounting Plate LH

Washer Plain - M6

WW

* Qrder from: PSO Daventry/Merkenich

Pedal Box Aperture Cover To Chassis:

Screw Button Head Socket.MG x 20

M51805108

77FB1107AH

H85PB7A197AA

MsS18632108

H85PB7198AA

H85PB9446AR

MS1805285
E630028571

E6204335872

HB5PB6F0O00EB -
H85PB6FO01BB

RH/LH Engine Mounting Plates To Chassis:

MS180521s

E630024571

9091531

*1619178

9091263

9091173
9091264

9091931

9091691

*#1523201

*1613187 '

9091425

9091428

9091596

*1459510

14

Page

RH
LH

RH
LH

07




RS200BILL OF MATERIAL SERVICE .PARTS . .

FINIS

QUANTITY
PER CAR

Screw Cap Cask Head Mé x 14

RG

racket - Brake & Clutch Pipes
racket To Chassis:

Rivet - Blind Sealed

trap -~ Propshaft Protection

0.0

Strap To Tunnel:
Screw Hex Head M8 x 16

Washer Lock M8

Covef - Transfer Box Tunnel
over To Tunnel:

Screw Pan Head M5 x 12

RS20

ERear. Lower Detachable Beam .
etachable Beam To Chassis:

Bolt Hex Head MIO x 1.5 x 45

W

Washer Spring Type A M10

Front Scuttle To Chassis:
Screw M6 x 1 x 25
- Washer Flat M6

Nut Lock M6 x 1

WW

* Qrder froﬁ: PSO Daventry/Merkenich

hassis Access Cover - Fuel Tanks:

M51B0530874

H85PB2181AA

MS184003S

H85PB113K34BA

E601868572

E630153571

HB85PB11GOOEE

E603143572

HB5PB51842A4

E600314572

E630174571

£602168572
E6300255205

E620432572

9091866

2091001

9092286

9091921

*0240909

.x1486632

2090741

*1481286

9093303

*1473187

*1617358

*1503087

*1629755

2092673

68

12

Page 08
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R5200 BILLQOF.MATERIAL”— SERVICE PARTS
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QUANTITY
PER CAR

s ik s s B e A S A . B e ok e e P . e e Y e M S ot i M i S P o Bl oy o i R e e S Y S N P R MR YRl Sl i it T S S e Vo S S

System'01.01.3 - Centre Section
Centre Section - Primed
Centre Section To Chassis:

Rivet Blind Sealed 4.8 x 16.2

Bracket - Facia Panel Mounting

Foam - Centre Section Demist Slots
Sealing

Bracket Grille Mounting Inner
Bracket Grille Mounting Cuter

Bracket -~ Fuse Box

Plate - Fan Locating

Baéking Plate -~ Front Beaml.
Plates To Centré Seetion:."
Pop ﬁivet 3.2 x 12.5
Screw Self Tap
Centre Section Plank To 'A' Posf:
Bolt M8 x 60
Screw Hex Héaq M8 ﬁ 20
Washer Plaip M8
Washer Lock M8
Screw Hex Head M10 x 35
Washer Plain M10

Washer Lock M10

* Order from: PSO Daventry/Merkenich

H85PBAOOOL5RA

MS1840038 .

- H85PB04311aA

H85PB19532aA

H85PBO1832AB
H85PBO1831AB

H85PB14074AB

-H85PB19926AB

HB5PBO0017AA

E6475525

-E610246574

E600217572
E602187572
E630030571
E630318571
E602210872
E630032571

E630319571

9090883

9092286

9091509

71

3

Not Serviced A/R

9091502

9090800

- 9091433 -

9093955

9091783

9093993

*1517551

*1508268

*0241589
*1488478
*1472597
*1487926
*1451781

*0242346

30

12

Page 09



T o 8 B b ke o e i ke okl e o e oy AR ke R AL S T TR M e . (A i M Sl et S G A Mt S e e et Ml R T B S o Y B M P T T Ml S T

FINIS QUANTITY
o PER CAR

erial Strip 76 wide x 2m

(3

lanking Plate Heater Hole

lanking Plate To Chassis:

R

Nut - Spring 'W' Type No. 6

Screw - Self Tap No. 6

O

- . L
Planks To 'A' Post:

Spacer - Long Plank

0

Washer Flat M10

Spacer - Short Plank -

20

indscreen Demist Ducting Seal

mist Funnel - Centre Body

WWW.Rp

* QOrder from: PSO Daventry/Merkenich

8

HEB5PB1BSO1AA

. HB5PB20403AA

E623300871

E610229574

HB5PB3478AA
MS$183009571

HB5PB3479BA

H85PBO1813AA

HB85PB0O1814aA

Not 'Serviced .2m -

9093820 1
+1474663 14
*1511927 14 -
19090750 - 2

9091540 - 4

9093821 2

9091952 - 1800mm

9093822 2

Yt




-'RS200 BILL OF MATERIAL -~ SERVICE PARTS

U M S U L T v o et M - ] A e L S U 8 B ok e e e g T T T R i 8 T T P8 ol i b o o e o = P e - e

DESCRIPTION : o PART NUMBER FINIS QUANTITY

System 01.01.4 Body Side & Quarter

Rocker Panel RH (Sill) - Primed - ‘HS8SPBA10130AA 9093817, = 1.
Rocker Panel LH (Sill) - Primed H85PBAL10131AA .. 9093818 1

Rocker Panels To Chassis:

Pop Rivet Sealed Dome Head E8422525 *6083850 60
Bracket - Rear Sill Support RH . . HBSPB10O135BA - 9093585 - 1

Bracket - Rear Sill Support LH HB85PB10136BA 2093586 1

Brackets - Rear Sill Suppbrt To Chassis:

_Rivet 3.2 x 12.5 E647552574 9093993 6
Screw Pan M5 x 12 E603143574 *1481286 6
Washer MS E630021571 *1467846 . 6
Nut Lock MS E620431572 *1571668 6

Quarter Panel - Front Wheelarch HBSPBAl6AO74AA 9091394 1
RH - Primed . ' C
Quarter Panel - Front Wheelarch HB5PBA16AJ7SAA 9090807 1

LH - Primed

‘Quarter Panels - Front Wheelarch To Chassis:

Pop Rivet Sealed Dome Head B8422525 - *6083850 © 20

Locator Hood H85PBLl6K90AA 2091582 2

Locator Hood To Quarter Panels:

Screw Hex Head M6 x 20 E602186572 *0240909 2
Washer M6 Plain Large E630027571 *1444685 2
Washer M6 Lock E630318571 *1472597 2

* . Order from: PSO Daventry/Merkenich . : SR R Page 11




"RS5200 BILL OF MATERIAL - SERVICE PARTS

A 4 o e Y " S o S T o . e o . o B s e . e o o S VP P D N i Sk i . S . Al B A

DESCRIPTION : B PART NUMBER - . FINIS QUANTITY
PER CAR

Al e B T R e o o . R S i T - " L " W o S S S o i U . S8R AL B AN L i by R P TP S M S W A R A S PR B M S e e - S A —

G

ystem 01.01.6 - Spare Wheel Mounting Frame

pare Wheel Mounting Frame Assembly HB5PB16810BE - 1

m Comprising:
Sparerwheel Mounting Frame..-. | H85PB16810BD 9090885. : . 1
Support - Rear Body Bumper  HSSPBV44482AA 9093819 2
Bump Rubber . H8SPB16C618AA 9093587 2

See service instruction for details of welding/assembly)

racket - Latch Rear Cover . HB5PBL6701BC 9090867 1
Spare Wheel Frame To Damper Frame:
Screw Socket Head M12 x 70 M51806235202 9091480 2

Washer Lbck M12 x 20.5 E630175871 *1472287 2

pare Wheel Frame To Chassis Plate:

Screw Socket Head M10 = 35 MS1806125202 9092149 2
‘Washer Plain M10 . E630032871 - *1451781 2
Nut Lock M10 x 1.5 . E620434572 ¢ - *1595283 2

Spare Wheel Frame to Damper Bracket:

Screw Hex Head - M6 x 12 ~ .~ E602526S72M = *6130168 4

WWW.RS200.0

f“Order from: PSO Daventry/Merkenich SR e "~ Page 12




-RS200--BILL ‘OF MATERIAL - SERVICE PARTS

fﬂa
- ,,};

e e AL Lk o e o o e o e b U el il e ke e e e e e e g i ket ok ol e A e o T T S S Dt e T

.

DESCRIPTION o > PART NUMBER - | FINIS QUANTITY
' PER CAR

System 01.01.6 Rear End

Rear Body Panel -~ Primed H85PBA40320BA 9091396 . 1

~ Reinforcement - Rear Body Bumpstop :
- Fibreglass HB5PBV44482BA 9093825 1
(See service instruction for details of assembly)

Bracket - Switch Mounting RH - H85PB16703AB 9092025 1
Bracket - Switch Mounting LH : H85PB16704AB 9093824 1
‘Hinge - RH ' ' H85PBL68OGAC 9091510 1
Hinge - LH | o H85PB16806BEC 9093323 1
Pin - Rear Cover Hinge o HESPB42937AB 9093538 2

Pin to Hinges RH/LH:
‘Nut Mé Prevailing Torgue o E620432572 9092673 2,

Washer M6 o E630024s71 *1459510 2

Hinges RH/LH To Rear End:

RS200.0RG

Screw Cask Socket Head MB x 25 . MS180651572 9093832 6
Washer Lock E630318571M *$5130175 6
Nut Hex M8 E620013572 *1436267 6

Hinges RH/LH To Centre Section:

Screw Hex Head M8 x 20 E604887572 *]1546799 6

Washer Plain M8 E630027871 *1444685 6
Nut B/T E620433872 *1613187 6

WW

i,
S

*  Order from: ﬁso_baveﬁtry/Merkenich S o : : Page 13



RS200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION : PART NUMBER EINIS QUANTITY |
. : PER CAR
. ntercooler Cover - Primed . H85PBA9445AA 9091284 1
'Qntercooler Cover To Rear End:
m Nut M6 _ . - . E620012572 *0204716 . - 4
Washer Plain M6 o 3630025571- *1464174 4
O Washer Lock M6 S E630317571 *0241856 4
Grille - Upper Rear RH '  HB5PBO1BK27AB 9091500 1 |
Orillg - Upper Rear LH ._ ' H85PBO18K28AB 9091863 1
| Orille - Lower Rear RH H85PBO19KS51AB 9092133 1
N Grille - Lover Rear LH © HesPBO19K52aB 9093335 1
Nrille - Centre Rear N H85PBO18K29AB 9091820 1
Grille - Air Intake Reaf RH | HB85PBO1830AB | 2091860 -1
(,)riile - Air Intake Rear LH HBSPBO1830BB 9091626 1

Grille To Rear End:

‘Rivet - Peel - A MS184005574 9091521 44

WWW.R

* Order from: PS0 Daventry/Merkenich o g C a " ‘page 14
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RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

T T T A (1 T T o e S o T P O o P T e e kot i g i e P o i O S S . e . e o S G Y e B SR ol Al A e S St Bt o e

Catch -~ Rear End

. ' 77FB16700AF
@ Rear End Catch To Frame_:
m Hex Head Screw M8 x 16 E602186572
~ Washer Plain MS183014571
O " Washer Lock M8 F630318571
- Nut Hex M8 - E620013572
_ Rear End Cable Latch Release HB5PB16C656AC
L Latch Release To Body:
O | Screw Pan ﬁe'ad‘ﬁtl.# 16I E603125874 -
| Washer Plain M4 E630020571
N Nut Hex M4 Prévailing .Torque E620430872
m Backing Plate - Latch Release H85PB16691AC
m Auxiliary Light Striker Plate To Body: |
- ﬁut Hex ~ Flanged Head M5 E822112872
Washer - Serrated Lock E630316571
Big Head Fastener M5 x 12 MS186320S8

=
=

=
(™

* 'Order from: PSO Daventry/Merkenich

*6100813

*0240909

9091530
*1472597
*1436267

9090888

- *15832313

*0241816

*1548305

9091179

*6085158
*1470589

9091173

‘Page 15




RS200 BILL OF MATERIAL - SERVICE PARTS
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essure Switch

5

Pressure Switch - :
essure Switch To Flate:

Nut Thin

OR

Gas Stay

a5 Stay To Rear End:

0

Stud

Nut Hex MB Prevailing Torque

tainer - Gas Sﬁay Stop
tainer To Gas Stay:
Clip Retaining Fastex -

Pin Self Locking

WWW.RS20

- * Order from:

Striker Plate - Rear Auxiliary Light

P50 Yaventry/Merkenich-

L

PART NUMBER FINIS  |QUANTITY

PER CAR
. HB5PB11645AA . 9090838 2
HB5PB11646AA 9091309 . 2
. 114195580 *1793488 . 4
85GBA406A10DA 9091936 . 2
83BBA442A38AA  *1615064 4
. E620433872 *1613187 4
HBS5PBC40453AA 9091348 1
HB5PB4D455AA . 9090889 2
E8400245100 *1473931 1

Page 16



RS200 BILL OF MATERIAL - SERVICE PARTS

Ty
( _
* DESCRIPTION . PART NUMBER 'FINIS  |QUANTITY
: : . ) - | PER CAR
@System 01.02 - Radiator & Qil Cooler Mounting Frame T :
Radiator & Oil Cooler Mounting Frame H8SPBSAL68BB 9090761 1

Radiator Frame To Chassis:

R

Screw Socket Head M10 x 55 MS1806135702 9092291 6
Washer Lock Mi0 x 17.2 © E630174s71 *1471660 6
Channel - Retaining 0il Cooler HB5PB8172AA 9091930 1

Channel To Radiator_Erame:

R$200.0

Screw Hex Hd M8 x 1.25 x 16 .. E60218B6572 *0240909 . 4
Washer Spring M8 . E630318571 *1472597 4.
Washer Plain M8 E630027571 *1444685 4
BFoam - 0il Cooler Fixing °  HBSPB19551AA 9090839 250mm
Foam - Radiator Fixing ' HB5PB19552AA 9091430 750mm
Foam - Radiator Fixing Narrow  H85PB19553AA 9090890 ~ 1000mm
Iravn. T orad [ T

=
=

.,

-

* Order from: PSO Daventry/Merkenich o :‘._ ‘ ~Page 17:




'RS200. BILL OF MATERIAL - SERVICE PARTS

T i Wk e A L e Ll S e o S o T T Y A o o 8 e e o . T T a0 e S e . Al i e oy S S S e e . o S

DESCRIPTION " 1. . PART NUMBER FINIS  |QUANTITY
o : i R "~ |PER CaR

tem 01.02 - Front End

Dam - Primed ‘ ... .. HBSPBATOO2A20AB. 9091397 . 1

¥ Dam To Chassis:

Screw Hex Head M10 x 35. E602210S872 *1487926 4

ORG

Bolt Hex Head M10 x 40 . E600314872 *1473187 2
mWasher Plain M10 _ E630032571 *1451781 18

Washer Lock M10 S B E6303195871 ' *0242346 6

O

racket -~ Hood Hinge LH | H85PB17940AC " 9090891 1
cket - Hood Hinge RH o H85PB17940BC 9090892 1
Shim - Hood Hinge : 7 H85PB51B62AA 9093856 A/R
te - Hood Hinge = - | HB5PB51863AB 9090894 2
te Hood Hinge Reinforcéﬁent HBSPB51864AA 9090894 2
ate Hood HinéelTo Bracket Hood Hinge:

Washer Lock - M5 E630356571 *6030952 . 2

RS20

mNut - Head Head M5 x 0.8 EB22112572 *6085158 2
Washer - M5 E630034574 *1472067 6

cket - Front Licence Plate HBS5PB17A385AB 9091384 2

\\V/

Licence Plate Bracket To Air Dam:

Screw AB Flanged No. 8 x 14 . M8110284574 9091683 4
ence Plate To Bracket:

Nut - ﬁxpansion ' EB262558 *5119483 2

¥ '

Screw 4.8 x 22 _ E610269571 *1471558 2

WW.

* Order from: PSO Daventry/Merkenich - o o Page 18

o
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R5200 BILL OF MATERIAL - SERVICE PARTS
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FINIS

QUANTITY
PER CAR

o T it . T o T . T T - B . ek WA o b ek B L S LA A, S S R Sk S Bk ik i ik oy P A TR P ST P R M e

Bracket - Windshield Washer Reservoir HB85PB17610RA

Grommet - Air Dam Washer Pipe

Grille - Centre Front Upper

Grille - Centre Front Lower
Grille - Front Lower RH
Grille - Front Lower LH

Grille To Airdam:

Rivet - Peel

Luggage Bbx'; RED
Luggage on -~ LHD
Finger Grip - Luggage Box Lid
Brackét - Luggaée.Bok Mounfing
Luggage Box'Bracket To Front Fréme:
Rivet 3.2 x 8.3
Sc?eﬁ pan M5 x 12
Washer M5
Nut Lock M5 .
Chin - Airdam - Roéd - Primed
Chin - Airdam - Rally - Primed
Chin Tg Ajirdam:
Nut.Spring Type.AﬁG

Screw Type B Pan Head

 HB5PB20405AA

HB85PBO18K29BB

HB5PBO18K29CB
- H85PBO19K51BB

. .HB5PBO19KS51 CB

MS184005574

HS5PBN17008BA
HS85PEN17008AA
HB5PBD43404AA

HB5PBA46698AA

E647550574

. E630021871

E630021571
E620431s572.
H85PBA00221AA

H85PBA00221AB

E623301576

E610228574

* Order from: PSO Daventry/Merkenich

- 9091328

9093833

9091859

9091625

9091628

9093335

9091521

2093834
9093835
9093836

9093837

*1605131

*1481286

*1467846

- *1571668

9092820

9093596

*6061327

*15921087

25

10

10

Page 19



R5200 BILL CF MATERIAL - SERVICE PARTS

QUANTITY
PER CAR

e ke i R A L W U Y S b ek e . o Py St M A M S BRSSP A g Y . G - e e e e R, i bt . b e i e e e o ok Sl e ol i Y T - v e e T W . Wy Yo S o

diator Deflector

G

Mounting Bracket - Radiator
Deflector '

-Screw Hex Head M5 x 1.4
- Nut Hex Lock M5
Washer Plain M5 x 10

: - "\ll. n
Pop Rlvet‘l/8 X 3/8
Washer }/8"

al - Wheelarch/Radiator
Deflector '

200.0R

heelarch - Front Inner LH

N

heelarch - Front Inner RH

Wheelarch Fixings:

R

- Screw - AB - 8 x 14

acket - Fog Lamp Support

late - Fog Lamp Mounting
Reinforcement

g Lamp Bracket to Airdam:
Rivet 3.2 x 8.3
Nut Lock M10

Washer M10

WWY

'HB5PB8300AA

HB5PB81683AA

diator Deflector Mounting Bracket to Frame:

E602146572
E620431574
E6300225205
E647654571

MS173002s

" 'HB5PBB305AA

HB5PB278K13AA

HB5PB278K12AA

MS5110284574

H85PB15270AA

HB85PB15K230AA

E647550574
E602434572

E6300315101

* Order from: PSC Daventry/Merkenich

9091271

9030896

*1528461
*1571668
*6721881
*1571398

9093838
9090766
9090897
9090901
9091683

9093577

9093576

*1605131
*1595233

*6095166

14

Page 20




RS200 BiLL oF MATERIAL - SERVICE PARTS
DESCRIPTION ) : éART NUMBER FINIS QUANTITY
@ . . . - _ . - N |PER CA.R )
.System'01.03 - Dsors & Mountinés
m ‘Door - RH Primed HESPBAB20122AA 9091393 - 1
O Door LH Primed | . HBSPBAB20123AB 9091392 1.
Mounting plafe & Door Hinge RH  HBSPBB20125AA 9090799 1.
: - ~ Mounting Plate & Door Hinge LH | HB5PBB20125BA 9090900 1
Anti Slip Shim - ié)oor Hinge o H85PB42940AA 9093857 | 4
O Shim - Door Hinge H8SPBS1861AR 9090849 A/R
' Plate - Trim‘BaCRiﬁg ) o H85PB24583AA - 9093839 -
N Ba;:king Pl_ate To:Door:
Rivet - feelll/g x 1/, MS184005574 9091521 16
m Hinge Backing Plate RH HBSPBB20124AA 9000798~ 1
m Hinge Backing Plate LH | 'H85PBE20126AA 9090797 = 1
||

Hinge To Door RH/LH:
Screw Hex Head M6 x 25 . . E602168572 *1503087 - 18

Washer Lock M6 E630317571 *0241856 18

Hinge To 'A' Pillar

Bolt Hex Head E600212572 © %1472012 8
Washer Plain M8: : - E630017571 *1444685 8-
Washer Spring M8 | E630318571 - #1472597 8

- ' * Order from: PSO Daventry/Merkenich - Page 21




RS5200 BILL OF MATERIAL - SERVICE PARTS
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DESCRIPTION . PART NUMBER | FINIS QUANTITY
_ . ' PER CAR

m & Bracket Checkstrap B3BBA23500BA *6116239 2

G

acket Checkstrap LH . HB5PB23500CA 9091340

racket Checkstrap RH HB85PB23500DA 9091341 1

»

Dooxr Checkstrap Fixings:

O

Clevis Pin - ' : E840005571 9092306 2
m Pin Self Locking . EB840024S5100 *1473931 2
Spacer . ; HB5PB23501AA 9091342 4/6 £

1

eckstrap To Doors:

Q0

Screw Hex Head M5 x 14 . E602144572 *1474710 4

Washer Plain M5 E630021571 . *1467846 4

ckstrap To Chassis

RS2

Screw Hex Head M8 x 25 E602188572 *1503087 2
Washer : E630027571 %1444685 - 2
= Washer Lock E630318571 %1472597 2
Rivet y R MS184004S 9095794 4
o -
i 4
A
Reinforcement Plate -~ Switch Striker H85PB20129AA 9090902 2

inforcement Plate To Chassis:

"Rivet Pop T E6475135 *1544254. 4

WWW

. * Order frow: PS50 Daventry/Merkenich . Page 22




. RS200 BILL OF MATERIAL - SERVICE PARTS

e
Ry

System 01.04.1 -~ Hood & Mountings

Hood Top - Piimed

Radiator Duct Extension - LH
Radiator Duct Extensidn - RH
Plate - Hood Striker

Hood Strengthener RH

Hood Strengfhéher LH
'Hood_Strengthner Tp Hood:

Rivet Peel

Grille ~ Air-Exit'Hood Panel
Grille To Hood Panel:

"Rivet Aluminium Blind Dome Head

Hinge - Hood .

RS200.0RG

Stay - Hood LH
Stay - Hood RH

Spring - Hood Stay

Hinge And Hood St&y Fixings:
Screw Hex Head M6 x 20
Washer Plain M6
Washer Lock M6.

Nut Hex M6

WW

~

* Order from: PSO Daventry/Merkenich

H85PBAQO188BA .

H85PB8177AA

H85PB8177BA

H85PBl6K689AA

'H85PB16A694AA

HB85PB16A694BA

MS184005574

HB5PBO1833BA

Ms5184005574

H85PB16800AA
H85PB16A931AA
H85PB16A930AA

77FB16754AB

E602167872
E6300243871
E630317571

E620012572

FINIS

9093131
9091852

9093897 -

19092044
9091447
9091444
9091521

9092008

*9091521

2090904
9090836
9090837

*6058126

*0241729

*1459510

*0241856

*0204716

ek kel o e e o o L T Y M ikt . S S At At e e ) T P e B Bl e S S S S B B S S A Ak b Sk el o T S S B i o o S S, T A B e 4 s v

QUANTITY

18

12
12
12

12

Page 23




"RS200 'BILL OF MATERIAL - SERVICE PARTS

FINIS = |QUANTITY

TR T 0 S S e A A S T e i o P 4 o W o T VR o S S S B S S S R e i il e S T R S M At S e S S s - - A

acer - Hood Mounting

: cket - Hood Latch Mounting

G

od Latch Bracket to Frame:

D

Screw Hex Head M6 x 20

Washer Spring M6

tch - Hood Fixiﬁg

ch To Braﬁket:

Scréw Hex Head M8 x 16
ﬁasher Plain M8 |

Washer Lock M8

200.0

- Hood Latch

= -
[ 1]

- Hood Latch

Cable Tie Mounting Cradle

R

Cable Hood Latch. Fixings:

Screw Round Head M4 x 16

- Hood to 'A' Pillar

WWW

* Qrder from: PSO Daventry/Merkenich

H85PB16693AA

" H85PB16700AB

E602167572

E630317571
77FB16700AF
E602186572

E630027571

E630318571

H85PB16C657AA

H85PB16C658AA

"H85PB16C659AA

E8022463572M

H85PB16803AA

PER: CAR

9093840 4
9090823 ‘1
*0241729 g
' *%0241856 4
*6100813 1
*0240909 2
*1444685 2
%1472597 2
9090905 1
9090879 1
9092045 1
*6131931 - -1

. £y

L

9093841 2




RS200 BILL. OF MATERIAL - SERVICE PARTS
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QUANTITY
PER CAR
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System 01.05.1 - Floor Trim

Carpet:

RS200.0RG

AV,

Transmission Cover
Floor RH ~ Front RHD
Floor LH - Front RHD
Floor RH ~ Front LHD
Floor LH = Front LHD
Floor RH - Rear
Floor LH - Reaf
Toeboard

Scuttlekﬁﬂ

Scuttle LH

Drivers Toeboard - RHD

Drivers Toeboard - LHD
Sill Top RH
Sill Top LH

Front Bulkhead

Velcro Strip Hock
Velcro Strip Loop

Adhesive (Dunlop 51359)

HB5PBC13000CE2P

HB8SPB13000FB2P

HBSPE130003AR2P
HE85PBC13003BB2P

HBSPBC13000GB2P

HB5PBC13000AB2P

HB5PBC13000BB2P

'HB85PB13003DB2P

H85PBl3003EB2P
HB85PB13003FB2P
HB5PBC13003CB2P
HB5PBC13003BB2P

HE5PB13003GB2P

HB5PB13003HB2P

H85PBC13000JB2P

HB5PB19510BA

HB5PB19510AA

HB85PB19515AA

* . Order from: PSO Daventry/Merkenich @

9091633
9091634
19093842

9091635 -

9093143

9091645

9091644
9091639

9091640

9091638

9091641
90922384

9093144

9091636

9091650
9090859

9091501

Not serviced a&/R

15cm

15cm

Page 25




RS200 BILL OF MATERIAL - SERVICE PARTS

: o DESCRIPTION - . - PART NUMBER . FINIS QUANTITY
-l - PER CAR
‘ ! ’Retainer - Gear Shift Gaiter - Rally HB5PB7276CA ' 9091850 1 -
m.aiter - Transmission Lever - Road HB5PB7280BA2G - 9093844 ' 1
' aiter - Trahsmissioh Levers -.Rally HB5PB7280AA2G 9090739 RS T
. OGaiter To Tunnel - Rally:
. .Screw M6 x 16 Type MB. -~ . - E610627574 *1515461 8
|| .
Nut Captive - .+ .. MS1820958 _ 9091710 8 B
O - | %A\’}
- Gaiter To Tunnei ~ Road:
O ‘Nut Captive | - MS1820955 9091710 6
| Screw M6 x 19 - MS110283574 . 9093845 6
oot - Parking Brake 83BB2404ABFA *1619207 . 1
mrrame Retaining | ' 83BB240SAB *1613327 1
- .
-

WWW

R

* . Order from: PSO Daventry/Merkenich - .. o <. ‘Page 26




- - ' RS200 BILL OF MATERIAL - SERVICE PARTS

PART NUMBER FINIS

e P e L 8 e e o ek Pl U S ke e e e e e e . e T R R W M i Bk B ot . A O P i U AL e oy o oy o (T S M ek St M e . o o

QUANTITY
PER CAR

T D T A L B o . e . S P W VAR it Tl T W S D A Sk i e e e T T S W D S W i W S W S S S S k. o o EE A Sl i e

System 01.05.3 - Roof Trim

Héadiinihg banel - Unpaiﬁfed - ﬁally
Féam - Heaaiinihg N N
Tape - Doubl; Sided.
Headlining To.Rollcage:
Rivet. .
Trim Panel:— ‘A’ Pillaf LH
Trim Panel - 'A' Pillar RH
Trim Panel to Rollcage:
Screw CSK No. 6 X 16
Sunvisor LH - Rally

Sunvisor RH - Rally

RS200.0RG

Sunvisor ~ Road
Sunvisor To Rollcage:

Screw Cap Head M5 x 20

Nut Spring M5

WW

Headlining Panel - Nextelled - Road HS8SPBB51916BA2P 9090907

HS5PBB51916AA 9093846

H85PB19518AA ~ 9091590

~

A73SX3G9503AA  *5000510

. E6477925100. - - *6099299

H85PBAO3197AA2P - 9093847 -

HB85PBAO3196AA2F ~ 9093848

MS110253574 9091550
75ABTO4100AAJEKA *1613905
75ABTO4101AARJAKA *1613906

75ABTO4101AAFA 9091916

M518063584 *9091698

EB824115571 *6029253-

* Order from: PSO Daventry/Merkenich

A/R

Page 27




RS200 BILL OF MATERIAL - SERVICE PARTS
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stem 01.05.4 - Body Side Trim

G

rim Panel Assembly - RH Door
Comprising:
. Trim Pad Pocket Retalner - RH Door

R

Trim Panel - RH Door

[
3

Pocket RH Door -

im Panel Assembly LH Door

© Comprising:

im Pad Pocket Retainer - LH Door
Panel - IH Door.

im Pocket: -~ LH Door

im Pocket To Trim Panel RH/LH:

Nut Hex M4 Prevailing Torque

Washer Flat M4

SZQQ.O

R

Ashtray
Wshtray Housingl(inciuding Ashtray)
tainer Ashtray
im Panel To Door:
Cap
Cup Washer
- BCrew Pan Head 2BA x 1"

Washer 3/16"

WW\WY

* Order from: PSO Daventry/Merkenich

HB85PB24588AA2P
HB5PB24586BA
HB85PB24584AA2P

H85PBZ4SBQBA

HB5PB24588BA2G
HB8S5PR24587BA
H85PB24585AA2G

HB85PB24590BA

E620430572

MS183017S71

835GBA24726AAFA
83BB24726AAFA

83BBO740AR

HB5PR0O4442aA
HB5PB0O4441AaA
MS5175005574

MS173003s574

FINIS QUANTITY
PER CAR
19091343 1
Not serviced 1
9091884 1
9093878 1
- 9091344 1
Not serviced 1
9091875 1
9093876 1
*1548305 8
9093877 8
*1638587 2
*1608411 - 2
*5115591 2
9093849 16
9093850 16
9093851 16
9093852 16

Page 28
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RS200 BILL OF MATERIAL - SERVICE PARTS
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FINIS

QUANTITY
PER CAR
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System 01.05.5 - Rear End Trim_

Carpet:
- Rear Bulkhead

- Hatbox Upper.
~ Hatbox Rear
- Hatbox Lower.
Hatbox Trim Rail
Hétbbx To BQQYF5
Scréw ~ Type AB No.é x 32

Adhesive‘(Dunlop.SISSQ)_

* ECU Cover

Rail Support - ECU Cover
ECU Cover To Chassis:
Screw Pan Head M6

Washer Piain Hﬁ

ECU Rail Support:to Chassis:

Rivet

HB5PBC13000MB2P

HB5PBC13000NB 2P

'H85PBC13000PB2P

H8SPBC13000RB2P

H85PBA24581CB2P

MS110285574

HB85PB19515AA

H85PBB04290AA

H85PBB04291AR

MS18052258

E630024571

MS184007574

" % Order from: PSO Davent:y/Merkenich7

9091649

9091647

9091646
- 9091651

9090908

9091569

2

Not serviced A/R

9091893

9091412

9091595

1459510

9093879

Page 29




'RS200 BILL OF MATERIAL - SERVICE‘PARTS
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FINIS

QUANTITY
PER CAR
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: S

tem 01.06 -~ Sound

& Heat Control - Undercarpet Insulation”

€

Insulation:

200.0R

N

WWW.R

Tunnel

Tunnel Extension

Toe Board RH :

Toe Board LH

Scﬁttle Front RH

Scuttle Front LH

‘Scuttle Rear RH

Scuttle Rear LH

Eloor'RH 

Eloor LH

Bulkhead

Bulkhead

Bulkhead

Bulkhead

‘Rear Upper
Rear Lower
Rear Lower

i

Rear éhelf

Hatbox Shelf

Hatbox Side

Check Piece RH

Check Piece LH

Infill Panel

Hatbox Upper

RH

LH

HB5PB13011AC
HB85PB13004UD

H85PB13004AD

~ HE85PB13004BD

H85PB13004CD

H85PB13004DD

H85PB13004ED

HB85PB13004FD
H85PB13004GD
HB5PB13004HD
H85PB13004JD
HB5PB13004KD
HB5PB13004LD
H85PB13004MD
HB5PB13004ND

H85PB13004PD

HB5PB13004RD

H85PB130045D
HB5PB13004VD

HB5PB13004TD

7_* Order from: PSO Daventry/Merkenich

9091940
9091670
9091652

9091653

9091654

9091655

9091656
9091657
9091658
9091659
9091660

9091663

9091664

9091665
9091666
9091667
9091668
9093511
9093512

9091675

Page 30



RS200 BILL OF MATERIAL ~ SERVICE PARTS

DESCRIPTION , . PART NUMBER FINIS QUANTITY

‘_ : - Rear End Insulation
O Insuiation : _ :

' - Rear Panel Upper Top _HBSABBO20A43B 9091995 1
m - Rear Panel Upper Rear o neséssozomam 9092003 .'1,
 i R - Rear Pang} Lower LH o . HB8S5PBBO20A44AA 9091979 .1
O . - Rear Panel Lower RH . HS5PBBO20A44BA 9091980 = 1
™ _ Rear Panel Mid R . HeSPEBO20ASAA 9091998 . 1
'- - Rear Panel Mid LH . HSSPBBO20AA6AA 9091999 1
- - Rear Wheelarch LH Inner . H85PBBO20A048AA 9092001 1
O ~ Rear Wheel_arch RH Inner : H85PBBO20A47AD 9092000 1
N - Turbo Extract Side RH o 'HB5PBBO20A49AA 9091986 1

- Turbo Extract Inner RH == H85PBBO20AS0AA 9091996 1

(/) - 0il Cooler Extract Top - H85PBBO20A51AA 9091976 1

| . - 0il Cooler Extract Inner = HE5PBBO20A52AA 9091997 1
| m - Turbo Intake Inner RH _ _ HB5PEBO20AL9AA 9091991 1
: - - 0il Cooler Intake Inner LH °© HB85PBBO20A60AA - 9091992 1
= Turbo Intake Lower RH H85PBBO20A6G1AA 9091987 1l

: - Qil Cooler Intake Lower ILH H85PBB020A62AA 9091988 1

: 7 - 0il Cooler Intake Upper LH . HB85PBB020A63AA 9091975 1

: ; - Turbo Intake Upper Top RH H85PBBO20A64AA 9091977 1
_ - Turbo Intake Upper Bottom RH HB85PBBO20A65SAA 9091978 1
B - $ill Panel Rear LH H85PBBO20A53AA 9091993 1
" - Sill Panel Rear RH H85PBO20A53BA 9091994 1
R - Hatbox Side LH H85933020554AA 9092004 - 1
- Bulkhead/Hatbox RH HB5PBB0O20A5S5AA 9091989 1

- Bulkhead LH "HB5PBB0O20A56AA 9092002 1

\ - Rear Panel Mid Centre H85PBBO20A58AA 9091981 1
"Adhesive {(Dunlop 52000) HBSPBIQSiGAA - Not serviced A/R

* Qrder from: PSO Daventry/Merkenich _ ' o - Page 31




RS200 BILL OF MATERIAL - SERVICE PARTS
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Rivet Sealed Dome Head  EB842252S

WW\W

* Order from: PSO Daventry/Merkenich

FINIS

DESCRIPTION PART NUMBER QUANTITY
| .. . PER CAR
. < o I)uiation ~ Hat Box .iJnderside. | HBSPBBOQOAS?AA '909]‘;-954 _ 1 -

' ' Box Underside Insulation To Centre Section:
: mScrew ‘Hex"'Head M5 ' E602147871 *1512256 6
' OWasher Flat w8 = | E6300225215 *6121881 6
. Washer Flat M5 - Large od. = E830070874 *1587928 6
_ - :
smmm, Nut Hex Pt. M5 - - E620431872 1571668 6
O ' -Other insulation.
Qlt - Engine Cover H85PB02038AA 9090909 1
sulation - Transmission Tunnel HESPBAL1165AA 9091306 1
N’AeSive (Dunlop 51359) " HB5PB19515AA Not serviced A/R
| Meat Shield - Engine MqﬁﬁtIRH | - HBS5PB02040BA 9093558 1
wat Shield - Rear Bulkhead ‘Central H85P3020441\C. 9091408 1
mat Shield - Rear Bulkhead Outer RH H85PB0O2045AB 9090911 1
.ﬁft Shield - Chassis Leg RH H85PB0O2046AE 9091406 1.
eat shield - Exhaust Clearance H85PB02047AB 9090912 1
Heat Shield Fixings:
Washer Flat Plain E630021571 *1467846 17
*§083850 17

- Page-32
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System 01.07 ~ Chassis Sealing

Plate”Grommet - Wiring Loom To-Reér

Bulkhead

Grommet - Transmission Tunnel
- Reverse Lamp Switch Access .

Plate Grommet To Rear Bulkhead:
Screw Pan Head M5 x 12

Washer Lock:MSI

. Boost Gauge Pipe to Plate Grommet:

Grommet 1/4“ Pipe x 3/B x‘l/la”

Grommet - Fuel Sender Wire

H8SPB13010AA

H85PB19501AB

E603143871

E6303165871

HBSPB19504AA

HB5PB19507AA

* order from: FPSO Daventry/Merkenich

FINIS

9092007

9090775

*1481286

*1470589

- 9093880

9090913

QUANTITY|
PER CAR




- DESCRIPTION

P ]

PART NUMBER

FINIS

QUANTITY
PER CAR
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Syktem 01.07 - Body Sealing

G

Seaiing Compound {(Evomastic c30)

R

1l - Rear Wheelarch

0

Sﬁ%cer ~ Rear Wheelarch Seal

'

aiher - Réar_Wheelarch Seai - LH
tainer - Rear Wﬁeelarch Seal - RH
1 - Roll Cage to Rollcage Stay
Sehl - Loom Aperture

1 - Radiator Deflector

Adhesive (Araldite 200S)

S20

1l Wheelarch/Hood/Radiator Exten.

3

lant - 'A* Post/'B' Post
m

Gasket - Plenum Inlet

1 - Front Wheelaxch

cer - Front Wheelarch Seal

etainer - Front Wheelarch Seal

nt Wheelarch Pixings:
Screw M5 x 25
Nut Hex P/T M5

Washer Flat M5ix. 10

WW

B

Rear Wheelarch Fixings:
Screw Hex Head M5 x 20
Nut Lock M5

Washer Plain M5 x 10

ealing Strip (Bostik Prestik 5653) .

ommets ~ Jacking Holes & Tunnel - °

H85PB19520AA

H85PB19521AA
HB85PB19501AB
HB5PB27815AA
HBS5PB27816AA
H85PB27817AA
HB85PB27817BA
HESPB51823AA
HB5PB51824AA

85GB16770AR

H85PB19514An -

HBSPB8306BA

HB5PB19519AA -

HB5PB16772AB
HB85PB27814AA

HE85PB27819AA

HB85PB27818AA

EB04706574

" E620430372

E630020572

E602147572
E620431574

E6300225215

% Order from: PSO Daventry/Merkenich

9090775

9090915

2090916

9090917

9090914
9092039

9090918

*6126347

| Not serviced A/R
' Not serviced A/R

5

5

2

Not serviced A/R

2093883
9091182
9091181
9091345
9091347

9091346

*5003372
*1548305

*0241816

*1512256
*1571668

6121881

4ft.
A/R

1

12
12

24

12

12

24

"Page 34 °




RS200 BILL -OF MATERIAL -~ SERVICE PARTS

DESCRIPTICN

PINIS

e o e T P S B Al o s et e ek ek i M e e . o o e ey Tl TR B B R R S B Bt S A VR R S S S T T T R - ] o 8 ok

QUANTITY

.

.*  Order from: PSO Daventry/Merkenich

PART NUMBER
’ P_ER CAR
O ~ System 01.07.5 - windshield ﬁegtherstrip, T
! Weathefétrip =~ Windshield Surround HB85PBA036222A7 9091919 1
m System 01.07.6 - Sidé Window & Door"We.a.therstrips
Weathersfrip—Door HBSPBB20508AA 9093183 2
‘ O Weatherstrip-Window Glass RH =
- - Front and Rggr - made from 83BBB?0538AE *6145Q1§ 2
. Weatherstrip-window Glass LH .
o - Front and Rear - made from 83BB20539AE *§145017 2
| (See service instruction for details of modification)
O Weatherstrip - Inner Centre section  83BBB20520AB _ *§138654 2
N' Weatherstrip =- OuterlChannel 'Glass:
- RH - made from 83BBB21456AB *6156544_. 1
; - 1H - made from 838BB21457AA *6126474 1
m Weathrerstrip - Inner. Channel Glass:
-~ RH ~ made from - 83BBB20530AB *§5156540 1
m - LH - made from 83BBB20531AB 6156542 1
-_ {see service instruction for details of modification)
Weatherstrip - Waist Channel Glass
- Quter RH HB5PBB20538KB 9090756 1
- - Quter LH HB85PBB20538LB 9091339 1
- Inner RH H85PBB20538MB 9093884 2
| - Inner LH . H85PB20538NB 9093885 2
‘ Mounting Strip -~ Waist Channel Inner H85PBE223A08AC 9092388 2
- j Mounting Strip - To Doors:
| Rivet 1/8" X 1/2" MS184005574 9091521 16

page 35




R5200 BILL OF MATERIAL - SERVICE PARTS

'* Order from: PSO Daventry/Merkenich

DESCRIPTION PART NUMBER FINIS QUANTITY
o | PER CAR
. _ tem 01.10 ~ Seats, Seat Trim & Seat SlidesA - N
at Red . .. . . HS5PB76328CBBJ 9091387 2
mt Raven _ H85PB76328CB2G 9091386 2
Seat To Seat Frame:
OScrews M8 x 35 - E802481572 *6141996 = . 8
. mWasher Lock M8 . E630153S71 *1486632 8
@t Track RH - - .. . - HB5PB61640AA . 9090920 - 1 £
M’
Seat Track LH o .. HB5PB61640BA 9090919 1
@t Track to Chassis:
m  BBolt Hex HA. M8 x 35 ' E600212572 *1472102 8
NWasher Lock M8 _ " E630318571 *1444685 8
mWasher Steel Flat M10 x 2 x 40 E830282571 *1516482 8
Washer Flat Plain . . E630028871 *1523201 8
-
| .
)

~ Page 36
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System 01.11.1 - Front Glass

QUANTITY
PER CAR

RS200 BILL OF MATERIAL - SERVICE PARTS
PART NUMBER FINIS
HB83BBA03102BD - 9091199

Windshield ~ Laniinated Tinted

System 01.11.3 - Body Side Glass, Frame & Mechanisms

Giass - Door Wihdow Tinted RHH
Chanhel - Doqr_window'glags RH
Glass - Door Window Tinted LH
Channél - Door Window Glass LH

Strip ~ Door Glass Retaining

Glass Channel - Front RH

Glass Channel - Front LH

Glass Channel

Rear RHH
Glass Channel - Rear LH
Glass Channel - Fixings:-
Screw M5 x 12
Washer Flat M5
Glass Channels to Doors:

Rivet 5/32 x 4

'Regulator - Front Door Window RH

Regulator - Pront Door Window LH

' Regulators to Doors:

Rivet

Screw M5 x 12
Washer Plain M5
Washer Lock Ms

Nut Hex M5

* Order from: PSO Daventry/Merkenich

H85PBA21400AA
83BB21458AB

H85PBA21401AA
83BBB21459AB

H81BBA21424AB -
H85PBB223A07AA
HB85PBB223A06AA
HBSPBB223A06AB

H85PBB223A07AB

EB02657572

E630023571

M5184009s
83BBB23200AC

83BBB23201AC

E647557571
E603143572
£630021571
£630316871

E620011572

19091200

*6153054
9091185
*6153055
9091353
9093886
9093887
9093888

9093889

*1643793

*1493847

9093882
*1621524

*1621525

*60B86890
*1481286

*1467846

*1470589

*1486684

12




RS200 BILL OF MATERIAL - SERVICE PARTS
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DESCRIPTION

= e e S o ke ok ko i i e O o o S B i Bl o o S S S . B . L8 e i s e e o . e S B e

late - Door Reinforcement LH
late - Door Reinforcement RH
late Door Reinforcement:

Rivet

ORG

msuide Roller - Regulator

andle - windoﬁ Regulator
Window Regulator Handle to Door:
Screw M5 x 11

over - Window Regulator Handle

scutcheon - Window Regulator

ad - Window Regulator Anti Rattle

ystem 01.11.4 - Rear Glass & Weatherstrips

lass - Innerrwindow
Weatherstrip - Inneriwindow

Glass - Quter Window.

eatherstrip - Outer Window-Outer
gatherstrip - Outer.window Inner
uter window.Fixings:

Cleaner

Primer

Bonding Adhesive

WWW.RS200

* Order from: PSO Daventry/Merkenich

PART NUMBER FINIS QUANTITY
PER -CAR
HBSPBE218N13AA 9093578 1
 HS8SPBE218N12AA 9093579 1
E647557571 *6086890 8
83BBA23286AC *6148068 4
83BBA23342AB *1621191 2
EB802013572 '%1472067 2
- 83BBA23362AA *1610673 2
70ABT27266AA  *1480826 2
77FBB234KO7AA *6036432 2
HB5PBA4 2006AA 9091201 1 |
HBSPBAQ3624AC 9091881 1
_ |
HB5PBA42006BA 9091455 1 I
%wf ;
H85PBAOQ3622AD 9090789 2
HBSPBAO3622AC 9093890 1
- |
|
|
H85FR19554AA . Not serviced A/R
HB85PB19554BA Not serviced A/R
HB5PB19554CA Not serviced A/R




R5200 BiLL OF MATERIAL - SERVICE PARTS

DESCRIPTION B PART NUMBER FINIS

T e e e e e i T e e e P e e e e e

System 01.11.5 - Rear View Mirrors

Mirror - Rear View Inside Dipping 84BBl7K695AAFA *1621849

Rear View Mirror Fixing:

Adhesive Foil . 77FBL7K739aA *1568648

Rear View Mirror Outer - Manual

Mirror Assembly - RHD

LH Z'made from: = 83BB17683FB *1615725
‘RH - 'made from:  °  83BBL7682EB *1615744
and o o S :

Large Convex Glass & Plate (ex LHD)S83BB17K740FA *6128013

(See service instructions for details of modifications

Mirror Assembly - LHD ' '

RH . = made from: - . . B3BB17682FC 9091937

LH - made from: 83BB17683EC 9091938
and

Large Convex Glass & Plate (ex RHD)S83BB17K741FA *6128015

(See Service Instructions for details of modifications}

Cover Mirror Housing RH Primed - 83BB17K746CAH2P *1623077
Cover Mirrior Housing LH Primed 83BBL7K747CAH2P *1623079
Mirror - RH LHD o ' 83BB17682FC 9091937
Mirror - LH LHD ‘ 83BB17683EC 9091938

Mirrors to Doors:

Screw No. 6 Flanged Head x 15mm  MS110251571 9091520
Tape Double Sided AT7385X3G9503AA *5000510
Cover Inner RH - made from _ 83BBA23408AAFA *1627217
Cover Inner LH - made from 8335A234093AFA *1627221

(See service instruction for details of modification)

Cover Inner to Doors:

v

Nut Special 83BB17B732AA *1610151

* Order from: PSO Daventry/Merkenich

QUANTITY
|PER caR

——— it e

1

A/R

A/R

Page 39




RG200 BILL OF MATERIAL -~ SERVICE PARTS

DESCRIPFION PART NUMBER 1 Finis

T o p o - ) T e S G S o Tk B L S Aok e o e b g o e . = TV T A

- Electric

ror Assembly ~- RHD

RG

LH - made from: 83BB17683MC  *6167559

RH - made from’ ' 83BB17682LC *6167536
and :

arge Convex Glass & Plate (ex LHD) 83BB17K740DB ~ *6179272

Mirror Assembly LH -
RH - made from ' o 83BB17682MC - *6167537

0

IH - made from _ ) 83BE17683LC . *1644612
and o ' '

arge Convex Glass & Plate (ex RHD) 83BBl7K741DB *6179280

Q

(See service instruction for details of modifications)

: Civer Mirror Housing RH Primed ' B3BBl7K746CAH2P 1623077

2

ver ﬁirror HouSing LH Primed - - 83BB17K747CAH2P *1623079

S

rrors to Doors:

R

Scfew No. 6.Flanged Head x 15 B MSllQZSlS?l . 9091520
* Tape Double si&ed N A73SX3G9503MA  *5000510
ver Inner BH - made from _ 83BBA23408AAJE *1621029
ver Inner Lﬁ -.made from _ BBBBA23409CAFA *1621035

(See service instruction for details of modification)

Cover Inner to Doors:

Nut Special o . 83BB17B732AA *1610151

WWW

* Order from: PSO Daventry/Merkenich

QUANTITY
PER CAR

A/R

Page 40-
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. RS200 BILL OF MATERIAL - SERVICE PARTS

\\ } [oe— - -

DESCRIPTION
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System 01.12.1 - Instrument Panel

|Facia - Panel Instrument
ounting Bracket Facia
Mounting Bracket to Facia:

Screw Button Head Socket Mé x 12

Washer Plain M6

ORG

acia to Plank:

Nut Spring 'U' Type No. 6

Screw Self Tap No. &

nstrument Console - LHD
nstrument Console - RHD
iracket - Instrument Mounting

late ~ Instrument Conscole LHD

late -~ Instrument Conscle RHD

RS20

Plate to Conscle:

Screw Button Head Socket M5 x 16
onsole to Facia:

Screw Self Tap No. 6 x 19

nsert - Instrument Console - RHD
Insert - Instrument Console ~ LHD
Insert to Instrument Conscle:

Screw -~ Self Tap -~ No. 6 x 19

=
=

* QOrder from: PSO quentry{uerkenich

QUANTITY

PART NUMBER FINIS
- PER CAR
H85PBAO4310ABZP 9090925 1
HS5PBO4313AA - 9090852 3
MS1805205202 9091594 6
E630025571 *1464174 6
E623300871 *1474663 3
- E610229574 . #1511927 3
H85PBAO4310BCZP 9091514 1
HBS5PBAO4310BDZP 9091202 1
HB5PB04312AA 9090923 1
HB5PBO4433AC 9094670 1
HBSPBO4433BC 9094671 1
MS180511S 9091719 5
E610228574 *1591087 4
HBSPB1OAS83BAFA 9093892 1
 HBSPBIOASS3AAFA 9093891 1
E610228574 %1591087 4

Page 41




RS200 BILL OF MATERIAL '~ SERVICE PARTS -

" "DESCRIPTION : ' PART NUMBER FINIS |QUANTITY
o _ PER CAR
@strument Console - Centre o HBSPBAO4310CB2P 9090735 1

nsert - Instrument Console Centre  H85PB10K931AAFA 9093893 1

Insert to Instrument Console - Centre:

R

Screw Self Tap No.6 x 19 ~ E610228574  *1591087 4
Ostrument Support Plate ~_ H85PB04432AaB 9090926 0 = 1
Bracket Support HB85PBO45B34AA 9090927 1

acket - Centre Vent Fixing RH H85PBO45B32AA 9090848 . 1 ‘ !

0

Bracket - Centre Vent Fixing LH - - - HB85PBO45B32BA 9090746 1.
zel R | HE8SPBO4606AR 9090928 1
zel to Instrument Console_f Centre:

Screw Button Head'Socket M5 x 20  MS1805125202 '_909;525, 4

zel - Light Switch HB85PB11A656AA 9090929 i

S20

Bezel to Facia:

R

Screw Button Head Socket M5 x 30  MS1805135202 9091593 2

Mhstrument Console - Centre to Facia:

Screw Self Tap No. 6 x 19 E61022B574 *1591087 2

‘ o : e

i

nel - Instrument Panel Radio Cover 83BGAO4587AAFA* 1611046 1 o
Console - Glove Box H85PBA0O4310DB2P 9091438 1

nsert - Glove Box Console H85PBO6014ABFA 9093894 1

sert to Glove Box:

W

Screw - Self Tap No.6 % 19 - E610228574 *1591087 4
Strap Support - Glove Box HB5PBO6015AA 9090803 1
Retainer ~ Glove Box : " HB5PBOGQ16CB2P 9091946 1l

Retainer & Strap Support to Glove Box:

Screw Button Head Socket M5 x 16 MS180511s8 : 9091719 3

Fresh Air Vent Cover H85PBBO18BOYAAZP 9090931 2 {7

*  Order from: PSO Daventry/Merkenich _ : _ ‘Page 42
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' RS200 BILL OF MATERIAL - SERVICE

PARTS
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FINIS -

QUANTITY
PER CAR
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System 01.14.1 - Lock Set

Cylinder & Housing - Black RH Door HB8SPBB21990AA

‘Cylinder & Housing - Black LH Door HBS5PBB21991AA

Retainer - Lock Cylinder Doér'Bar:el_ 75ABD22023AA

'Link - Door Release Control RH HBSPBA22152A%
Link - Door Release Control LH HB5PBA22153AA
Clip - Link to Lock : EB860211S

Cylinder Assembly - Lock and Key:

1

- Ignition 83333677AA_

- Fuel Filler Cap _ 79FBB11512BA

* Order from: PSO Daventry/Merkenich

9093895

9093896
*1555553
9093898
9093899

*1625574

*1610407

*6085024

Page 43
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RS200 BILL OF MATERIAL - SERVICE PARTS
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FINIS

QUANTITY
PER CAR

System 01.14.3 Door Handles, Locks & Mechanisms

Door Lock - Quter RH
Door Lock - Inner RH

Door Lock - Quter LH

boor chk_f.;nnef LH

Door Locks =~ Outer to Inner: ..

Screw M6 x 35

Washer Lock Mo

Door Héhdiejoﬁter - RH

Door Handle.oﬁter ~ LH

Door Handles - Quter to Doors:

Screw Hex HA. M5 x 12
Washer Plain M5
Washer Lock M5
Outer Handle to Door Locks:
Link
Clip
Handle & Housing - Inner RH
HandleI& Housing - Inner LH
Handle Assist — Arm Rest RH
Handle Assist - Arm Rest LH
boor Assist Arms to Doors:

Screw Pan Hd M5 x 20

HB5PBA218B12BA.

. H85PBA21816AA

HB5PBA21813BA

H85PBA21817AA

M5110254571

E630337571

83BBA22400AB

83BBA22401AB

E602144572
E630022571

E630316571

H85PBA22152DA
HB85PBA21952BA
B83BBA22600AE
83BBA22601AE
85BBA22620DA2P

85BBA22621DA2P

E6031465201

* Qrder from: P3O Daventry/Merkenich

9091204

9093593

9090933

+. 9093900

19091538

*1464300

*6121335

*6121336

*147470
*0241826

*1470589

2092034

9093901

*1618335

*1618336

*1640301

*1640302

*56121880

R

A,
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RS200 BILL OF MATERIAL - SERVICE PARTS
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Fixing Plate - Door Hand;e

Fixing Platé to Doo:s:.
Rivgt ;/a.x 1/2 Pgel

ﬁemote Handlé to Bezel:

Screw - Countersunk

Remote Handle to Doors:
Screw M5 x 11

Nut Spring M5

."Link - Door Lock OQOpening Inner RH

Link - Door Lock Opening Inner LH

Link - Door Lock Remote Locking RH
Link - Door Lock Remote Locking LH
Remote Rods to Locks:

Clip

Clip
Clips to Doors:

Rivet 1/8 X 1/2 Peel

Striker ~ Door Lock

Reinforcement - Door Lock Striker

Striker & Reinforcement to Body:
Screw HG x 35 C/SK Héad

Washer Lock Mé

 HB5PB22650AA

M5184005574

E610446574

E802013§72

EB8241155874

HB85PBA22152BA

HE5PBA22153BA
HB85PBA22152CA

H85PBA22153CA

HB5PBB21952BA

HB85PBB21952CA

M5184005574

HB5PBA21814AA

HB85PBA21815AB

MS110301871

 E630337571

* Order from: PSO Daventry/Merkenich

9093904

9091521

*1520557

*1472067

*6029253

‘9093905
9093906
9093907

9093908

9093901

9093209

9091521

9090934

9090935

9091770

*1464300

Page 45




RS200°BILL QF MATERIAL - SERVICE PARTS
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-.DES

CRIPTION !

System 01.15 -~ Exterior Ornamentation

Ford Ovél_

Badge Ghia

L

Grille Cowl
Grille - Cowl
Grille - Cowl
Grille - Cowl
Grille - Cowl

Grille - Cowl

Grille - Cowls

Captive Nut

Side RHD RH

Side RHD LH
Top RHD
Top LHD
Side LHD RH
Side LHD LH

to Body:

‘Screw No. 10 Self Tapping

“PART NUMBER

763B8K141AC

80BB16098AA

83BGA02216DA
83BGA02215DA
83BGA02228DA
83BGADO2228BCA
83BGAO2216CA

83BGA02217CA

MS110286874 .

MS1820955

. * Order from: PSO Daventry/Merkenich -

FINIS

*1591764
*6077950
*6132701

*6132703

*5132705

6132704
6132700

6132702

9091759

© 9091710

QUANTITY
PER CAR

Y 0 P i e 8 ke A b o Sk e S e ks e e Sk o o o . W e o i o . T R S L S Bl ke e e T T T P S T T Y e M T . S S S
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" RS200-BILLOF MATERIAL " SERVICE PARTS

- DESCRIPTION = = = - ~ PART NUMBER ' | FINIS QUANTITY
. {PER car

AU B b e o o e L P M Pt A . S PO S L% LAY L AR ek o e o Y YR A S S e . . P Y A - e e e T T R e P . . 1 -

System 0l.16.1 - Wiper & Linkage

- Bracket & Linkage - Windshield - 85BG17K484AA 6140764 = 1
Wiper LHD . : ' o )

Bracket & Linkage - Windshield 83BG17K484BA *6097476 -7
Wiper ‘RHD Co b E : :

Bracket & Linkage to Body:

Grommet o U B3BGL7C432AA  *6107909 7

éush- ' S 83BG17K257AA *6107908 7
Screw M6 x 25 E602168572  *1503087 5
Screw M6 x 20 E602167572 *0241729 = 2
Washer Lock EB32119571 *1583947 : 7

Arm -~ LH Windshield Wiper 83BG17K541A1A 6132893 1
with Deflector - LHD.

Arm - RH Windshield Wiper . 83BGl7K541B1A *5132894 1
with Deflector - RHD '

Arm - RH Windshield Wiper - LHD 83BG17526A1A 6122483 1

Arm - IH Windshield Wiper - RHD 83BG17526BBA *6122486 1

Arm - Wiper to Linkage:

Sleeve ~ B3BG17K475CA *6128835 2

Washer Spring  EB36017571 1502842 2 f

Nut E620013572 *1436267 2 |

Cap o 82GGT04178AA *6122500 2 |
Blade - Windshield Wiper ' B6GX17528AA *5015452 2 §

K¢5 ~ -~ - * QOrder from: PSO Daventry/Merkenich = - ' o ' ' Page 47 3
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RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS QUANTITY

B o o ™ 0 0 0 P L oL N e 4 T T T 0 R e . L8 (D (Ll o e . T e oy T TR D o B . i e o Y M i o S B A A o e P e e

System 01.16.2 ~ Wiper Motor

Motor —_ﬁindshild Wiper

Motor to Bracket & Linkage:

Bolt M6 x.18 o

Lock Nut M6

Bracket Support-Windshield Wiper—RHD

Bracket Support-Windshield Wiper-LHD

* Qrder from: PSSO Daventry/Merkenich

83BB17B571BA

EB80045057 2
E822005572

HB85PB17486EA

HB5PB17486DA

PER CAR
 *6115729 . 1.
*1555394 - 3
*1621358 . . 1
9093290 1
9090770 - 1 ~y
S

™y
E

!
Page 48 e




' RS200 BILL OF MATERIAL ~ SERVICE PARTS'

DESCRIPTION PART NUMBER | FINIS QUANTITY
- : PER CAR
O System 01.16.3 - Washer (Wina'.si'l‘iél..d) SR v
Windshieid-Wash Parts: |
m get o 83BG17666AA  *6097267 2
| 'Vaive Aégy : I ' éSGGiféiSEAI = *ié32506 | :i
O ‘T' Connector 11445606 *0445606 1
- Hose | MB5GG17A605AA *5035040 A/R
. : Clip 83B¢17A613AA *511959 4
' Sleeve 81AG17K655AA *6103304 8
' O : Bottle | 78AG17618AA *1583438 1
Cover ~ Windshield wWash Bottle T4EG17632BA *6017716 1
N Grommet - Windshield Wash Bottle 84AG17673AA *6134690 1
m Screen Washer Fluid AB30X19550BA *5011736 A/R
Bottle - Windshield Wash Fixings:
m Nut Hex M5 ' E620011872 *1486684 2
- Washer Plain M5 E630022871 *0241826 2
Washer Spring M5 E630216871 " *1470589 2

System 01.16.4 - Washer Pump

Motor Windshield Wash Bottle 83BB17K624BA *6156960 1

WW

* Order from: PSO Daventry/Merkenich - - o Page 49




RS200 BILL OF MATERIAL - SERVICE PARTS
DESCRIPTION PART NUMBER FINIS QUANTITY
PER CAR
_ System 01.18.2 - Body Side Stripes & Decals T : . :
< )Decal RS200 . ' HB5PBCA2528AA 9092049 1
mBody Side Stripe 10mm Black SKM369514B 9092111 2
Intercooler Side Stripe 6mm Black SKM369514C 9092110 2

WWW.RS200.0

* Order from: PSO Daventry/Merkenich

(.c-‘-.
o
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RS200 BILL OF MATERIAL - SERVICE PARTS

' DESCRIPTION =~ |- PART NUMBER | FINIS QUANTITY
1 PER CAR

System 01.20.1 - Seat Belt

Seat Belt RH ' H85PB611A72AA -9090868 1

Seat Belt LH HB5PB611A73AA 9090781 1

Seat Belt to Seat:

Bolt Socket Head E8022785100 *6092733 4

Inertia Reel Mounting:

Bolt 7/, " UNF MS175006S 9091749 4
'Seat Belt & Tongue - RH ' HBS5PBB61294AA 9093910 = 1
Stem and Buckle - RH HS85PBB61208A 9093912 1
Seat Belt and Tongue - LH : H85PBB61295AA 9093911 1
Stem and Buckle - LH H85PBB61209AA 9093913 1

END OF SYSTEM 01.00 BODY

/-'W-..li.
i ;

* Qrder from: PSSO Daventry/Merkenich ' ' o Page 51
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 RS200 ‘BILL OF MATERIAL - SERVICE PARTS

- DESCRIPTION : PART NUMBER FINIS - |QUANTITY
o : ‘ PER CAR

T e e e o it T . P 4 L S Ml S L Ml o o o T T D A R D A R S S S o ot T o T L L, ok v PR T T

* Order from: PS5O Daventry/Merkenich _ ‘ _ Page 52
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RS200 BILL OF MATERIAL - SERVICE PARTS

. e T . PP ) e ke s e S e Sy Sl Gl bl s sl - ———

,
en

QUANTITY

SYSTEM 02.00 -~ FRAME AND MOUNTING

System 02.03 - Engine Mounting

Engine Mounting and Bush LH - Rally
Engine Mounting and Bush LH
Engine Mounting LH

Engine Mounting and Bush RH - Rally
Engine Mounting #nd Bush RH
Engine Mounting RH |
Bush - Engine Mounting - Rallj
Bush - Engine Mounting - Road
Engine Mounting to Engine:

Bolt Hex Head 7/16“ UNC x 1.0"

Washer Lock 7/16“

RS200 ORG °

~m Engine Mounting - Bush to Block:

Sleeve

Engine Mounting to Chassis:

Washer Plain M12

Washer Lock M12

Front Towing Eye

WW

END OF SYSTEM 02.00 -~ FRAME & MOUNTING

*  Order from: PSO Daventry/Merkenich

DESCRIPTION PART NUMBER FINIS
PER CAR
HBSPR6078RA 9093914 - 1
~ Road H85PB6078AA 9091231 1
HB85PB68S07AB. 9090953 1
HE85PB6079BA 9093915 1
~ Road H85PB6079AA 9091218 1
HS5PB6806AA 9090952
H85PB603SAA 9093514 2
H8SPB6036BA 9090938 C 2
304686880 *1568484 10
34848580 *1620990 10
H85PB6075AA 3091855 2
Belt Hex Head M12 x 1.5 x 130 -~ MS180021s872 9091813 2
E630034571 *1484284 1
E630175571 *1472287 1
System 02.04.1 - Front Towing Attachment
H8S5PB19503CA 9093917 1

‘ﬁage 53
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*

Ordex from: PSO Daventry/Merkenich

| QUANTITY

R

PER CAR
i
L
Page 54
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RS5200 BILL OF MATERIAL - SERVICE PARTS
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DESCRIPTION ‘PART NUMBER FINfS QUANTITY
|PER CAR

T T e e e e e e e T o o ot o Lo i e ot o o1 e o o o B i . e ik Sk . Bt o 8 s o P R 7 o o o P o s e e . S e e e

SYSTEM 03.00 - ENGINE

System 03.00 ~ Engine - Hot Tested/Service

Engine Assembly - hot tested . H85PB6LOS4AR 9091841 1

Complete engine'including inlet and exhaust manifolds, turbocharger,
wastegate, throttle housing, distributor, starter motor and flywheel. Does
not include alternator or external oil and water pipes. The engine has
been run-in on a dynamometer. :

Engine Assembly - service HB85PBELOB4BA 9091842 1

Consists of cylinder block assembly, cylinder head assembly, sump, oil
pumps, camshafts and drive belt, distributor, water pump-and flywheel. It
does not include manifolds, turbocharger, alternator or external cil and
water pipes. As this assembly is not intended for long term storage, it
has not been run~in on a dynamometer. : '

* Order from: PSO Daventry/Merkenich ' Page 55




' RS200 BILL OF MATERIAL - SERVICE PARTS
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FINIS  |QUANTITY

T e e e o e e i A ke o e el o o o o e e e T T T Y A L A A RS ek ek o YR i P Y R T e T P ok B ol ki ke o

linder Block Assembly

RG

ylinder Bloék

ains Capsjté-Cylindef_Block:
lNut 7/16".UﬁF | |
Stud 7/16" Main Cap

ﬁut 3/8.". UNF : | |

Stud'3/s“‘Main Cap

00.0Q

... 8tud 3/8“ Main Cap No. 2 only -

2

xpansion Plug

lug Cylinder Block Drain
lug 0il Gallery 3/8"

0il Squirt Tube Fixings:
'0' Ring RMO051-16

'O' Ring RM0071-16
Screw Locating 1/4"
Bolt 5/16" UNC x 3/4"

Washer Flat Spring

WWW RS

* QOrder from: PSO Daventry/Merkenich

stem 03.01.1 - Cylinder Block Assembly

H82MS60108A

HB2MS6015FB

HB2MS6K517BA

HB82MS6345CA

HB2MS6K517CA

- HB2MS6&345AR8

HB2MS6345BA

H731F6266BA
877795

11549058

HB500065

H850007s

H800007580
304648580

E630173-571

PER CAR
9093597 1
9091819 1
9092964 10
9092928 10
9092965 10

9092926 9
9092929 - 1
9092079 3

*1510440 1

1701236 2

} Part ( 4

} of (

) 9092309 ( 4

9094900 4
*1571467 3

*1444686 7

Page 56
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RS200.0RG

WW

. RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

Main Bearing Lower Stud
Main Bearing Upper Stud
Thrust Bearing Standard
Retainer - Rear Crankshaft

Seal - Rear Crankshaft

~Bolt 5/, " UNC x 7/_"

- Rear Seal Retainer
Expansion Piug
Dowell - Block to Bell Housing
Oil_Feed_Uﬁion:

Aeroquip 741-8-10D

Washer (DW 218}

Core Flug Retainer Fixings:
Washer - Flat M5

Screw - Hexagon

*  Order from: PSO Daventry/Merkenich

'HB2MS6333AA
'HB2MS6333AA

HB2MS6308AR

731M6K301AA
86HM6701A1A

304664580

E457000ES

70HME337AA

M5174007s
H8500028

or
M5183063s

E630023571

E602142S72

9091239 -

9091239

9094906

*6024782

*1641893

*1568869

*6029615

*1513760

9091827
9091865

or .
9091763

*1493847

*1505276

Page 57




RS200 BILL OF MATERIAL - SERVICE PARTS

I DESCRIPTION -PART NUMBER FINIS QUANTITY

I PER CAR
‘ : ’ylinder Head Assembly (inc. Valves) HB2MS6085DA 9093;53 : 1
ylinder Head © HB2MS6090GB 9091871 1
.malve Seat 'insert Exhaust - Hé2MSGOS7BA 9094680 8
'Oore_ Plug | © H701F60522A 9091009 7
Valve Seat Insert - Inlet H82MS605 78R 9094801 8

tud 1/4" UNC 1/4" UNF Inlet Flange HB5MS9K492AR 9094000 10

tud 5/. " UNC 5/. " UNF HB2MS9K492AA 9094779 16 et
, 6 . . ,
- Ex%aust Flange

lug 1/B -~ 28BSP ~ 87708BES7/8 *1759052 1

00.

nlet valve ' HB82MS6507AR 9091197 - 8

2

xhaust Valve HB2MS6505AA '~ 9091196 8
alve Guide =~ Inlet SR HB2MS6510AR 9094706 8

alve Guide - Exhaust ' o H82MS6511AA 9094701 8

RS

Valve Stem 0il Seal H82MS6571aA 9094654 16

Walve Spring Outer _ H82MS6513AA 9094914 16

alve Spring Inner H82M56513BA 9094915 le

ut - Inlet Stud 1/4" UNF H85MS56790AA 9094626 . 1o s

W

Nut - Exhaust Stud 117600ES7 *1761123 16
Water Rail HB82MS8250AA 9093600 1
ngine Coolant Sensor E4AF12A648AA 9091315 1

asket - Cylinder Head HB5MS6051AA 9092168 1

WW,

* Order from: PSO Daventry/Merkenich S Page 58 -




e R5200 BILL OF MATERIAL ~ SERVICE PARTS

.
DESCRIPTION o PART NUMBER FINIS  |QUANTITY
' ' J|PER CAR
Cap - valve Spring HB82MS6514AA ' 9094696‘- .16
Collet - Valve Cap - HB2MS6518AaA 9094652 32
Platform Valve Spring HB2MS6A536AA | 9094854 - 16
Valve Shims - 0.050 : HB2MS6K514BAA 9094723 A/R
. To o - .To _ - To -
0.088 HB2MS6K514BXA 9094742 A/R
Expansion Plug - 115429ES ' *1760232 1
Elbow Water Take Off 900 - E8552495 *1592026 2

Dowel Head Carrier | HB2MS6A008BA 9094898 2
Cylinder Head:

Stud 12mm : ' HB82MS6LO16AB 9092927 7

RS200.0RG

" Stud 12mm Dowel H82MS6LO16BC 0002930 2
Stud HB2MS6LO16CB . 9092969 1
Washer | H82MS6LO15AA 9094881 10
Nut H82MS6K517AA 9092931 10

Thermostat Housing - 731F8250AA ~ *6021101 1

Thermostat 780 : 783F8575AAA *6071840 1

Thermostat Housing Fixings:

Screw Cap Head 5/ " UNC x 11/,"  H800009580 9094913 2
Spring Washer E630027571 *1444685 2
Clip ‘ E8601015 | *0242120 1

WW

.
{

*  Order from: PSO Daventry/Merkenich : Page 59




RS200 BILL OF MATERIAL ~ SERVICE PARTS

DESCRIPTION PART NUMBER ~ FINIS QUANTITY
' ' s PER - CAR

Water Outlet Block HE5MS8250AB 9091370 . 1

G

crew Cap Head 1/," UNC x'5/8"
- Water Rail/Block HB800007580 9094900 __3

R

~ Screw Cap Head 1/.," UNC x 3/4" HB800006580 9094899 10
- Water Rail/ﬂead R '

O

cnnector Water Qutlet S _ H85MS8251An 9091272 2
-. - * ’ : . ..l .
Water Outlet Conector Fixings:

'0' Ring RM 0251-16 . MS160152s
'0' Ring Block/Manifold HB500058 - Part of - 2

'0' Ring HB850004-5 9092310 4

-'0' Ring RM 0546-24 MS160153-5

Washer Flat M8 _ E803111582 *1477027 16

WWW.RS200

* oOrder from: Daventry/Merkenich o _ _ ~ Page 60 e
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RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

System 03.01.2 Crankshaft Assembly

Cranksh;ft Assembly

Front Pulleijdoth Belt

Key'f Front Puiiéy

Front Pulley Fixings:
Washer

Bolt

-Polyvee Pulley

Puiley to Frdnt Pulley:
Bolt 1/4" UNC x 1.0"
Washer 1/4"

Pulley Spacer

Flywheel Assembly

Ring Gear Pre-Engage

Bolt - Flywheel 3/8" UNF Special

Spacer - Spigot Bearing .

Spigot Bearing

Dowell - Flywheel Crank

Piston Assembly

Kit - Piston Rings

Connecting Rod Assembly

Dowell Pin

Bolt - Con Rod

Bearing - Connecting Rod

% Order from: PSO Daventry/Merkenich

H82MS6303aA
H701F6312AA

741785

120766ES2
120602ES8

H82MS6A312BB

304680-580

EB832108-582

HB5MS6A313AA

HB2MS6375BA
H82MS6384AA
HB5MS6399AA
HB2MSTK758AA
82ETT600DA
HB82MS6397BA
HB4MS6102BA
HE5PB6148AA
HB2MS6200AA
116336ES100
MS1800625100

HB82MS6211AA

9093784

9091054

*3416019

*1423328
*1423397

9091216

*1582818
*1451870
9091238
9094893
9094692
9093613
9094665

*1596468

9094802,

9091234
9092420
9094688
*1556368
9094627

9091235

. Page 61




RS200 BILL OF MATERIAL -~ SERVICE PARTS

] ystem (03.01.3 Camshaft

G

Cam Carrier

Camshaft - Inlet

R

Camshaft - Exhaust

hrust Washer

0

"Rey - No. 3 Woodruff
lug -~ Camshaft_Froﬁt
Plug -~ Camshaft Rear
lug - Cam Carrier

' Ring - Cam Carrier Plug
in - Cam Carrier Plug

il Seal

appet

RS200

am Pulley-

[ ]

Cam Pulley To Camshaft:
Bolt 3/8" UNF x 1"

Washer Flat

Washer‘3/8“

WWW

* Qrder from: PSO)Daventry/Merkenich

HézmseL257BB
HB82M56250DB
H82MS6200EB
H701F6L269AA
741725
HB3AB6L261BA
H83AB6L261AA
H701F6L261BA
H701F6L263AA
H701P6L262AA
H701F6L270AA
HB2MS6500AA

HB2MS6K286BA

304685880
H701F6L271AA

E630174S71

FINIS

19093785,
9091236
9091237
9091037

*1758917

9094628
9094629

9091853

9091033 -

9094630
9091038
9094693

9093617

*1568493
9091039

*1471160

QUANTITY
PER CAR

16

Page 62
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R5200 BILL OF MATERIAL - SERVICE PARTS
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FINIS

QUANTITY
PER CAR
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Timing Belt

Timing Belt Cover

Hose - Air Drain

Jubilee Clip

Cam Cover‘

Cam Cover Fixings:
Bolt 1/4" b 11/2"
Washer 1/4" Flat Spring

Washer E1§t M3

Cam Cover Gasket -~ Inner
Cam Cover Gasker - Outer
Crane Locator

Elbow - Cam Cover Breather

* QOrder from: PSO Daventry/Merkenich

H701F6268AA

HB5MS6NOS9AA
HB2MS6LO93BA
MS1850085100

H85PB6852AC

30475657/8
E832108s82

E803111s82

H701F6L0O03AA
H701F6L259AA
H85CS6K272AD

HB5MS6K768AA

9091035
9091371

9094686

9091765

9093618

*1487477

*1451870

*1477027

9091000

9051029

9093501

9093929

Page 64
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RS200 BILL OF MATERIAL - SERVICE PARTS
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System 03.01.4 Manifold and Gaskets

Inlet Manifold
Plenum

'0 "Ring Manifold/Plenum
RM 0745.30

Inlet Manifeold to Engine:
Bolt Socket Cap Head Mé x 20
Stud
Washer

Nut M8 Prevailing Torque

Injector .

Clip - Injector Retaining
'0' Ring - Under Washer
'6' Ring - Hanifold/Head
Fueerail

Clamp - Fuel Rail

'0' Seal RM 0141-16

Fuel Pressuie Regulator

Air Charger Sensor

Spacer - Fﬁel Rail Clamp
Pressure Union Computer Box

'0' Ring - Manifold/Throttle
" RM 0745-30

Bolt - M6 x 1.0 x 10.0
Fuel Pressure Reg to Fuel Rail

* Order from: PSO Daventry/Merkenich

HB84MS9426BA
HB4MS9427DA

M516015458

M51805215
HB5MS9519AA
HB5MS9520AA

E6204335872

ESTE9F593A1B
HB82MS9L535AA
MS1601555
H83CS9461AA
H84MS9L532BA

H84MS9460AA

M$16015GS
86TF3C968BA
E4AF12A697AA
H85MS9461BA

E455668580
M5160154s

E602163572

Dl Y e p——

FINIS

9093620

9093621

9093622

9091596
9091463
9094672

*1613187

9691294
9091826
-Part of
2092310
9093786
9091456

Part of

9092310

9091823
9091316
9091854
*6044170
Part of

9092310

*6130175

QUANTITY

12

Page 65




. RS5200 BILL OF MATERIAL - SERVICE PARTS
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DESCRIPTION PART NUMBER FINIS: QUANTITY
PER CAR
Manifold Exhaust H84MS9430BA 9091275 1
< )rouser Piece H85PBQ45§AA 9093628 1
tud Stainless M10 x 37 MS180701 9091494 4
mtud Stalnless M8 x 40 HS85AB9454AR éogozoa 6
' Otud Stainless HB5AB9454AC 9092167 7
. *Waste Gate Assembly HB2MS9K475AR 9093789 1
L 1nclud1ng.
O Wastegate HB2MS9D475An 9091285 1
. Wastegate Extension HB5MS9480AB 9094633 1
Oaste Gate Spring - Large HB5MS9485AR 9091466 1
aste Gate Spring - Small HB85MS9485AB 9092166 1
Nuel?ressure R.egulator Pipe H85MSGK72IAA 9093629 1
mn Actuator Pipe HBSMS6K720BA 19091255 1
asket Exhaust Manifold Head (outer) HE82MS9448BA ( Part of) 2
masket Exhaust Manifold Head (inner) HB82MS9448AA i 90923111 . 2
;:chaust Flange Adaptor HB85MS9435AA 9091276 1
* Order from: PSQ Daventry/Merken'ich. Page 66
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' RS200 BILL OF MATERIAL - SERVICE PARTS

B e e

DESCRIPTION

- T e vy sl o —

-

FINIS - |QUANTITY

Spacer

~ *° Order from: PSO Daventry/Merkenich |

PART NUMBER
PER CAR
System 03.02.1 Engine Lubrication
Front Cover 0il Pump HB82MS6600AC 9091243 1
Rotor Matched Pair HB2MS6608A 9094656 1
0il Pump Fixings:
Spring HB5MS6654AA 9092165 1
Retaining Spring Bolt HB4MS6653AA 9094673 1
Washer Dowty 3/8 BSP HB8500018 19094785 1
Screw Socket Gasket M6 x 15 HB8000055 9094784 6
Aeroguip Union 0il Outlet MsS174007S 9091827 1
1/," BSP 741~8-10D -
Washer Dowty 1/, BSP HB50002S 9094786 1
Part of
'0' Ring Sump Cover Sea% HB2MS6020BA 9092310 1
1-11/.¢ % 3/5,
Jackshaft H82MS6250ZC 9091588 1
Bearing 42 x 20 x 12 HB82MS2A275AA 9094850 1
Cirelip H8500095 9094905 1
0il Seal - Jackshaft 30 x 42 x 8 HB2MS6K292AA 9094720 1
'0' Ring -~ Spacer HB50008s 9094895 1
H82M56255AB 9094699 1

Page 67
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DESCRIPTION PART NUMEER _ FINIS QUANTITY
PER CAR

Al e T S - s i . . A e P b o s e T T S A Bt o o P Y o A S B S B e i e S Y P R S S . S A S N Y N A L S - Lk S Y4 i T S e o T

ulley - Jackshaft HB2MS6K286BB . 9093631 1
ulley to 0Oil Pump:

Washer | E630037571 *1465504 1

RG

Nut 16 Self Lock E620436572 *1552832 1

Y : _ 74178s *3416019 1

Q

gil Seal (Crank} -83BM6700A4A *6137049 1

iming Belt Cover to Block: ' —

w
_ O Bolt 1/," UNC x 17/g" 30086058  *1476212 1
O Bolt 1/," UNC x 217" 112016ES *1700601 4
Washer Spring Flat ' " - ES8321p8s82 *1451870 5
. Nlugl/z“ BSP E450100S76 *1475553 1

se - Cylinder Head to Sump H85PB6K679GA 9091249 1

il Pump -~ Scavenge HB5MS6600BA 9093632 1

R

avenge Pump Gear - H82MS6551CA 9091240 1
0il Pump Fixing:

Screw - Socket Cap Head ' MS175051s 9093633 3
5/16" x 51/2" 18 UNC

Scavenge Pump to Qil Drain:

WW.

Adaptor - 6-10 | MS1740018100 9091164 1.

Washer - Dowty MS183059S 9092155 1
Suction Pipe Base H84MS6617AA 9093634 1
'0O' Ring Mecro 200-116-4470 MsS183067S 9093502 6

sket Front Cover Block HB82MS6020AA ( Part of) 1
Gasket Rear Cover Block 2730E6344A : ; 1
Gasket Thermostat Housing 84BF8255AR E 9092311; 1

: | : =
* Order from: PSO Daventry/Merkenich . _ T ~ Page 68 R




' RS200 BILL OF MATERIAL - SERVICE PARTS

&
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R

* Order from: PSO Daventry/Merkenich

DESCRIPTION PART NUMBER FINIS QUANTITY
PER CAR
‘ ! ’ System 03.02.2 Engine Lubrication -7 -
Dry Sump HB84MS6676CA 909;372 1
m 0il Pan Fixings:
O Screw Socket Cap M5 x 20 MS180514s 9094634 4

| = 0il Pan Cover Plate HBAMS6677BA 9091244 2
0il Pan Cover Plate Fixiné‘s:

- Screw Cap Head M4 x 10 Sump Side MS180561S 9093635 14
O | Filter HB84MS667BAA 9091475 2
N _ Part of

'0' Ring Gaco Rmd. 181-16 MS1601585 9092309 2

m Gasket Sump LH HB82MS6711AA ( Part of} 1

| Gasket Sump RH H82MS6710ARA E 9092311; 1

m Gasket Sump Front Seal _6B1F6722AA *1454237 1

| - Gasket Sump Rear Seal 6B1lF6723AA *1454238 1
Sump To Block:

_£MU Screw Cap Head 1/," UNC x 11/,"  MS175052§ 9094635 17

| Screw Cap Head 1/," ONC x 3/," HBO0006S80 9094899 1

; 0Oil Feed to Sump:

Adaptor Aeroquip 741-10-12D MsS174008s 9093638 1
Washer Dowty Seal.S/B" MS51830665 9091828 1
Washer Spring=~ Sump Side E630170571 *1458085 14

' Page 69




RS200 BILL OF MATERIAL -~ SERVICE PARTS

QUANTITY
PER CAR

ead Drain:
Adaptor Ae;oquip 741-6-8D
" Washer Crush
Alternator Mounting Bracket to Sump:

Stud
or

‘Nut

Washer

WWW.RS200.0RG

* Order from: PSO Daventry/Merkenich

MS1740058

HB5MS5673aA

E404622580

‘E4088397s

34420ES2A5

4472388

2091829

9094636

*6115327
*3416262

*1464076

*3415369

Page 70




A,

gupet’

RS200 BILL OF MATERIAL ~ SERVICE PARTS

FINIS

QUANTITY
'PER CAR

System 03.03.2 Coolant Circulation

Water Pump H82MS8505CA
Water Pump to Water Rail:
Hose 100mm H85PB8286BA
Hose Clamp 25-40 A800X8287FA
Water Pump Mounting Fixings:
" L1} 8 7
Bolt 5/16 UNC x 2 3/4 30087852
Washer Flat Spring E6301735871
Stud 5/16?.UNC/UNF HB82MS6L260AB
Washer Flat 5/16" E630027571
Nut 5/, " UNF ' 3879s57/8
Polyvee Pulley H82MS8A528CB
Pulley Spacer HB85MS58A529AB
Pulley Spacer to Polyvee Pulley:
n [1]
Bolt S/16 UNC x 7/8 . 304664580
Water Temperature Sender

* Order from:

PSO Daventry/Merkenich

H85PBBRGO7AA

9093271

19090947

*5007667

*1410840

' *1444686

9091864

1444685

1757867

9091377

9091373

*1568869

9093559

Page 71
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System 03.04.3 Throttle Housing Assembly

rottle Housing Assembly H85MS9524AB 9093787 -1

G

le Speed Control Valve - E3EE9F715A1 9091856 1

R

lve to Housing:

O Screw Hex Head M6 1.0 x 16 E602166572 *1472061 2
. Washer Flat M6 - E630024s71 %1459510 2
Orottle Position Sensor EEC IV ESEF9B989DA 9091293 1

ensor to Housing:

0

Bolt M5 x 0.8 Hex Head x 22.5 E800248S *1500777 2
N Washer - Flat Plain |  E630021571 1467846 2
4 ™Rush - Throttle Lever  79BP9HS86KAA 1584102~ 1
_. (,)_acket - Throttle Cable HBSMS9K703AA 9091290 1
mxrdttle Lever ' HS8SMSOL548AA 9091286 1
 Spring Helical - Throttle Spindle = HB5MS9S87AA 9091289 1
! houldered Bolt H85MSOLSS50AA 9091288 1
Banana Cam H85MSIL549AA 9091287 1 D
Washer-Stainless Steel-G_x 14.5 X 5 M$1830308 9094674 2

le Speed Valve Gasket E3EESF670AA 9091955 1

rottle to Cam Stop:

WW

Screw Socket Set M5 x 0.8 x 16 MS1805115 9091719 H
Nut Hex M5 x 0.8 E620011872 *1486684 1
* Order from: PSO Daventry/Merkenich - - ' Page 72
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FINIS

QUANTITY
PER CAR

o (L L 10 o = o ' A S Sl S L () O T A (B A A0 e e S O . S 18- S i o S B e P 0 i i e P e v e e B Pt s

System 03.04.4 Turbocharger

Turbocharger

Oil Feed Adaptor

- Bracket - Turbo Crane

Crane

Adjusting Rod ~ Turbo Crane

Turbo to Turbo Crane ﬁracket:
Screw Socket Cap Head M8 x 35 .
Washer Spring M8

Washer Plain M8

0il Drain Adaptor
Turbo to Wastegate:
Nut Hex Head M10 x 1.5

Washer Plain M10

Gasket - 0il Feed Turbo

Gasket -~ 0il Drain Turbo

- Turbo to Wastegate/Turbo to Exhaust:
Nut Hex Head M8
Washer Plain M8

Adaptor = 0il Feed 741-4-6D

Washer - Dowty

HB5MS6K690AA
HB4MS6739AA

HB5MS6K701AC
HB5MS6K700AA

HB5MS6K703AA

MS1B80600S
E6301535871

EB30085571

HB84MS6740aA

E620014572

HB2MS6K653AA

H82MSEN652AA

E620013572

E830111582

MS174004s

MS1830588

* Order from: PSO Daventry/Merkenich

i

9092604
9091256
9093124
9091353

9091254

9094638
*1486632

*1490514

9091257

*1465503

*

{ Part of}

{ )
( 9092311)

*1436267
*1477027

9091172

9091177

9/4

9/4

Page 73
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_FINIS

QUANTITY
PER CAR

aptor - Drain to Sump

sher - Dowty

ose Joint

RG

Rose Joint to Turbo Crane:

0

m Nut Hex Lock M8
Pin Clevis

Pin Self Locking

WWW.RS200

Screw Cap Head M8 x 35

MS174007s80

MS183064S

HB5MS6K705AA

M5180600s
E620333572
7388957

352358ES2

* Order from: PSO Daventry/Merkenich

9091164 . -
9091493

9094637 .

9094638

*1550709

*1758841

*1762257

Page 74
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 System 03.06.2 Starter

Starter Motor
Starter Motor to Bellhousing:
Bolt 3/8“ ONC
Washer 3/ "
8
Bolt M10'x 1.5 x 40mm
Washer Flat M10
Nut Nyloc M10

Washer Spring M10

* Order from: PSO Daventry/Merkenich

H82MS11000AA

30474158

E630174571

E&0D0314572.
E6300315101
MS182081580

E630174571

FINIS

9091308

*1514061

*¥1471160 -

*1473187

*6095166
9091692

*1471160

QUANTITY

Page 75




" RS200 BILL OF MATERIAL - SERVICE PARTS

_________________________________________________________________________ )
DESCRIPTION PART NUMBER FINIS® |QUANTITY
- PER CAR
, | .. stem 03.07.2 Ignition H.T; Wiring
@ Lead No. 1 . HB5MS12286BA 9091932 1
| mr lead No. 2 | . HE5MS122283AA 9091934 1
| HT Lead No. 3 . .. . HBSMS12284AA 9092743 1
O Lead No. 4 . HB5MS12287AA 9092744 1
| BT Lead King Lead HB5MS12298AA 9090478 1
' Oug Lead Separator o 2724E12297A *1428809 1 f\g

Plug Cover . - H85M512300AA 9092628 4

0

ystem 03.07.3 - Distributor Assembly
stributor Assembly HB85MS512100AA 9091313 1

istributor Cap . o HB5MS12106AA 9093826 -1

SV

stributor Cover H85MS12117AA 9091314 . 1

lstributer to Block:

R

Bolt 304624580 *1575224 1

stem 03.07.4 - Sparking Plug

arking Plug 12mm x 3/4" _ 4
NGK DSEA - 250 bhp - Not Serviced 4

NGK D9EA - 300/350 bhp . - ' Not Serviced 4

W W

* Order from: PSO Daventry/Merkenich . Page'76




''RE200 BILL{ OF MATERIAL - SERVICE PARTS

DESCRIPTION.f ' © PART NUMBER ‘ FINIS ° |QUANTITY
: - PER CAR’
System 03.60 - Enginé Kits | T
Gasket Kit - Engine Overhaul HB85PB6014AA 9092311 1
'Q' Ring Kit - Engine Overhaul : H85P56014BA 9092310 | 1
Seal Kit - Engine Overhaul _  H853PB6014CA | 9092312 1
Gasket Kit -~ Engine Rebuild | H85PB6014DA 9092309 i

Tuning Kit (300 BHP)

Kit - Engine Tuning 'HB5PB6KOO6AA 9092767 1

END OF SYSTEM 03 - ENGINE - HOT TESTEb/SERVICE

£ " * Order from: PSO Daventry/Merkenich - S .~ " Page T7




RS200-BILL.  OF MATERIAL - .SERVICE :PARTS

------------------------------------------------------------------------- £
: L
DESCRIPTION ~ PART NUMBER FINIS QUANTITY
) PER CAR
_ -
) 1
- .
* Order from: PSO Daventry/Merkenich . T e ' Page 78 { }
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“R5200 BILL OF MATERIAL - SERVICE PARTS
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FINIS

QUANTITY
PER CAR

SYSTEM 03.00 ~ ENGINE - VEHICLE INSTALLATION

System 03.01.5 - Enginé Cover

Engine Cover

TogQLe Strike - Engine Cover
Latch - Toggle Engine Céver
Toggle Latch to Engine Cover:

Rivet l/é“ x'l/é"

Sponge Strip
Hinge Pivot Engine Cover to Body
Hinge to Engine Cover:

Big Head Fastener M5 x 12

Nﬂt Flanged M5

Washer Star M5

Washer Flat M5

Quilt to Engine Cover:
Screw Pan Hd M8 x 20
Nut Hex P/T Metal M8

Washer MB x 19 x 2

Toggle Strike to Chassis:
Rivet Steel 1/ " x 3/_."
8 8
Engine Cover Piveot Fixings:
Bolt M8 x 50
Nut PT MB

Washer M8 x 19 x 3

~“Shrink Wrap ‘(Raychem RK6189)

* Qrder from: PS0O Daventry/Merkenich

HB5PB6086AA
HB5PB6096BA

HE85PB6095aA

MS1840058

- HB5PB6091AA

HB85PB608BBA

M51863208
EB222112872
E630316571

E630021s71

E603187574
E620433572

E630028571

E647550874

E600215572
E620433572

E630028S871

'H85PB14A199AA

9091416"

9091389

9091233

9093294

9090766

9090943

9091173

*6085158

*1470589 -

*14678456

*1494501

*1613187

*1523201

*1605131

2093881
*1613187

*1523201

 Not serviced

-‘ﬁ/R

11
11

11

A/R

Page 79 .
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FINIS

QUANTITY
PER CaAR

System 03.02 -~ Englne Installatlon

gine 0Oil (sheLl Gemlnl)
se —-011 Pump ‘to Filter

musnxg 0il Filter
: Oglne Feed & Return:

Adaptor Aeroquip

Dowty Washer

0il Filter Plug F1x1ngs-

O Screw Hex M10.x 1.5 x 10
N Washer Copper M12 x 1.6 x 24mm

il Pressure Sender
' at Exchanger {Modine) C
or
1lter Assembly

_ Seal Filter
Bolt Insert

Filter 0il {Ford EFL 133)

Insert 0il Filter Hsg

* . Order from: PSO Daventry/Merkenich

HB5PB19M594MA

HB5PBBNO39DA

HB3AB&BB4BA

MS174002580

MS1830568

'MS180034572

MS5183004s

HB5PB6B685AA

78TM6BB56AA
84TM6BB56AA

78TMEL621AA

7BTM6L626AA

T8HMET714AR

D70HM6890AA

(Not Servc'd) 10L

9091268

9091260

9091491

90915139

9091713

9091562

9091967

*1583287
*1631863

- *1579875

*1579876

*6061629

*1596068

1 .

- Page 80
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FINIS

QUANTITY
PER CAR
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Screw Hex Head M8 x 1.25 x 20
Plain Washer M8

Washer - Crush Copper 13.5 x
1.2 x 1%9mm

Lock Nut

Hose - 0il Filter to Cylinder Block
Hose - 0il Filter tc Turbo
Strap Hose ~ 0Oil Pipes In Engine Bay

Hose - Turbo 0il Drain

Clip
Hex Bolt'3/8" UNC x .75"

Lock Washer M10

RS200.0RG

Hose - Turbo 0il Drain Fixings:

Clip

=
=

(d”"‘-,
o

Hose - Cylinder Head Oil Pipe Fixing:

* Order from: PSO Daventry/Merkenich

Cil Filter Housing to Rear Damper Mounting Frame:

E602188572
E630027571

MS1830035
E620433571

HB85PBSB451CA
HE85PB6K679EC

EB8630485

HB5PB6K677CR

M5186006581
304650580

E630174571

M5186007S

*1461203
*1444685

9091709

*1613189

9091269
2092750
*¥1562226

9091245

9091441

*1575455

*1617358

9093916

Page 81




FINIS QUANTITY

ystem 03.02.2 : Engine Lubrication:

G

il Tank

onza Cap - 0il Tank

R

awlnut

lter

0

Bowty Washer - 0Oil Tank Filter

ipstick

0

0! Rihg Seal - Dipstick

il Tank to Reéf Démper Frame:
Bolt Hex Head M6 ~ 1.0 x 40
Washer Plain Mé x 12 x 1.5

Washer Spring M6

S20

ose - Scavenge Pump to Oil Tank

ose - 0Oil Tank To 0il Pump

WWW.R

. * Order from: PSO ‘Daventry/Merkenich

HB5PB6LEBBAC
HBSPBI030AA
HESPB6644AA
HB8SPB6695AA
HB85PB6650AB
HB5PB6698AA

HB85PB6264AA

E600113872
E630024571

E630172571

HB5PB6K67GFA

HB5PB6K679BB

PER CAR

9091250 1
9092040 1
9090771 . 5
2093823 1
9093843 1

9093918 1 .
9093919 1
. *1579889: 5
*1459510 5-
*1613373 . 5
9091248 1
9091246 1

£,

.

- . Page 82 £y

Y




- RS200. BILL OF MATERIAL ~ SERVICE PARTS

A ks o e T T e S s A8 ek e e e S Y, Y T S i i . B A L S S Ak kb Ukl i S T T AN S M N S S S S P S A S Bt sk el e o 7 R S S W S —

DESCRIPTION . .. . PART NUMBER "FINIS QUANTITY

8 o8 S e e e ) T o e . T L U SRS U WALS e ke e A Sy e . S U S P A ok o Y T W S M M R . T T 8 i e e e W e e

System 03.03.1 - Raéiator; Fan and Connectioné r :
< > Radiator : | HB5PBBOOSDA 9091270 1
m Stud - Hook Radiator Frame . HE5PBS182AA - - 9091403 - 2
Radiator to;stud‘Hook:)
O Nut Bﬁtterfly M6 x 1 MS182011572 | 9091615 .- .. -2
_ -. Washer Plain M6 | o E8301-0457:_|. - *1471000: 20
. Washer Spring M6 L E630152571 *0206306 2
 -. Fan Switch ; ' - 81AR8B607A1A *5104433 - 1
O Adaptor Sealing: |

m

Copper Washer 23.6 x 1.6 x 28.7 MS1830055 9091616 -~ 2

Fan & Motor - Cooling 84BBBK620AA *5142333 ‘1
Bracket Support - Radiator Fan LH HBS5PBB8176AR 9090945 1
 Bracket Supprt - Radiator Fan RH HESPBS175AA 9090944 ' 1

Fan to Radiator:

Screw Hex Head M5 x 0.8 x 16 E602146S572 *1528461 5
Washer Spring Lock M5 E630171571 *0206416 3
Nut Hex Lock M5. E620431§72 . *1571668 2

Washer Plain M5 od. 10 E6300225871 *0241826 5

; Radiator Bleed:
; Screw Hex Head M6 x 1 x 16 E60233lS72' *1591596 1l

Washeér Copper M6 x 1 | M51830025 9093920 1

* ' Order from: PSO Daventry/Merkenich . . ' -_: Page 83
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DESCRIPTION 1 PART NUMBER

- FINIS

QUANTITY
PER CAR

-..-.—--.-----.-...--...-.-.___.._—__-,..‘—..—_..........__.__-.'-.-_—___-'———___...__———.————_.........._......._-_...

. :-‘_ Header Tank.Cooling System . - © 82GBSK218AD
-Awadiator Cap Header Tank o | - 78GB8100AC
ounting Bracket - Header Tank - - HB8L5PBBK175BA
nti Freeze . - AB0OOX19544MAa
eader ‘Tank Mountlng.l |

Screw Hex Head M6 x 1 x 16 ' E602166572_'

Washer Plain M6 E630025871

Hut Hex Lock M6 x 1 o : E620432572

eader Tank Mountlng Bracket to Frame:
Screw Set M6 ®x 1 x 20 . E6021675872

Washer Plain Mé R o E630025571

A
@,
o
(&
_C\I
§
=

~ *  Order from: PSO Daventry/Merkenich

*6130740.

#1613291

9090817

*5006304

*1472061

*1464174

*1536286

*0241729

*1464174

"*1613373°

1
1
.

A/R

- Page 84
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~ RS200 .BILL OF MATERIAL ~ SERVICE' PARTS

FINIS

QUANTITY
PER CAR

System 03.03.2. Coolant Circulation

Cooling Pipes:
- LH Radiator to Chassis
- LH Chgssis to Bulkhead -
- LH Bulkhead to Rear Tunnel
- LH Rear Tunnel to Mid-Engine
- Mid Engiﬁé.ﬁo Water Pump
- RH Radiétor to,Chassié
- RH Chassis to Bulkhead_
- RH Bulkhead to Tunnel
- RH Bellhoﬁsing to Swirl Pot

P Clip Transmission Lub Hose &
Heater Pipe

Radiator and Cooling Pipe Connections:

Hose - Radiator Connecting 100mm
Hose =~ Radiator Connecting 70mm

Hose Clamp - Type 2

Swirl Pot Cooling System

i .
1

Insulator-Cooling Swirl Pot. Mounting .

Hose . Clamp - Type 1 Swirl Pot Fixing
Hose - Header Tank to Swirl Pot

Hose Clamp-Type 2 11/17 - Swirl Pot
to Header Tank :

Hose Clamp-Type 2 10 5/13 - Pressure
Requlator to Swirl Pot

Hose - Radiator Connecting 200mm
toc Chassis {(RH/LH)

* Order from:

H85PB8260DA

‘HB5PBS261DA

H85PB8262DA

' H85PB8265CA

HB5PB8266CA
H85PB8260CA
HS5PB8261CA
H85PB8262CA
HE5PBA264BA

MS51863015

H85PB8286BA

HS85PBS8286CA

MS51850025100

H85P88507BA‘
H85PB2868AR
MS1850065100
H85PBAS06AA

MS1850035100
MS51850105100

H85PBS284AA

PSO Daventry/Merkenigh

9090769

9090742 ..
9090946

”' 9090785

9090744

9091490

9090744

9090772

9090830

9091695

2090947

9093921

19091171

9090948

9091027_

9091170

9090844

9093922

9091536

9090949

22
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DESCRIPTION

PART NUMBER

FINIS

QUANTITY
PER CAR

L e e ke o e e g i e ol S i o . T T WAl it A D N T ok M S Tl o Mt Ml A . T o o ot B T g A Y . AR ks e e el i A P

ose - Water Thermostat Housing
to Swirl Pot

G

- Cooling Pipe - Header Tank to
Engine Inlet : ‘

se - Angled Connector

se Clamp - Type 2 19/28

OR

Hose - Header Tank Oﬁtlet_— 15.5mm

se Clamp - Type 2 19/28
- Hose Header Tank Qutlet

Exchanger

se -~ Angled Connector

200

se Clamp Type 2 19/28
Elbow Eng to Heat Exchanger

Strap Hose

.Sooling Pipe ~ Engine Outlet to
Heat Exchanger

RS

ose-Angled Connector

se Clamp - Type 2 19/28
Elbow to Heat Exchanger

ose-Angled Connector

ose Clamp Type 2 19/28
- Hose to Engine Outlet

W

ose-Header Tank Overflow

racket - Coolihg ﬁipe Support

W

-~ Hose Header Tank to Engine Inlet

oling Pipe ~ Engine Block to Heat

ater Pipe Fixings in Engine Bay:

 HASPBSASOSBA

H85PBBA504CA

H85PB8506CA

M51850045100

HB85PBB285AA

MS1850045100

HB5PBAS04BA

'HB5PBB506CA

M51850045100

E8630485

HBSPBBASQ4AA

HE8SPBB5S06CA

MS1850045100

. HB5PB8506CA

M51850045100

M82GBB0O75BA

HB85PB7895AB

*  QOrder from: P50 Daventry/Merkenich

9091274 -
9090826

9090788

" 90917¢8

9090855

9091768
9090740

9090788

9091768 -

*1562226

9090951

9090788

2091768

9090788

9091768

*1545322

9091267

10
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'RS200 BILL'OF MATERIAL - SERVICE PARTS

System 03.04.2 ~ Air Cleaner & Intercooler

Air'Filter Box ' e H85PB9602CA
Air Filter Lid _ HB5PBY603AB
Air Cleaner Element _ HB5PB9600OAA
End Caﬁ—Air Cieaﬁér Elgment HB5PB9605AA
Spacer - Air Filter Box HB5PB2604AA
Seal - Air Cleaner to Body HB5PBIPS849AA
Bracket - Air Filter Box _ | HB5PBS606AB

Air Filter Box to Bracket:
Nut Lock M6 x 1 E620432572

Washer Plan M6 E630025571

Air Filter Bracket to Chassis:

Screw Hex Head M6 x 1 x 12 E602164572

Washer Lock M6 E630172571

" Washer Plain M6 . ' E630025571
Hose Compressor Inlet H85PB6K689DA
Hose Clamp ~ Type 1 20/110 MS1850065100

- Compressor Inlet to Air Filter

Hose Clamp - Type 1 60/80 HB5PBB2B8AA
- Compressor Inlet to Compressor

Pipe Intercooler Air Exit H85PB944AA
Pipe Intercocoler Air Entry HB5PB9442BA
Hose Compressor Qutlet HB85PB6K68YEA

*Hose Clamp - Type 1 50/70 MS51850075100
- Hose to Air Entry Pipe .
~ Hose to Compressor Outlet

* Order from: PSO Daventry/Merkenich

- 9090955

" FINIS

9091440
9092024
2090743
9093923
3020957

2091515

*1536286

*1464174

*1471337

*1613373 -

*1464174

9090959

9091170
2091629

2090960
2090961
2090964

9091519

| QUANTITY

“Page 87




RS200 BILL QF MATERIAL =~ SERVICE PARTS

- ) DESCRIPTION PART NUMBER FINIS QUANTITY
_ b |PER CAR
nterccoler ' H85PBYL440BB 9090843 - 1
ocam Intercooler to Centre Section HB85PB19552AA 9091430 . 2 x

g

- Hose ~ Intercooler Connection HB85PB6KG89AA 9090965 2
ose Clamp - Type 1 70/90 . (MS1850095100 9091527) 4
- Hose to Intercooler Inlet { )
- Hose to Air Entry Pipe ( )
" m - Intercooler to Hose ( _ : o)
( }

- Hose to Air Exit Pipe

bbin - Intercooler Mounting H85PB9441A8 - - 9090966 - 4

0

ose -~ Pipe to Throttle Houéing H83AB6KG689BA 9091474 1

ounting to Support Bracket/Intercooler

S20

Washer Plain M8 | E630027571 *1444685 4
Nut Lock M8 x 1,25 E620433572 *1613187 - 4
ose Clamp - Type 1 70/90 Hose Ms1850095100 *5007672 1

to Throttle Body Housing

R

lat Washer - Intercooler Shim £630027571 *1444689 . A/R
Flat Washer - Intercooler Shim  E630028571 *1523201 A/R
Flat Washer - Intercooler Shim E630029571 *1465378 A/R

cal - dowty ' MS1830575 9091776 )

daptor 7/16 - 20 Equal M5174003580 9091168 1

WW

* QOrder from: PSQ Daventry/Merkenich Page 88
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 FINIS

T T o e e o e e e e e e e e L e e o e o e o e U it el P S e i o ot i ks e 70 T 2 . . ks o e R e e e e e e e S

QUANTITY
'PER CAR

T T e e e e e e e e e e e e e il L i o o TR e a8 e PR o e e e e e et

System 03.04.3 Throttie Control Assembly

Throttle

Throttle

Throttle

Throttle

Throttle

Throttle

Throttle
Throttle
' Throttle

Throttle

Bracket - Throttle

Stdp Fixings:

Bolt M5 % 0.8 x 30

Nut M5 x 0.8

Pedal Quadrant

Quadrant Bush

Pedal Quadrant to Bracket Pivot:
Washer Flat M8 Pedal

Retainer Ring Snap Pedal

Pedal to Chassis:

Bolt M5 x 0.8 x 20
Washer Lock MS

Washer Flat ' M5

L.
3

Pedal.

Pedal Bush

Pedal Sleeve
Rod'Adjusting'Link
Rod RoselJoint

Rod Rose Joint

{1} ' S % Order from: PSO Daventry/Merkenich

H85PB9K7038C

E602147572

E620011572

H85PB9529AA

HB85PB9526RB

£630027571

E663208571

E602147572
E630171571

E630022571

H85PBIPT732CC
HB85PBY526AB
HB85PB9527BA
HB85PB9528AA
HB85PB3064AA .

HB85PB3064BA

§090968

*1512256

*1486684

9090969

9091358

*1444685

*1568136

*1512256
*0206416

*0241826

9090970
9090820
9092198
9090971
9091222

9090875

Pége 8%
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R5200 BILL OF MATERIAL - SERVICE PARTS

FINIS

- — —— e

QUANTITY

i i s e 2 o .kt B e ke e S ko o R e P PP S i S S P S e e

_Th

ORG

h

RS2Q0

rottle Link to Rose Joint Lock:
Nut M5 x O.B RH Thread

Nut M5 x 0.8 LH hread

rottle Link Rose Joint to Pedal:
Screw M5 x 0.8 x 20
Washer Flat M5

Nut Lock M5 x 0.8

rottle Pedal to Bracket:
--Bolt M5 x 0.8 x 70
Nut Lock M5 x 0.8

Washer Flat M5

rottle Link Rose Joint to Quadrant:
Bolt M5 x 0.8 x 15
Washer Flat M5

Nut Lock M5 x 0.8

rottle Cable LHD

rottle Cable RHD

Boot - Throttle Control Cable

Cl

WWW

ip - Throttle Control Cable
ring - Throttle Cable Return

rottle Cable Return Spring Fixings:

Washer Flat - Base End

Washer - Housing End

E620011572

' M5182021572

E602147572

E630022571

E620431572

'MS180011572

E620431572

E630022571

M5180511s5202
E630022571

E620431572

5

H5PBSCB00AA
HB5PBOC799BA
78GG14603CA
MS1863055

72GB9B569AA

Eg830104571

E630033571

* Order from: PSO Daventry/Merkenich

*1486684

9091706

*1512256

*0241826

*1571668

. 9091619

*1571668

*0241826

9091719
*0241826

*1571668

9090768

9090972

*6052198

9092453

*1494821

*1471000

*1493847

‘Page 90
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" 'RS200° BILL. OF MATERIAL - SERVICE PARTS
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PART NUMBER

FINIS

QUANTITY
PER CAR

System 03.07 - Engine Management

Mounting Brackef
Bracket to Bulkhead:
Screw M6 x 20
.Washer Flat M6‘

Washer Serrated Lock

Hose Connector

Breather

" Rivnut M6 - EMS to Bulkhead

Engine Management System EEC IV

Pressure Sensor EEC IV

System 03.07.1 - Ignition

Coil EEC 1V
Power Relay
Bracket - Ignition Coil Support
Coil to Mounting Bfacket:
Screw M5 x 25 '

Washer Lock

Spacer Ignition

Mounting Bracket to Chassis:

Screw Hex Hd & LW Assy M6 x 1 x 14

Ignition TFI (Amplifier)

HB85PB12A651AC

E602167572
E630024571

E630317571

HESPB8290AA
H85PB9I327AB
MS182061574
ESTF12A650A1B

AB5MS9F479AR

E3EF12019AA
E3UF12A646B1A

H85PB12652RA

E602147572

E630316571

HB5PBY036AA

E602527572

86FB12A297AA

*  Order from: PSO Daventry/Merkenich.

9090973

*0241729

*1459510

*0241856

9091184
9091211
9091541
9091830

9091831

9091312
9091939

9092023

*¥1512256

*1470589

9090819

*1473422

*6153090

300mm

Page 91
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DESCRIPTION : . PART NUMBER FINIS. QUANTITY
: ' ‘ PER CAR
j' o System 03.08 - Crankcase Emission ' ) .
@eather Pipe - Engine to 0il Tank HB8SPB6L68BICA 90908225 1
se 0il Breather Pipe Connecting HB5PB6641BA 2091458 | 2
Clamp Breather Pipe Connecting . MS1850085100 ° 9091765 4
eather Pipe 0il Tank to Air HB5PB6L68IDE 9020974 1
Filter .
‘Mose O0il Breather Pipe Connecting HB5PB6641BA - 9091458 2
amp Breather Pipe Connecting MS1850085100 9091765 4

END OF SYSTEM 03.00 - ENGINE - VEHICLE INSTALLATION

RS200

WW

i

.
] 1

* Order from: PSO_Daventry/Merkenich . o _ N . Page 92 £
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DESCRIPTION _ PART NUMBER FINIS QUANTITY
. ‘ 1. "|PER CAR

SYSTEM 04 - SUSPENSION =~ - -

System 04.01 - Front Suspension

Shock Absorber Mounting Frame H85PB3010AC 9090762 - 1
Stay - LH Forward ‘ ' H85PB3020AC 9091832 1
Stay - RH Forward o ~ HS85PB3020BC '9091833 1

Stay to Frame:
" Bolt Soc Head Cap M12 x 1.5 x 25 MS1806215202 9091681 . 2
Washer Spring Lock M12 x 19 MS183021571 - 9091546 2

Frame to Chassis:

RS200.0RG

Bolt Hex Head M12 x 1.5:x 165 MS180037572 19091724 2
Washer Flat M12 N - EB30687571 | 7*6082617 | 4
Nut Lock M12 x 1.5 MS182039572 9091723:* 2
Spacer Tube _ HB5PB6066AA 9090976 2
Bolt M10 x 1.5 x 95 =~ = B MS180045872 9091817 2
Nut Lock M1O x 1.5 {Half) ' MS5182036572 9091529 2
Support - RearcRH ' o | H85PB3A470CA 9091496 1
.Support - Rear LH : HB85PB3A469BB | 9090?63 1

Bush - Supports . H85PB3476DA 9091223 . 4

‘Supports to Bulkhead:
Washer M10 x 25 _ _  E630030871 *1451781 2

Bolt Hex Head M10 x 1.5 x 60 ) E600317572 *1516792 2

Supports to Frame:

Bolt M10 x 1.5 x 65  ze00318sT2 *1492955 4

B Washer M10 x 20 | E6300315101 *6095166 4
.ﬁ“} . © - Bolt M12 x 1.5 x 75 o MS180026572 9091755 o
Washer w2 _ 3650034571i . c*1484284 ¢ 2

*. Order from:, P50 D?ventrY/Merkenich -




RS200. BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

o ————— 1 4 b o o o o i o GA UM B AL L AR Sl LY M AR Rl e o e o e ek e e e o o o o T Y T = = Pt W T P~ T ————

©~° " Arm Assembly - Upper Wishbone
' - LH
'I<:l-!::> RH

omprising:

Arm - Upper Wishbone - LH

Arm - Upper Wishbone - RH

Bush - Upper Wishbone
O Damper Pin Lower Forward
Damper Pin Lower Rearward
. O Ball Joint (Outboard)

rlght and Arm Assembly

' _omprlslng
m Steering Arm LH
m Steering Arm RH
Balljpint to Stee?ing Arm:

Washer Flat M12

Locknut M12 x 1.5

!

; Upright .

) Speering Arm té Upright:
. stud Short | |
' _ _ zétud Mid Lenqth
Stud Long

Dowel

_Order from: “PSQ.Daventry/Merkenich

HB5PB3079BA

. HBSPB3078BA

HBSPB3091AA
H8SPB3084AA
HBS5PB53033AA

HBS5PB3472A3

HB85PB3471AA

HE85PB3346AB

HB5PB1105BA

' HB5PB1104BA

H85PB3A053AA

HB5PB3A052AR

£630034571

MS182039872

HB5PB3IK206CD
HB5PB3054AA
HESPB3055AA
HB5PB3056AA

HB5PB3345DA

9091385

9091423

9091437 -

9091436
9091464
9093926

9093925

9093332

9091579

9091574

9091587

9091589

*1484284

9091723

9093306

9091506

9091487
9091507

9091585

{1
N

.. .Page 94;.




RS200 BILL OF MATERIAL - SERVICE PARTS

Ty e S D TP Vit Ay S A s e . (s i s s - e o - - ——

()
B DESCRIPTION o PART NUMBER | FINIS  |QUANTITY
|PER CAR
‘Bearing - Upright ' HBOFB1190AA 9094448 2
‘ ’ ﬁust.Seél'- Upright Béaring HBOFB3K070AA 9094452 2-
-Sleeve - Bearing Upright ‘ 7 - HBOFB1KOO4AR 9094449 _. 2.
m Bearing to" Slee\;re.: |
O Screw Soc Head. M8 x 1.25 x- 40 - Ms1806015202 | 9091858 - - 10
T m mw T | HBSPR1106BA 9091497 2
Stud - ﬁespamnem 9091885 8
- Sleeve Stud’  HB5PBAWOO9AB 9091419 8
| O Wheel Hub Fixings: : . ' .
: Spacer |  HBOFBAK196AA ‘9094453 . 2
N Nutlock M22 x 1.5, M5182049S72 9091568 2
m Caliper to Upright:
Cap Head Bolt M12 x 1.75 x 45 M51806265202 9092146 4
m Washer Plain M12 | E630034571 *1484284 4
- Washer Lock ui2| | E630175571 - *1472287 4

Mounting Block to Upfight:

'Sc;ew Soc Head Cap M10 x 1.5 x 30MS1806145202 © 9091696 8
Washer Lock M10. E630174S71 1617358 8
Washer Flat M10 E630031s571 *1511861 .8

‘Disc and Bell to:Wheel Hub:

Screw CSK Head M6 % 14 E6048645205 *1613207 2

WW

Upper Arm/Steering Arm to Upright:
Nut Lock MI10 x 1.25 MS182035572 9093927 6

Washer Flat M10 _ E630032571 *1451781 6

'* Order from: PSO Daventry/Merkenich =~ - - S - Page 95
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FINIS

QUANTITY
PER CAR

rut - Upper Wishbone

G |

sh - Upper Wishbone'

Arm Assembly - Lower Rearmost
Wishbone :

R

Coﬁprising:

Arm - Lower Rearmost Wishﬁqne
Rod End Bearing

Arm to Roaé End Bearing:

Nut M18 x 1.5

Spherical Bearing - Outer.
Cirelip-Plain Iﬁtefnal - 40 x 1.6
Gaiter - Balljoint. |
Retaining Ring -'Balljoint Gaiter

Mounting Block - Lower Rearmost
Wishbone

Pin - Balljoint
Nut Lock M16-2

Washer Plain M16

Cap Balljoint Pin. !

WWW.R5200.0

HE85PB3080AB
HB85PB53033AA

HB5PB4K742DA

HB5PB4K742CA

-V85AB3K202AA

. M5182029572

HB5PB3397AA
MS160101S
HB85PB3355AA

HB5PB3356AA

HB5PB3A238BA

Mounting Block to Lower Rearmost Wishbone Arm:

HB5PB3352AA
E620456572

E630038571

H85PB3354AA

*. _Order from: PSO Daventry/Merkenich

1 0 i %

; 9091434
9091464

9090978

9091962
*1627553
9091867

9092308

9091773

9091674

9092307

9093928

9093643
9092378

*152434%9

9093930

+. ... Page 96
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T
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- Arm Assembly - Front Lower. Foremost
Wishbone

Comprising:

Arm - Lower Foremost Wishbone
Bush
End Fitting
Arm to End Fitting:

Nﬁtr(Thin) M18 x 1.5

Upper Arm to Stut:
Bolt Cap Head M10 x 1.5 x a0
‘Nut Lock M10 x 1.5

Washer - Plain

Spacer - Inner Wishbone Upper

Sleeve Bush - Inner Wishbone Upper

Upper Wishbone to Chassis:
Bolt Hex Head M12 x 1.5 x 100

Washer Flat M12

Nut Lock Ml2 x 1.5

“Lower wishbone‘Fo;emost to Rearmost:
Bolt Special
Washer Flat M12

Nut Lopk M12 % 1.5

WW

o
i i

H85PB3085BA

'H8SPBAK743AB

. HB5PB53033AA

H85PB3086AA
M5182029572

M31806165202
E620434572

E6300315101

H85PB53034AA

HB85PB5494AA

MS180037572

E830687571

MS182039572

HESPB3087AA
E630034571

MS182039572

f Order from: PSO Daventry/Merkenich_,

FINIS |QUANTITY

PER CAR
9091465 2
9091576 = = 2
9091464 - 2
9093931 2
9091867 2
9092005 a
*15905283 4
£6095166 4
9093932 8
9092933 a
9091724 a
*6082613 - a
9091723 - 4
9091964 2
*1484284 2
9091723 2

Page 97




"~ RS200.BILL OF: MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

Spacer—lnner Wishbone Lower Foremost

Sleeve Bush-Inner Wishbone Lower
Foremost

Lower Wishbone Foremds§ tovChassis:
Bolt Hex Head M12.x‘l;5 x 100
VVWasher Flat M12

Lower Wishbone Rearmost to Chassis:
Bolt Hex Head M12 x l;S_x 80

Washer Lock M12
Anti Roll Bar {16mm)

Anti Roll Bar to Front Suspension:
Bolt Drop Link ‘

Spacéf

.Insulatdr

Washer Cup

Lock MNut - Nyloc M8 x 1.25

Clamp - Roll Bar Attachment

Bush

'Stud Clamp

Clamp to Chassis:
Nut Lock M6 x 0.75

Washer Flat M6

H85PB53034A8

H85PB5494AA

'M5180037572

E830687571

M5180027572 .

E6301755871

HB85PB5482BA

HB5PB5479AA
HB5PB5480AA
71BBSK498BE
£836025571

£620433572

H85PB5488AA

- H85PBB5483AA

H85PB5493AA

MS5182032572

E6300255205

"% oOrder from: PSO Daventry/Merkenich .

9093932

9093933

9091724

*6082613

9091533

- *1472287

9091499

9091584
9090980
;1481463
*1481465

*1613187

9090981
9091360

90917924

. 9091905 -

*1629755




WW
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 PART NUMBER

System 04.02 - Rear Suspension

Shock Absorber Mounting Frame

H85PB5K574Ca 9091362
Forward
Shock A sorber.Mounting Frame to Chassis Centre Fixing:
Bolt M12 g 1.5 x.60. M5180933S72 2091613
.Washe; ~ Plain M12 E630034571 *1484284
Washer - Lock M12 E630175571 *1472287
Spacer Tube H85PBSK747AR 9090835
Shock Absorber Mouhtiﬁg Ffame
- Rearward H85PB5KS575BA 9091452
Plate - Mounting Foremost:
- LH H85PB5K476BA 9090827
- RH H85PB5K576AA 2091459
Mounting Plates Foremost to Chassis: |
Bolt Hex Head M10 x 95 MS180045572 2091817
ﬁasher Plaih M1l0 3630031571 *1436268
Nut Hex P/T MTL M10 E£620434572 *1595283
Bolt Hex Head M12 x 1.5 x 75 MS180026572 9091755
Washer Flaé M12 E630035571 *1475686
Locknut M12 x 1.5 | MS182039572 9091723
Mounting Plate Rearmost H85PB5K584DA _909080é.
Bush - Rear Axle Mounting - Rally H85PBS5K701AA 9091974
Bush - Rear Axle Mounting - Road H853PB3K700BA 9090982
Rear gxle to Reér A;le Mounting Bush: .
Bolt Hex Hea? M12 x 1.5 x 60 M51é00§3572 9091613
Washer Spring M12 E63015§571

*1505544

* Order from: PSQ Daventry/Merkenich

FINIS |QUANTITY
PER CAR

Page 99
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FINIS

QUANTITY

acket Lower Link Mounting
-~ RH
- .LH

G

Brackets to Mountin Plates Rearmost:

R

Bolt M12 x 1.5 x 40

Washer Flat M12

upport - Top Wishbone Mounting
- LH

- RH

upport Mounting Frame:

Bolt M12 x 1.5 x 40

Bolt M12 x 1.5 x 90

Washer Lock M12

S200.0

Supports - -to Mounting Plate Rearmost:

R

m Bolt M10 x 1.5 x 30

]

Washer Flat MiO

Locknut M10 x 1.5

Upright - ﬁear Suspension
Insert

Pin -~ Damper - Rear Lower
aper Bearing

earing Cup

WW

Spacer Bearing

0il Seal

HB5PBSK580AA
H8SPB5K579AA

MS180023572

£630035571

HB5PB5K610AA
H85PB5K610BA

MS180023572

-M5180027572

E630175S71

7602209572
E630032571

E620434572

H85PB4K328DA

H85PB5K653CB

H85PB3473AB
HB82AB1238AA
H82AB1215AA
HE85PB4K196AB

HS2AB1K025BA

* Order from: PSO Daventry/Merkenich

9091835
9091834

9091966

*1475686

9090983

- 9090871

9091966

9091533

%1472287

*0242449
*1451781

*1595283

9091679
9091420

9091417

9091889

9091888
9091801

9091512

-

. .
N
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RS200 BILL OF MATERIAL - SERVICE PARTS

- FINIS

QUANTITY
PER CAR

Hub

Stud

Sleeve Stud

'Spindle

Spindle Spacer
Spiﬁdle to Hub:
Locknut M24 x 2
Disc ;hd Bell to Hub:

‘Screw Countersunk Head M6 x 14

Caliper to Upright:
Bolt Socket Head M12 x 1.75 x 45
Washer Flat M12

Washer Lock 'M12

[

Handbrake Caliper to Upright:
Bolt M12 x 1.75 x 35 .
Washer Flat M12

Washer Lock M12

Stud - Upright Lower

 Stud to Upright: '

Nut Lock Mlé x 1.5

Spring Pin

Sleeve - Upright'Lower Link

Spacer - Upright Lower Stud

S;eeve and Space; ta Stud:
:Nut Lock Ml6 x 1.5

Washer Flat Ml6

*

 H82AB1109JC

H85PB1N118AB
HB5FPB4W0O0O9AB
H85PB4365BB

HB82AB4K017CA

MS87BE4K140AA

E6048645205

M51806265202
E630034571

E630175871

E602230572

E630034571

E630175571

H@5PB5751AB

MS5182040572
116457ES
HB5PB3025AB

HB5PB5A62BAB

MS182040572

- E830037871

Order from: P50 Davehtty/Merkenich "

9091421

- 9091885

9091419

9091821

9091418

9092709

*1613207

9092146 .

*1484284

*1472287

*6095084

*1484284

*1472287

9090984

2092037

*1432713

9093934

9090985

9092037

- *1465504

4
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" 'R§200 BILL OF MATERIAL - SERVICE PARTS

R ek e A A B e oy e T T - T ol . T T T T T B A S8 B B i i Ml o e o e N S i e i S . L S N R Y S o e b o i

DESCRIPTION = PART NUMBER | FINIS |QUANTITY
| _ PER CAR
Upper Wishbone Assembly ~ HSSPBAS502EB ‘9091230 2
Comprising:
Upper Wishgone ' H85PB5502EB . Not serviced 2
Bush | ' HgspBS3033aA 9091464 - 8
Rod End Bearing - Outer ’ _: H85PB3063CA 9092404 2

Upper Wishbone Outer to Rod End Bearing:

'Nut Thin (9mm) 3/4" x 16 UNF - MS172002S572 9091965 2

00.0RG

RH Thread o £y
. . \{'..-‘y(
Spacer. ] 7 HB85PB5A343AA - 9092047 4
pper Wishbone to Upright:
N Bp_lt Hex Head M12 x 1.5 x 90 ' MS180028572 9091722 4
| ‘Washer Flat M12 . E630034571 *1484284 8
U)- Nut Lock M12 x 1.5 MA182039572 9091723 4
mLeeve - Flanbloc Inner : HB5PB5494A8 90933933 4
-JPacer Washer . ‘ H85PB5344AA 9091953 8
Support Mountiﬁg‘to Mounting Plate Rearward/Forward: : gI}
Bolt M12 x 1.5 x 90 MS180036S572 9091602 4
Washer Flat M12 : E630034571 *1484284 8
Nut Lock N12 x 1.5 . Ms5182039s572 2091723 . 4
_* Order from: PSO Daventry/Merkenich Page 102
: : o - £




'RS200. BILL OF MATERIAL - SERVICE PARTS -

FINIS

QUANTITY

Lower Wishbone Assembly
Comprising:
Lower Wishbone
Bush - Inne;
Bearing -~ OQuter
Cireclip - Outer
Lower Wishbone to Cha#sis Rearward:
Bolt M12 x 1.5 x 100 |
Washer Flat M12

Nut Lock M12 x'1.5

Lower Wishbone to Chassis Forward:
Bolt M12 x 1.5 x 90
Washer Flat M12

Washer Spring M12
Lower Link

Lower Link to Upright:

Rod End Bearing

_ ; Nut 7/8" x 14 UNF x 7 RH Thread

Lower Link to Bracket:
Rod End Bearing

Nut 7/8™ x 14 UNF x 7 LH Thread

YF

HB5PB5543CA

HB5PB5541CA
HB82AG5A638AA
HB5PBS5A638CA

HBSPBSA880AA

MS5180024872
E830687571

MS182039572

‘M5180028872

EB30687571

E630175571

HB5PB5809BA

" H85PB3063DA

HB85PB5497AA

H85PB3063AA

HB85PB5495AA

* QOrder from: PS50 Daventry/Merkenich

9091225

9090840
9099072
19092916

9093935

9091607
*6082617

9091723

9091722
*5082617

*1472287

9093589

9090810

9093753

9090987

. 9093752
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--R§200-BILL . OF -MATERIAL - SERVICE -PARTS

-FINIS

QUANTITY
PER CAR

racket - Lower Link Mounting:
Rubber Gaiter - Rod End Bearings HB85PB3K063AA
Spacer Short Road HB85PB3015a4a

Spacer Long Road . H85PB3016AA

ower Link to Bracket:

Bolt MI2 x 1.5 x 110  MS180022572
Washer Flat M12 E630034571
Nut Lock M12 x 1.5 MS182039572

00.0RG

Rear Anti Roll BRar. - 18mm : - HB5PB5SAT771CA
ti Roll Bar to Rear Suspension:

Bolt Drop Link H85PB5487AA

Spacer HB5PB5773AA

RS2

sulator - 71BB5K498BB
Washer Cup EB36025571

ock Nut Nyloc M8 x 1.25 | £620433572

W.

amp - Roll Bar Attachment H85PB5488AA
Bush : | | 80BB5484AC
Stud - Clamp H85PB5492AA
Clamp to Mounting Plate Rearmost:

Washer Flat M6 ' E630024871

Nut Lock M6 x 0.75 ' ' E620433572

=
=

* QOrder from: PSO Daventry/Merkenich

9090760
9020989

9090930

19092006

1484284

9091723

9091498

9091793

9090991

*1481463

9093944 -

*1613187

20920981

*1610103

- 9091795

*1459510

*1613187

| J



WW

- RS200. BILL ‘OF MATERIAL - SERVICE  PARTS

QUANTITY
PER CAR

04.03 Shock Absorbers/Springs - Front

Shock Absorber - Road - 220/55
Shock Absorber - Rally - 275/100.

Spring - Linear Rate - Road E
(White)

Spring - Linear Rate
- Rally (Red)

Spring - Progressive Rate
- Rally (Red)

Locking Ring Spring Seat
Spring Seat - Lower
Collar Spiit Spring Abutment Top
Clip Retaining Split Collér Spring
Spacér Dampef Top
Shock Absorbers‘to Mounting Frame:
Bolt M12 x 1.5 x 60
Washer Flat M12
Locknut Nyloc M12 x 1.5
Shock Absorbers to Damper Pin:
Washer Flat M12

Lock Nut Nyloc M12 x 1.5

PART NUMBER FINIS.
HBS5PB18045AA 9090759
MSS8SPE18077AA 9090596
HBS5PB5310AB 9091226
MS85PB3779AA 9090494
MSB5PB3777DA 9090496
MSB5PB3K0O47AA 9093179
MSB7BB5A318CA 9093328
H85PB3475AA 9090862
H85PB3474AA 9090863
H8SPB3B351AA 9090993
MS180033572 9091613
E630034571 *1484284
MS182080572/580 9091779
E630034571 *) 484284

9091779

MS182080572/580

*  Order from: PS0O Daventry/Merkenich

-Page 105




R5200 BILL OF,MATERIAt —'SERVICE*PHRTS

' PINIS

QUANTITY
PER CAR

-~ Rear
ock Absorber - Road 135/35

ock Absorber - Rally 185/60

ring - Linear Rate - Rally
Tarmac (Red) o

ORG

o

ring - Progressive Rate - Rally
Tarmac . (Red)

0,

ocking Ring Spring Seat

ring Seat ~ Lower

Q

Collar Split Spring Abutment Top

>

acer Damper Top
hock Absorbers to Mounting Prame:

Bolt M12 x 1.5 x 60

RS

Washer Flat M12

Lock Nut M12

hock Absorbers to Damper Pin:
Washer Flat M12

Lock Nut M12

WWW

* - Order from:

ring - Linear Rate - Road (White):

lip Retaining Split Collar Spring

HB5PB180SOAA
MS85PB18080AA
H85PB5560AB

MSEB5PB3780AA

MSS85PB3778DA

MS85PB3K0472aA

MSB87BB5A318CA

H85PB3475A4

"H85PB3474AA

HB5PB3B351AA

MS180033872
E630034571

MS182080572

- E630034571

MS182080572

PSO Daventry/Merkenich

9090994

9090595

9091229

9090493

. 9090459

9093179

9093328

2090862

9090863

9090993

9091613
*1484284

9091779

*1484284

9091779

Page 106
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RS200 BILL OF MATERIAL ~ SERVICE PARTS

- PART NUMBER

FINIS

QUANTITY
PER CAR

_04;04 Wheels & Tyres

Wheel & Tyfe.Assembly - RH
Wheel & Tyre Assembly -LH
Comprising:
wheel
Valve
Balance Weighf
Tyre

Wheel Nut

- 04.04.3 Spare Wheel Retention

_ ﬁebbing -~ Spare Wheel Fixing
IWebbing to Rear Damper Frame:
Bolt M8 x 20
Washer Plain M8

Washer Lock M8

- Webbing to Spare Wheel Carrier:

Nut Lock M8

Washer Plain M8

. Wheel Ceﬁtre.Finishgr

) v v . . "
‘ ; 04.04.4 Wheel Ornamentation

END OF SECTION 04 — SUSPENSION

..*_ Order from: PSO Daventry/Merkenich

HB5PB1006AA

H85PB1006EA

HB85PB1007AB
HB5PB1711AA
HB85PB1040AA
H85PB1508AA

75AB1012AA

H85PB1355AC

'E602187572

E630027571

E630173571

E620433872

E630027571

VB8SAB1137ARA

9090995

9092951

9091209

Not serviced 5

Not serviced A/R

Not serviced 5

9094400

9091442
*0241589

*1444685

*1444686

*1613187

*1444685

*1627560

16
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RS200" BILL OF MATERIAL - SERVICE PARTS -

—L-/_\”s
:j\ ._/g
DESCRIPTION _ " PART NUMBER FINIS. QUANTITY.
’ : C : : PER CAR

: : —
m ‘

; /““2

* Order from: PSO Daventry/Merkenich:- . = coa . Page 108 i“}
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RS200 BILL OF MATERIAL - SERVICE PARTS

-.-..-...._..._...____......._.___.-—'-.___..........._......_._.-..—_.__.___...........--.-_........-.-.-...'_____—.......__.-_..___———..._...._._.

SYSTEM 05 - DRIVELINE

05.01 Drive Shaft

Drive Shaft - Input
(Transfer box to Gearbo )

- HB85PB4681AA . .

Drive Shaft to Transfer Box Input Shaft:

Screw Soc Head MB x 1.25 x 20

Drive Shaft Assembly - Cutput
(Gearbox to Rear BAxle)
Comprising:

Drive Shaft ~ Output - Front Section

Drive Shaft ~ Qutput - Rear Section

Drive Shaft Front to Centre:

Bolt Hex Head 3/8 UNF x 5/8

Drive Shaft Rear to Rear Axle:
Bolt Hex Head 3/8 UNF x 1
Locknut 3/8 UNF

Centre Bearing to Clutch Housing:
Bolt Hex Head M8 x 1,25 x 55
Lock Washer M8 x 0.15

Plain Washer M8 x 0.15

MS51806035202

HB85PB4680BA

H85PB4683AA

H85PB4684AA

304637580

E400044580

55674ES80

E600216572
E630173871

MS183010s871

*  Order from: PSQ Daventry/Merkenich . . .~

FINIS

. 9093474

9091756

2093802

-9093799

9093800

*1520106

*6023025

*1592114

*1503451
*1444686

9092143

{ouaNTITY
PER CAR

. Page 109




'RS200 BILL- OF MATERIAL — SERVICE PARTS

'FINIS:

QUANTITY

1PER CAR

U e T 7 P8 T T A M ok e g o T o S P g e o oy e S i g T T YT TR TS R TER S T S TS M P M -

03702 Rear Drive Axle

r Drive Axle

Eh - Rear AXle Mounting - Road

ORG

e r Axle Bushes - Sides Only:

-‘.OWasher 15 x 3 x 27A/F Hexagon

ce - Rear Axle Mounting

Qr Drive Shaft
' Nr Joint = Inner/Outer

r Drive Shaft to Rear Axle:
mBolt Socc Head M10 x 1.5 x 55

Washer Loék M10

Rear Drive Shaft to Rear Spindle:

Bolt Soc Head M10 x 1.5 x 60
Washer Lock MlO :
‘ Rear Axle Forward Mounting:
Bolt - M14 x 87

¢ '* Qrder from: BPSO Daventry/Merkenich

h - Rear Axle Mounting - Rally

HB85PB4010AB
HB85PB5K700BA

HB5PBSK701AA

M5183019s81

HB85PB4012aA
H85PB4603AB

MSB5PB4635AA

MS1806135202

E630174571

MS1806175200

E630174871

MS1806915

9090997

9090982

-9091974

9093581

9093580
9090831

9093233

9092291

*1471160

9092144

*1471160

9092157

12

12

12

12

Page 110

P

=\'~n:i"

R




RS200 BILL OF MATERIAL - .SERVICE PARTS

FINIS

QUANTITY
PER CAR

65.03 Front D;ive Axle

Front Prive Shaft

Front Drive Shaft to Front Axle:
| Bolt Soc Head M8 x 1.25 x 20

Washer Lock M8

CV Joint = Quter

RS200.0RG

i

=
=

* Order from: PSO Paventry/Merkenich

H85PB4602AB

M51806035202

E630153571

HEB5PB3K187AA

9091577

9091756

*1486632

9093201

12

12
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RS5200 BILL OF MATERIAL -~ SERVICE PARTS

R

DESCRIPTION FINIS QUANTITY
PER CAR
| @stem 05.60 - Driveline - Service Only
' .Vnput Drive Shaft U.J. Overhaul Kit - H85PB4635AA 9093338 1
mmput Drive Shaft OQerhaul Kit HB5PB4635BA -9093339 1
' : uﬁpﬁt Drive Shaft Centre Bearing H85PB4812AR 9093340 é
._Q.using. - Centre Bearing HBSPB4826AA 9093341 1
o ‘®%own Wheel & Pinion ~ Rear Axle H85PB4209AA. 9093344 1
Osco{;s Coupling - Rear Axig H85PB4K343AA 9093345 1 fj_,
| it - Pinion Bearings ' H85PB4625BA 9093346 1
dt - Seals -~ BAxle Bebl.lild MS87BB3K169AA 9092512. 2 ’
: aring Housing RH H85PB4K334AA 9093348 1
Naring Housing LH H85PB4K334BA 9093349 1
thUt Flange RH HB5PB4K033AR 9093352 1
tput Flange LH HB5PB4K185AA 9093353 1
mse‘}\ssembly - Rear Axle H85PB4025AA 9093354 1
Dipstick ~ Rear Axle | HB5PB7A020BA 9093355 1
Treather - Rear Axle HB85PB7B344AA 9093356 r
: . P
| al - Input Flange HB5PBA676AA 9093360 1 7
me. Bearing Rear Axle Outer MS88BB4220AA 9093245 2
"Beqring Rear‘Axle'£nner MS88BB4220BA 9093246 2
pacer Rear Axle Bearing LJ - MS88BB4548BA 9093248 1
;acer Rear Axle Bearing Rﬁ H85PB4548AA 9093361 1
| END OF SYSTEM 05 -~ DRIVELINE
;o _Order from: ‘PSO Daveﬁtry/Merkenich ' . | Page 112 {;}




RS200 BILL:OF MATERIAL .~ SERVICE PARTS

o e i e s i L e o B e T T o . i A48 £ it e o T e o e o . o B e 8 1 e e

FINIS -

QUANTITY|
PER CAR

T e S e e - i o okt e e e oy S o R o P T P L 8 8 Ak ik e e e P S B Mh ol e o o T P P S A o o e

06.01 Brakes

Disc & Bell Assembly Front LH
Disc & Bell Aésembly Front RH 

Disc & Bell Assembly Rear LH

_Disc & Bell Assembly Rear RH

Compfising:
Disc LH - A .
.Diéc RH
‘Bell Front (éiqck)
Bell Rear (Biué}
Diéc to Bell:
Bolt 1/, ONF x /g
Locknut 1/4 UNF
Washer'Piain 1/4"
Brake'Caliper'LH Front/RH Rear
Brake Caliper.Rﬁ front/LH Rear

Brake Pad

‘Bracket - Reservoir Mounting

Clamp. - Reservoir Mocunting Bracket

Reservoir Mounting Bracket to Front Suspensicn Frame:

Bolt M6 x .12

Washer M6

. H85PB2011AA

- HB5PB2010AA

H85PBA2210AA

HBSPBA2209AB

H85PB1126AA
H85PB1125AA
HBSPB1A125AA

H8SPB1A125BA

304663580
55690ES80
E630024S71
XHB85PB2K327BA
XHB5PB2K327AA
H85PB2K021AA
H85PB2B278AA

- H85PB2A248AA

E602164572

E630024571

* Order from: PSO Daventry/Merkenich . .

9091622

9091591

9091399

9091429

9093561

9093560
9093562

9093563

*1568868
1584224
*1459510
9091847
9091846
9091845
9091359

9091186

*1471337

*1459510

32
32

32
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RSJ00 BILL OF MATERIAL '~ SERVICE PARTS

o kLl D i ik o e e e P T P 00 e B U o o o S - B e e . . R YL . U B ke Sk P e e Y S T S . S

ter Cylinder~Front/Rear Brakes

G

servoir - Master Cylindér

Hydraulic Fluid

»

Screw M6 x 1.0 x 40

Q

™ washer Plain M6

Washer Spring M6

Thin Nut 5/16 _UNF

€ - Reservoir to Master Cylinder
Clamp Hose

Valve

Valve to Mounting Bracket:

Bolt Hex Head MB x 1.25 x 55

RS200

~___Washer Plain M8

™ Washer Spring M8
Bracket 'G' Valve Mounting
Screw Hex Head M8 x 1.25 x 25

Washer Plain M8

Washer Spring

racket - Stop Switch Support

WWW

Pressure Switch
Switch_to Bracket:

Nut 1/," UNF 20TPl x 0.12"

ster Cylinder Reservoir Mounting:

G' Valve Mounting Bracket to Chassis:

H85PB2140BC

HB5PB2KO16AA

HBSPB19548AA

E600113572
E630024571

E630172571

MS172022580

HBSPB2210AA

MS5185010S5100

75RB2L410AA

E600216572

E630028571

E630173871

HB5PB2526AA

- E602188S72

E630028571

E6301735871

HB85PB15853AA

H85PB11645A4

114195-ES80

* .Order from: PSO Daventry/Merkenich

FINIS - |QUANTITY
‘ PER CAR
9091220 2’
9090998 © 2
9090999 1 litre
*1579889 4
*1459510 4
*1613373 . 4
9091705 2
9091632 2
9091536 a
*1560451 1
*1503451 2
*1523201 2
*1444686 2
9091010 1
*1461203 4
- *1523201 4
*1444686 4
9091806 1
9090838 1
*1793488 2

Page 114
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"RS200 BILL OF MATERIAL ~ SERVICE PARTS
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Pedal Pivot
Pedal Pivot to Master Cylinders:
Stud

Hex Nut P/T M8

Pedal Pivot Mounting to Chassis:

Screw M8 x 1.25 Button Head'Soc E

Washer Plain M8
Washer Spring M8

Locknut M8

" Brake Pedal ~ LHD

Brake Pedal - RHD

. Pedal Pivot Bearing

Spring - Brake Pedal Retracting
Brake Balance Bar

Rose Joint - Balance Bar ‘to
- -Push RQ4

~ to Balance Bar
Rose Joint to Baiance Bar
Circlip
Cireclip

Circlip - Rose Joint to Pedal

.Pedal Mountings:

Bolt - Brake & Clutch
'Washer Plain M8
"Locknut M8

Spacer Pedal Box

* Order from: PSO Daventry/Merkenich

HB5PB2466AR

HB5PB2366AA

E620433871

MS1805515202
E630028571
E630173s71

E6204335872

HB5PB2455FA
HB5PB2456FA
H85PB2461AA

H8S5PB2472AA

H85PB2478BA

H85PB2490BA

HB85PB7L521AR

M5160102s
MS160103s

MS1601058

H85PB2375AA
E630027571
E620433572

HE85PB2367AA

FINIS

- 9090751

9091450

*1613189

9091555

*1523201

*1444686

*1613187

9091003

9090764

9092046

9091006 .

9090853

9091005

9090818

9091479
9091547

9091687

9093941
*1444685
*1613187

9090801

QUANTITY

11

L

Page_llS




RS200 BILL OF MATERIAL - SERVICE PARTS

: ' | PART NUMBER FINIS ~ |QUANTITY
b PER CAR.
| @jo - Pront Master Cylindef'dﬁtiet HBSPB2203AA ‘9091791' 1
_ anjo Fittings: | |
Bolt HB5PB2204AA 9092012
. mcasket Sealing Washer HB85PB2205AA 9092020
QGasket Sealing Washer HB5PB2206AA 9092021
rake Pipe - Front ﬁaster Cylinder
- ™ - To LH Bulkhead Adaptor -~ RHD .- HB85PB2171AA 9091094
O . ~ LHD HB85PB2191AA 9091367
- To RH Bulkhead Adaptor - RHD = HB5PB2172AA 9091095
O - LHD HB85PB2192AA 9091357
' Nke Pipes - Rear Master Cylinder:
- To Tunnel Bulkhead Adaptor-RHD. HB85PB2173AA 9091099
»_ - LHD  HB85PB2193AA 9091368
mnnector - Tunnel Bulkhead Adaptor .
" g Fitting Pipe HB5PB2200ARA 9091726
mLocknut - .375 UNF HB5PB2208AA 9091630
™ washer Shakepfoof HBSPB2207AA 9092.022
Piece =~ Threé-Way Connector HB85PB2209AaA 9693515
Piece to Chassis: :
Locknut M6 E620432572 *1536286
' Washer Plain M6 E630025571 *1464174
o Washer Lock E630172571 *1613373
l Brake'Pipes -
_ Tunnel Bulkhead Adaptor To G Valve HBSPB2174AA 9091101 .
;G Valve To Tee Piece HB5PB2175AA 9091363
Tee Piece To RH Bulkhead Adaptor HB5PB2176ARA 9091364
Tee Piece To LH Bulkhead Adaptor HB5PB2177AA 9091365
* Order from: PSO Daventry/Merker;ich Page 116 |
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R5200 BILL. OF MATERIAL - SERVICE PAhTS

DESCRIPTION PART NUMBER
Bulkhead Adaptor to Front Caliper. H85PB2178AA
Bulkhead Adaptor to Rear Caliper H85PB2179AA

Connectors - Front/Rear Bulkhead Adaptors:

Washer - Shakeproof H85P82207AA

Brake Pipe Fixings:

Clips - Dual | | 7 M51863068
- Double ' | MSlB600éS
Spiral Binding - Aeroguip o HB5PR2215AA
TYrap:-.Eront Hose to Wishbone  MS1863225
{;} _ , .Order from: P30 Daventry/Merkenich.

e ——

Fitting Pipe H85PB2201AA
Locknut - .375 UNF ' ' H85PB2208AA

FINIS

9091381

9091366

9092011

9091630

9092022

9091524

9091612

9090736

9091735

'QUANTITY

19

A/R

Page 117




RS200 BILL: OF MATERIAL:=- SERVICE'PARTS

DESCRIPTION | PART NUMBER |  FINIS - |QUANTITY
PER CAR

.02 Handbrake

G

dbrake Lever : 83BB2L65BBB . *6121992 1
itch Parking-Brake Warning . .- B2AB15852AA - -*pgl11456 - - -1

witch to Handbrake Lever:

OScrew M4 x '10 o E603122572 *1474903 1

m Locknut M4 : E620430872 _%*1548305 1
acket -~ Handbrake Support H85PB2701BB 9091165 1
dbrake Lever to Tunnel & Support Bracket. _
' Bolt M8 x 1.25 x 20 E602187s872 *0241589 2
N Lockwasher M8 E630318571 | *1472597 2
derake Cable Front HB85PB2604AA 9090790 1
ip - Retaining - Front Cable E860081581 *6073880 2
andbrake Lever to Front Handbrake Cable:
m Clevis Pin 10 H85PB2403aA 9091790 1
Washer Plain M10 E6300315871 *1436268 1
Pin Self Locking 352358E52 *1762257 1
cket Fulcrum Lever Support ' HB85PB2702AB 9090832 1

racket - Fulcrum Lever Support to Chassis: : :
Screw Hex Head M8 x 22 E602187§72 *0241869 4
‘Washer TTH/LK 8.2 E630318571 *1472597 4
ulcrum Lever HAS5PB2659AB 9091008 1

Fulcrum Lever to Support Bracket:

\ s

‘Washer Plain , £6300318101 *6095166 1

Pin Self Locking o 352358ES2 *1762257 1l

* QOrder from: PSO Davéntry/Merkenich- . S ; -t _ Page 118




'RS200 BILL OF MATERIAL ~ SERVICE PARTS

T S () e S AL A L L AL ok e o T T o T T o . D T S D R e D D o o e U S A A Y M i S T . 40 by S . S . e

DESCRIPTION PART NUMBER FINIS = |QUANTITY
. |PER cAR

N L S M T Ll i e i i e e e g TP TER S D W M A S S . SO S8 AR, Sl i ke s o . S 1 M ol T . A B ek o 7 = Y T S . S o e

Front Handbrake Cable to Fulcrum Lever:

Clevis Pin. 0 8 : : EB40057571 *1546207 1
Washer Plain o " 'E830111s82 *1477027 -1
Pin Self Locking 352358ES52 - *1762257 1
Handbrake Cable - Rear H85PB2605AA -.9090809 1

Rear Handbrake Cable to Fulcrum Lever:

Clevis Pin 08 . E840057571 *1546217 1
Washer Plain E830111s82 ®1477027 2
Pin Self Locking 352358ES2 ¥1762257 1
Washer 1 mm - Handbrake Equaliser M5183008571 9091732 2
Clip Retaining - Rear Cable E860081581 " *6073880 . 1

Bracket Handbrake Cable Adjustment H85PB2703AA 9090833 1

Bracket Handbrake Cable Adjustment to Chassis:

RS200.0RG -~

Screw Hex Head M8 x 1.25 x 20 E602187S?2 *0241589 4

Washer TTH/LK 8.2 E630318571 *1472597 4

Rear Handbrake Cable to Chassis Detachable Beam:

Pipe Clip Norma H8SPB2409AA 9090821 1

Bolt M6 x 1.0 x 45 E600114572 *1503321 1

Lockwasher Mé E6301725871 - *1613373 1

WW

L

S _ *  Order from: PSO Daventry/Merkenich : : Page 119




'RS200 BILL OF MATERIAL - SERVICE’PARTS

—_ . | _ )
JQW DESCRIPTION ’ . PART NUMBER FINIS' : |QUANTITY
o : - PER CAR
- Handbrake Caliper Assembly HB5PB2012BA 9091517 - 2
‘ )Comprising:
ke Caliper - Handbrake XH85PB201 2BA 9091848 2
ke Pad -~ Handbrake S - H85PB2K023BA . 9093295 2

ip - Handbrake Cable to Rear : :
Lower Suspension Link HB85PB2606AA 9091011 2

QR

H&#hdbrake Cable to Caliper:.
Pin Clevis M8 x 16 E642787571 *1610935 2 {”ﬁ
Washer Plain 8.4 x 19 x 2 THK . E630027571 *1444685 2

Pin Self Locking - . 352358E52 *1762257 CLr2

'END OF SECTION 06 - BRAKES

O
O
X
=

* Order from: PSO Daventry/Merkenich o ) ' Page 120




RS200 BILL OF MATERIAL - SERVICE PARTS

]
: i
-

e,

T T Tt i e B S e e T T I S (e A S S R i o e = e el T o P S S e i ik e PR S S R Yt e, v G e e S

SYSTEM Q7 - TRANSMISSION

System 07.03 Transmission (Assemblies)

Gearbox Assembly
- Front Axle Assembly
Centre Diff Assembly

Gearshift Selector Assy

RS200 ORG

y

Transaxle Assembly (inc Gearshift)

HA5PB7000AC

HB85PR7003AA

- H85PB3K147AA
- HESPB7LAB6GAA

- H85PB7K387BC

FINIS

9093362

- 9093363

9093364
9093365

9093366

TR T R i L U e e S A 200t . L S L L ek o e e o S o 00 S S k. e A P S W P S e 8 b ek sk e e e i

QUANTITY
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' RS200 BILL OF MATERIAL = SERVICE PARTS

FINIS

QUANTITY
PER CAR

System 07,03 Transmission (Gears)

if) Gearbox Plugs

G

Kids Seals (Overhauly

R

ity Selector Shaft Rebuild

t Shaft

pacer Input Shaft

- Input Shaft

0.

shaft

- Mainshaft

0

put Shaft
e 1st Speed

cer lst Gear

Y4

G 2nd Speed

ar 3rd Speed

R

spacer 2nd/3rd Gear

ear 4th Speed

Gear 5th Speed

W

acer 5th Gear

Reverse

cr Reverse Gear

W

Collar Reverse Gear

r Idler

W

* .Order from: PSO Daventry/Merkenich

HB85PB7K041AA

‘H85PB7223AR

- H85PB7331AA

H8SPB7017AA

~ "H85PB7D235AA

HQSPB?O45AA
HB85PB7L190AA
HB85PB7045EA
HB85PB7061AR
H85PB7100AA
HB5PB7071AA
HB85PB7102AA
H85PB7B340AA
H85PB7A31SBA
HB5PB7110AA
HB5PB7K316AA

HB5PB7L049AaA

_H85PB7K316AA

"HB5PB7D235BA

H85PB7D235CA

H85PB7141AA

9093369

9093370
9093371
9093373
9093374
9093376
9093377
9093380
9093386
9093388
9093389
9093390
9093391
9093398
9093399
9093400
9093401
9093402
9093403
9093404

9093405
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R5200 BILL OF MATERIALV- SERVICE PARTS

O T e —
DESCRIPTION : PART NUMBER - FINIS- - |QUANTITY
PER CAR
Layshaft 1/2 Gear | ' HBSPB7NIOOAA 9093406 . 1 -
‘Layshaft 3rd Gear ' HS5PB7113AA © 9093407 1
Layshaft 4th Gear H85PB7113BA 9093408 = 1
Layshaft 5th Gear: ' H85PB7144AL 9093409 1
Nut - Layshaft ' H85PB7045CA 9093410 1
Thrust Washer Rev Idler . - H85PB7E397AA 19093411 1
Seal Retainer Input Shaft HB5PB7050AA © 9093412 1

RS200.0RG

Page 123




R5200 BILL -OF MATERIAL :-~ SERVICE PARTS

FINIS

" |QUANTITY

A B Y i ks ok e s o e e e R TP o Mt ) o S il i il o . P ot o o B . g P A D R S LA e ABD k. ik el bk b e i e e e o e W W P T

stem 7.03 Transmission (Synchros/Selectorsi

G

H Synchro 1-4

clip Synchro. Hub

R

Synchro 5/Rev

clip 5/Rev Hub'.

leeve - Synchro Quter lst-4th
eve - Synchro Outer.Sth/Rev
ert ~ Synchro Blocker

chro Ring

000

elector Shaft 1/2
ellector Shaft 3/4

ector Shaft 5/Rev

SV

ector Fork 1/2

elector Fork 3/4

R

S%&ector Fork 5/Rev

terlock Plunger

WWW

* Order from: PSO Daventry/Merkenich

HB5PB7C115AA

HB5PB7109AA

. HB5PB7C115BA

HE85PB7059AA

. HB5PB7117AA

HB5PB7117BA
HE5PB7116AA
HBSPé?lO?AA
HE5PB7240AA
HE5PB7241AA
HE5PB7242AA
H85PB7C114AA
HB5PE7230AA
H85PB7B297AA

HB5PB7K204AA

9093413°
9093414

9093415

9093416
9093417
9093418
9093419
9093420
9093421
9093422
9093423
9093424
9093425
9093426

9093427

- Page 124
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RS200 BILL OF MATERIAL - SERVICE PARTS -

&

) S
DESCRIPTION PART NUMBER FINIS QUANTITY
PER CAR
B System 07.03 Transmission (0il System) a ST N
- @ "0il Pump - Scavenge HB85PB7B0O03AA: 1 9093428 1
m Oi.l‘ Pump pressure - HBSPB?BQO3BA 9093{129 1
0il Spray Bar H85PB7L276AA 9093430 . 1
O 0il Jet- Pinion H85PB7L276BA 9093431 1
' Washer - Dowty HB5PBTD441AA 9093432 1
_ Plug ~-0il Feed " " HBSPB7K381AA 9093433 6
- Dipstick - Transaxle H8SPB7AQ020AA 9093434 1
| O Plug - Dipstick HB85PB7A228AA 9093435 1
_ B.lanking Plug (Oilway) H85PB7TK381BA 9093436 2
N . 0il Intake Housing H85FPB7D273AA 90934137 1
m Gauze - Filter HB5PB7N113AA 9093438 - 1
Plate. - Oil .Filter HB85PB7B472AA 9093439 1
m Breather - Transaxle HéSPﬁ7B344AA ‘9093440 1
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RS200 BILL OF-MATERIAL_A”SERVICE.PARTS”

DESCRIPTION

PART NUMBER

FINIS

QUANTITY

!

PER CAR

e I Ul b o o e e e e e T e o o o (Y Sk T e e . P B S % 0 B e e i e s e e e e e

tem 07.03 Transmission (Bearings)

G

nsists of:

R

ir lip

ring Mainshaft

Bggring Layshaft

dle Brg - Gears

0

eedle Brg - Gears

- Mainshaft - RR

Brg - Input - RR
- Output - RR
Inner Track - Gears
- Mainshaft Cehtre

Brg Inner Track Centre

RS 2

w
&

Input - Front
Layshaft RR

- Idler Gear

\V

Circlip - Layshaft Brg

W

- Bearings Gearbox Overhaul

HBSPB?KOZEAA

H85PB7109BA

HB85PB7L120AA

H85PB7025AA

HBS5PB7120AA

H8SPB7120BA

HB85PB7065AA

. HB5PB7600AA

HB5PB7065BA
H85PB7173AA
H85PB7065CA

H85PB7173BA

H85PB7025BA

HBSPB7065DA
H85PB7143AA

H85PB7109CA

¥ Order from: PSO Daventry/Merkenich .

1

9093441

9093442

9093443 -

9093444

9093445

9093446
9093447

9093448

-9093449

9093450

9093451

9093452,

9093453

9093454

9093455

19093456
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-RS200C BILL QOF MATERIAL ~ SERVICE PARTS

e

T T N A TR D U S i e e e L R e S 7 O o e L ol e e T St e e e PPy S o S . e B e Bk Sk o e

e,
K

DESCRIPTION ' PART NUMBER. FINIS QUANTITY
' ' PER CAR |

T o e e e e e e e e s e e o o v A e i o . 8 8 e e T S Tt Al Sl dm ke o e T T . e ks o o o P70 ot e i

System 07.03 Transmission (Front Axle & Diff)s-

| ‘ ! ’ Kit Bearings Front Axle Overhaul = HB85PB4220BA 9093457 N

N Kit Pinion Bearings . HB85PB4625AA 9093458 1

m Kit - Seals Front Axle HB85PB3K169AA 9093459 1

O Kit Crown Wheel & Pinion - Front Ax1eHS85PB3222AA - 90_93460 1

. Kit Speedo Drive . H85PB17K288AA 9093461 - 1

) - Viscous Covering Front Differential HB5PB4026AR . 9093462 1

. Bearing Housing - . . -HS85PB4970AA o 90;)3463 2

' O Cutput Flange RH - ' HE85PB3K1B7AA 9093464 1

.Output Flange LH 'HB5PB3K187BA 9093465 1

N Viscous Covering - Centre H85PB7MO36AA - 9093466 . 1
Differential

| m Kit Bearings Centre Viscous Coveringl | H85PB7AO4_3AA .909346.7 1

. [ |

WW

* Order from: PSO Daventry/Merkenich _ Page 127




ES200 BILL OF MATERIAL = SERVICE PARTS

e ke e e o o ot e e e e Ak e o g P T S o A o o o £ B B . P P 855 P A Bk i e e £ T . 0 A P S i e e o e S

QUANTITY
PER CAR

A e e i ks ik e T T PR Y B ok e ek o . o o o e o e e e e e S T ot YU MR ™Y S T 5.5 o W . o 8 o i ik b e S i

System 07.03 Transmission (Vehicle Assembly)

Swilich Reversing Lamp Gearbox

G

Gegltbox Meounting - Front
Gearbox Mounting Front - Road

Gearbox Mounting Front - Road

OR

1.

push Gearbox Mounting Front - Rally

Gearbox Mounting Front - Rally

0.

cket - Gearbox Support RH.

ket - Gearbox Support LH

pacer: Front Gearbox Mounting

Box - Front Mounting: .

2

Bolt Hex Head M12 % 1.75 x 90

D

asher Plain M12 x 24 x 3

Washer Lock M12

R

ErSht Mounting to Chassis:
olt Hex HD M10 x 1 x 40

ockwasher M10

W

Washer Plain M10 x 10 x 2.5

W,

rder from: PSO Daventry/Merkenich

\

=

77FG15520AA

HB85PB6A092AR
- HB5PB606BBA
H85PB6069BA

~HB5PB6068AC

HB5PB6069AR

MS86PB7010AA

MS86PB7009AB

" HB5PB6070AR

E600422572
E630034571

E630175571

MS180035572
E630174571

E630031571

*6031219

2093942

9090733

9091013

9090869

9092041

2093698
9093943

9090847

*1451248
*1484284

*1472287

9091601
*1471160

*¥1436268

Page 128
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_RS200 BILL OF MATERIAL - SERVICE PARTS

7 ——
D I e
DESCRIPTION PART NUMBER "FINIS QUANTITY
‘ PER . CAR
Gearbox Mounting - Rear ' - HB5PB7404AB 9091410 1
Bush Gearbox Mounting Rear - Road HB5PB6068BA 9090733 1
Bush Gearbox Mounting Rear - Rally HB5PB606SAC 9090869 1

Gear Box - Rear Mounting:

Bolt M12 x 1.75 x 90 (76 Shank) MS180032572 9091715 1
Washer Plain M12 MS183006S71 9091482 - 2

Locknut M12 : . L EB22022872 *1485490 1

Rear Mounting to Chassis:

RS200.0RG

‘Screw Hex Head M10 x 1.5 x 30  E602209572 *0242449. 4

Lockwasher M10 Rear - E630319571 *0242346 4

Washer Plain M10  E630032871 *1451781 4

0il Cooler Transaxle ' HBSPB7AQ095AA 9091383 1

Adaptor Gearbox Outlet ' H85PB2L169BA 9091961 1

Hose Gearbox Outlet To Q0il Cooler HB85PB6689BA 9091251 1

Adaptor Gearbox Inlét : HBSPBZLlSQAA 9091624-. 1

Dowty Washer Adaptor - Gearbox Inlet MS5183050571 9092153 2

Hose - Oil Cooler To Gearbox Inlet H85PB7890FA 9091265 1

; Hose - Oil Féed Gearbox To Transfer H85PB7891CA 9091266 1
- : Box ’

Union - Inlet Adaptor - Transfer Box H85P37102AD‘ 9093595 1

o ; Dowty Washer - Oil Inlet Transfer Box MS183060S 9091731 1

_* Crder from: PSO Daventry/Merkenich Page 129
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" RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY

e e e ek b e ko T o8 e T ———

daptor Transmission Oil Return

owty Washer-Transmission Oil Return

Hose Transfer_Box Outlet To Gearbox

Banjo Bolt-M12 - Transfer Box Outlet

Jowty Washer-Transfer Box Outlet

wF Clip Transmission Lub Hose
& Heater Pipe

inder - Transmission Lub Hose

radle - Transmission Lub Hose

-
-

Clip Transmission Lub Hose

lips To Chassis:

iver Peel Q4.8 mm

lip - Nylon Tyrap

WWW.RS

HB5PB2L169EA
MS183065S .
H85PB7891DA
MS180060572
MS183053S

MS5186301s

MS186302S

Msl86303s

M51863045

MS51840015

MS1863255

* -Order from: PSO Daventry/Merkenich -

9092048
9093944
9091187
9091712
9093945

9091695

9091570

9091166

9091489

9093946

9091522

11

15

A/R

Page.130
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RS200.0RG

RS200 BILL OF MATERIAL -~ SERVICE PARTS

FINIS

QUANTITY
PER CAR

07.06 Manual Transmission External Controls

Gearshift And Transmission

Selector Assy _ HB5PB7K387BB
Comprising:
Gear Selector Housing _ HB85PBD41936AA

- Core Plug =~ Gear Selector Housing MS$S187501s

Gear Selector Housing to Transaxle:

éeal MS183040s
Bolt Hex Head M8 x 80 _ _ E600221872
ﬁasher P;ain 8.0 _ MS183014s571
ﬁut Self-Lock M8 EB220188101
Cover Gear Selector Housing H85PB41937A7

Cover to Gear Selector Housing:

Screw ﬁex Head M6 x 12 E602164572
Washer Plain M6 K _. ‘ | E630024572
Gear Lever E : RB5PBA41923AR
Gear Lever Yoke HB5PBA41'925AA

Gear Lever to Gear Lever Yoke:

‘Bush - H85PBQ41922AA
Fitted Bolt ' ' MS180052572
-Spring Shim \ o M5186005572
Washer Plain M6 ' E630024571
Nut Self Lock M6 E822013571

Gear Lever to Gear Lever Tie Rod:

Washer Special HB8SPBQ41981AA

Nut Self Lock M6 © E822013571

4

*  Order from: PSO Daventry/Merkenich

9093366

9091206

2093936

9091169
*1503011
9091530
*6094576

9091188

*1471337
*1459510
9093937

2093943

2093938

' 9091617

9093939
*1459510

*1502836

9093940

*1502836

- Eage-131_; 




R5200 BILL OF MATERIAL - SERVICE PARTS

FINIS

QUANTITY
PER CAR

xtension - Géar Shift Lever HB5PB42645AA
pherical Bush HB5PBQ41932AA
Bearing Block HB5PBA41940AA

earing Block To Gear Selector Housing

Stud Special M6 MS180712572

Washer Plain M6 E630024571
Nut Self Lock M6 £822013571

ear Lever Link Tie Rod to Gear Selector Housing:

Bolt Hex MB x 90

S20Q0.0

E600222572
ﬁasher Plain M8 MS5183014571
ﬁut - Self Lock MB EB220185101

Reverse Baulk Plate HB85PBQ41920AA
mmverse Baulk Pin HB5PBA41905AA
| ite\{erse Baulk Pin to Gear Lever Y_oké:

Spriﬁg Pin 0.25“ x 1" 3056855

everse Baulk Plate to Gear Selector Housing:

\W

Bolt -~ Hex Head M6 x 20 £E6023325

Washer ~ Plain M6 E630024571

Nut - Self Lock M6 £822013571
Joint Universal HB5PBQ41927AA

Spring Pin 0.25" x 1" 3050855

W,

*  Order ffdm: PSO Daventry/Merkenich

Universal Joint to Gear Lever Yoke & Selector Shaft:

9091920

9093973

9093974

9091697

*1459510

*1502836

*1473556
9091530

6094576

9093975

9093947

*1703426

*1610102

*1459510

*1502836

9091388

- *1703426

iPage 132




- 'RS§200 ‘BILL OF MATERIAL -~ SERVICE PARTS

FINIS QUANTITY

PER CAR

* Order from: PSO Daventry/Merkenich = "

@ . Gear Lever Tie Rod Assembly HB5PBQ41754AA Not.;erviced lb
Comprising;
' m .Tie Red HéSPBQLIl?SlAA 9093'468. 1
Rod nd Bearinrg HB5PBND41760AA 9093978 1
O Nut Lock M6 E620012572 *0204716 1
- = Rod End Bearing - Anchor Bolt - HB5PBND41921AA 9093979 1
‘ Nut Lock M8 E620013572 *1436267 1
2/4 Interlock Plate H85PBA41727AA 9093980 1
O 2/4 Interlock Plate to Gear Selector Housing:
N Screw Hex Head M8 x 16 E602186572 *0240909 2
. Washer Plain M8 M5183014571 9091530 2
m Washer Lock M8 E630153571 9093201 2
2/4 Lever to 2/4 Interlock Plate:
D: Screw Socket Head M6 x 16 E602331572 1591596 1
' = Washer - Spring MS1860045S 1502836 1
2/4 Gear Lever Spindle HB5PBQ41730AA 9091787 1
Nut Self Locking M8 E822018s8101 *56044576 1
Washer - Plain M8 MS183014571 9091530 1
; Selector Rod to 2/4 Gear Lever:
Screw Socket Hgad M6 x 30 Ms5180523S 2091597 1
Washer Plain M6 E630024571 *1459510 1
Nut Self Lock M6 EB22013s571 *1502836 1
2/4 Gear Lever HB85PBA41924BA 90939229 1
Spring Pin 5.0 x 10 MS187001S 9093981 1
Spherical Bearing HB5PBND41732AA 9093982 1

Page 133




‘RS200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION . PART NUMBER FINIS QUANTITY
PER CAR
2/4 Selector Rod Assembly H85PBQ41833AA Not serviced 1
O Comprising: : : ' .

2/4 Selector Rod ' HB5PBA1832AA 9093984 1
Rod End Bearing HB5PB41760AA 9093985 1

- O Nut Lock M6 E620012572 *0204716 1

i;alter-DoubleﬂGear Lever

Housing - Rally T HB5PBA42245AA 5093990 1
Knob Gear Lever - Rally HB85PB7217ABFA 9092362 . 1 3
Insert Shift Pattern No part number 1

nob Gear Lever - Road ] VB8GBB7217ABFA : *1643627 . ]

nob Gear Lever - 2/4 Lock ~H85PBT7217BA3J. | - 9092361 : 1

=
S
%
o
=
=

£
*  Order from: PSO Daventry/Merkenich = . : _— Page 134 | L




- RS200 BILL -OF MATERIAL.-~ SERVICE DPARTS

07.07 Transfer Box

Transfer Box

Input Shaft - Clutch To
Transfer Box

Switch Transfer Box Temperature
Warning

" Copper Washer M10

Transfer Box To Bell Housing:
Dowel
Bolt M10 x 100

Washer Plain M10

Kit Transfer Box Overhaul

Transfer Gears

RS200.0RG

HB5PB7A195AA
HBS5PB7017AA
HB85PB7100BA

MS183001s

HE5PB6397AA
E6013235200

E630031s8101

HB5PB7K043AA

HB5PB7G130BA

END OF SYSTEM 07 TRANSMISSION

FINIS

9091017
9090594
9093530

9093948

9093949
*6124569

*6095166

2093341

9093470

QUANTITY

———— g

Page 135




RS200/BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION ' PART NUMBER FINIS QUANTITY
' PER CAR

W _

' . ' y R .
* Order from: PSO Daventry/Merkenich - : - Co T Page 136 - }
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RS200.0RG

WW

- RS200BILL:QF MATERIAL - SERVICE  PARTS

FINIS

QUANTITY
PER CAR

SYSTEM 08 -~ CLUTCH

System 08.01 - Ciutch & Housing

Clutﬁh Asseﬁbly 6 Bolt - Road HB5PB7502AA
Clutch Assembly 12 Bolt - Rally E H82Ms7sozsA
Bolt - Hex Head 5/16"  Ms170061580
Tab Washer 5/ .* | MS183031571
Clutch Housing Assembly (Bellhousing) H85PB7500AA
Comprising:
ﬁousiﬂg ' | HBSfﬁ?SOOAA
éing Ouﬁérr 'HBS§B7563AA
éush - .Rélly 7 ' HBSPBEOGBAC
Eush - Roaé | HB85PB60O6BBA
Lever-Clutch Release HB2AB7541AB
Bearing-Clutch ‘Release L MS79AB7580AA
Carrier~Thrust, Bearing : HB82AB75712B
Seal-Thrust Bearing Carrier H82AB7LS58AA
Slave Cylinder’ H8SPB7AS08AB

Guide - Release Bearing (Trumpet) H85PB7050BA

Guide ~ Release Bearing to Housing:

Screw - M6 x 16 oo ' MS110251571
Push Rod - Clutch Release HB5PB7AS07AA
Cover - Clutch Housing HBSPB?GIIAA

_ *  Order frbm:iPSO Daventry/Me;kenich

S

9092795

9091020

9093902

9093903

9091504

9091995

9092728

9090869

9090733

9091457

9091518

9092337
9096005
9093223

9093924

9094640
9091849

9093950

76 or 12

6 or 12

. Page 137 -




RS200 BILL OF MATERIAL. - SERVICE ‘PART.S

DESCRIPTION o PART NUMBER FINIS QUANTITY

ver to Housing:

OR(

Screw Hex Head M8 x 1.25 x 20 E602187572 *0241589 | 8
washer Plain M8 I E630028572 #1523201 8
Lockwasher MB'. o - 3630173571 | *1444686 - 8 '
||
' . Housing to'Cylinder Block:'. .
O Bolt 3)88 ~ 16 UNC x 1/, = Top 304722880 . *1575271 - 2
: Bolt 3/8 UNC x 1/, - Middle Left 304760580 %1575027 1
| O Bolt 3/g uNC x 13/, - Qid_cile_ Right 304796580 . *1575014 | ,_ 1
_7 N Bolt 3/é e x 11/, -iBot;:‘ﬁo:m | 304760580 *1575027 2
Washer Plain Vg - - | MS173005S 9094641 6

Housing to Sump:

R

Bolt Hex Head M10 x 1.5 x 25 - E602208572 . - *1451250 2
m Washer Plain M10 © . E630031871 .. - *1436268 2
' Housing to Chéséis: e
" Bolt M12'x 1.5 x 90 | MS180036572 9091602 2 -
Washer Plain M12 - E630035571  *1474686 2
: . Washer quk'm;z lEé36i75571' *1472287 2

* oOrder from:; PSO Daventry/Merkenich : Page 138 L
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~RS200 BILL OF MATERIAL - -SERVICE"PART

L L Sk L B ey b el i T M 2 R i T S T i S T B i o P o A o S e Sk Al R e . e . ., o S .

FINIS

QUANTITY
PER CAR

o i e o o e o o o M e op i T {okl Wi ok . - 2 T TS e o it 2t S FT T = = T o . T A e ke

" System 08.02 - Clutch Controls

Reservoir
Reservoir to Master Cylinder:

Hose

Spiral Binding - Aerogquip Hose

Hose Clamp

Hydraulic Fluid

Master Cylinder

Push Rod to Master Cylinder:
Nut 5/13 QNF'

Bracket -~ Rgéerﬁoir

Reservoir Bracket to Chassié?
Screw M8 x 16
Nut Lock Mg x 1.25

Washer -:Loék MB

Master Cylinder to Pedal Cover

Nut Thin M8

HB5PB2KO017AA

HB5PB2210AA
HB5PB2215AA
MS1850108
HB5PB19549A4

HBSPB214QBC

55692EsS80

HB85PB7545AA

E602186572

 E620433572

E630318571

E&20333872

9091024

9091632
9090736
9091536
9090999

9091220

*1428194
9093951
*0240909

*1613187

*1472597

*1550709

Master Cylinder to Transmission Tunnel Bulkhead Adaptor:

Pipe - RHD
Pipe - LHD

]
t

Connector -Tunnel Bulkhead Adaptor

Fitting Pipe
Locknut .375 UNF

Washer Shakeproof

* - Order from: PSO Daventry/Merkenich -

HB5PB7527AA

HB5PB7527RA

H85PB2201AA

HB5PB2208BpA

HB5PB2207A7

9091379

9093547

9092011
9091630

9092022

A/R

21/2L
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yRSZOO'BILL'OF‘MﬁTERIAL - SERVICE PARTS

PART NUMBER FINiS

QUANTITY
PER CAR

Adaptor Slave Cylinder .375 UNF/
.125 BSP’ '

G

Pipe

R

_Clutch Pedal-LHD
lutch Pedal-RHD
earing Pedal Pivot

odend Bearing

0,0

Rose Joint to Pedal:
Screw Cap Head 0.8 x 1.25 x 40
Washer Lock M8

Spring Clutch Pedal Retracting

WWW.RS20

% Order from: PSO Daventry/Merkenich

1

Flexible Transmission Tunnel Bulkhead

HBS5PB7529AA ~ - 9093548

Adaptor to Slave Cylinder:

E85PB7530RA 9091378
HB85PB7520BA 9090950
H85PB7519E5 _ 9090765
HB5PB2461AA 9092046
H85PB3395GA 9090861
E804221572 *1622795
E630173S71 *1444686

HEBSPBTKS76AA 9090963

END OF SYSTEM 08 - CLUTCH
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. RS200 BILL OF MATERIAL - SERVICE PARTS

FINIS QUANTITY

i ————— ek o o Y itk ok Skl O SN T g PN U PN WP e S S — —— ——— g ]t v iy sk W U G R T B D WA S (a0 A L I S T e W i e e S S .

Exhaust Downpipe

. Clamp Muffler

OSilencer

m Ru_bbér Insulator
_. Mounting Rubber
Clamp to Exhaust:

Nut MlQ x 1.5

Washer Plain M10
N . Washer Spring M10
]

' =% SYSTEM 09 - EXHAUST
. sSystem 09.00 - Exhaust

Exhaust Mounting:
_Nut - Hex M8 Stainless

Washer Flat 5.4 x 17

Heat Shield
Heat Shield Pixings:
Screw Button Head M6 x 20

Washery M6 ¥ 192 x 3.5

Y . * QOrder from: Pso_Daventry/Mexkehich

Jointing Compound -~ Silkolene 762

H85PR5K244BA

HB8SPB5270AH

HE5PB5230BA

77FB5A262CA

H8SPBSA262AA

£E620014572
E630031s5101

E630319871

E8200825

E630027571

HE8SPBSK286AA

MS1805215

E630026571

HASPB19654AR

)

END OF SYSTEM 09 =~ EXHAUST

PER CAR
9091155 1l
9093952 1
9090749 1
*6053849 2
9092009 = 1
*1466503 2
*6095166 2
*0242346 2
*6095088 &
*1444685 6
9090975 1
9091596 4
*1815607 5

Not sexrviced 100g
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RS200 BILL -OF MATERIAL: ~ :SERVICE -PARTS

DESCRIPTION : : PART NUMEER FINIS QUANTITY
o ' ' PER CAR
. L -
. : £y
*.. Order from: PSO:Daventry/Merkenich. . . ... .. .. . Page 142 RS




. ‘ RS200 BILL OF MATERIAL ~ SERVICE PARTS

DESCRIPTION PART NUMBER FINIS QUANTITY
: PER CAR

SYSTEM 10 - FUEL
System 10.01.1 - Fuel Tanks
Fuel Tank Assy RH HB5PBI002AB 9091843 &
Areather - RH Tank to Atmos (2.7m). HBSPB9327AB 9091211 1
Seal .~ Fuel Tank Breather VE3EC9BO762A 9091578 1
Valve Assembly - Fuel Tank Breather  E2AZ9B593A 9091335 1

Breather Pipe to Valve Assembly:

. 'oY Clip. 16[;53. _ . 0;
Foam - RH Tank Front HB5PB19524AA 9091110 2
Foam -~ RH Tank Rear HBSPB;QSZSAA 9091107 2
Clip Breathef Pipe -~ Tank to E864197S | *16132?57' 3
Atmosphere '
Fuel -Tank Assy LH ﬁBSPBQOOBAB 9091844 . 1
Fuel Sender Tube (372mm Lpng) HBSPB927S£A 9091117 1,
Fuel Senderrto Tank; -
Screw Hex Head M5 x 0.8 x 20 E602147s72 *1512556 - 57
:{ . Washer Plain M5 E6300225215 *6121881 5
: | Washer Lock M5 E630171S71 0206416 5
| ; Foam - LH Tank Front - HB5PB19526AA 9091334 2
Foam - LH Tank Rear HB5PB19527AA 9091337 2
LH Fuel Tank to Lower Crossover Pipe:
 Adaptor H85PB2L16 9GB 9091511 2
Sealing Washer MS183059s5 9092155 2
Breather - RH Tank to Filler Neck HB85PB9327CB .9091118 1
Bre;ther ~ LH Tank té Fiilef Neck HB5PB9327BA 9091119 1
P Tie Grip = Fuel‘BreagherEPipe MS5186326S 9091711 1
- LH/RH Fuel Tank ‘to Breather Pipes:
Sealing Washer |

MS183059s 9092155 2

~‘Page 143
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RS200 BILL OF MATERIAL - SERVICE PARTS
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@nductive Pad - Fuel Tanks Earth
: eoprene Strip - Fuel Tank/Tank .

Bay Insulation

R

esive Fuel Tank Instlation

, {Dunlop 1359)
: in Nylon Tyrap
dPout Cross Over ~ RH

ut Cross Over - .IH

Q

Sealing Washer - Spout Cross QOver
RH/LH :

0

pout Fuel Flller Neck

se - Fuel Tank Crossover Upper

SV

se Clamp - Fuel Tank - Upper
Crossover Pipe

Hose - Fuel Tank'Crossover Lower

A3

A'uaptor 1/4 BSP Tee to 1/4 BSP
600 Cone

Cover - Fuel Crossover PJ.pe - Upper

- Long ' o

- Short
Cover to Cha351s-
Screw Hex Head M6 x 0.8 x 15
Washer Lock M5

Washer Plain M5

'

Cover Width Adjustment:
Nut Spring -U' Type
Screw No 6 Sheet Metal Type B

Washer FLat 5.3 x 10

*  QOrder fromﬁfPSO Daventry/Merkenich

Sialing Washer - Spout Fuel Fillér

FINIS

H85PB9009AA

HB85PB19528AA
H85PB19515AA

MS1863258
H85PB9330AA
HB85PB9329AA

MS183062S

HB85PB9330AA
MS183062S5
H85PB9325AA

H85PB8288BA

H85PB9326BA

H85PB2L168DA

H85PB9331AE

HB85PB9331BA

MS180550S
E630317571

E630024571

E623300571
E610226574

E630021571

9091103

9091111

QUANTITY
PER CAR

2

Not serviced A/R

9091522
9091120
9090854

9091798

9091120

9091798

9091178

9091104

9090834

9091130

9090767

9093954

9091618

%0241856

*1459510

*1474663

1481287

. *1467846

A/R

s

M




PARTS

- 'RS200-BILLOF MATERIAL - SERVICE

o
-

FINIS

QUANTITY
PER CAR

System 10.01.2 - Fuel Lines

Bracket -~ Fuel Pumps Mounting
Mounting Bracket to Chassis
Nut Hex Lock M8 Nqun insert
Washer Flat Plain M8
Washer Lock M8
‘Bobbin

Fuel Pump - Low Pressure

Screw Hex Head M6 x 12
Washef Lock M6

Washer Plain M6

Adaptor 'l/4 BSP 600 Cone’
Fuel Pump - High Pressure.

Insulator - High Pressure Pump

RS200.0RG

Screw Hex Head M8 x 16

Washer Lock M8

Washer Plain M8

Clamp

Adaptor M1l4 x 1.5 to l/4 BSP 600
Cone

Washer Copper - M14

=
=

R

!

* Order from: PSO Daventry/Merkenich

H85PB9401AC

E620013S72
E834096S
3630318571
HB5PBI441AA

H85PBY350AA

Low Pressure Pump to Mounting Bracket:

E602164572

E630317S71

E630024571

HB5PB2L167AA

HB5PB9350BA

‘83BB9K367BB

High Pressure Fuel Pump to Mounting Bracket:

E602186872
E630153s71
E630027571
HBSPB9A3BTBA

H85PB2L168CA

EB300965

9091189

*1436267

*1591288

*1472597

9090966

9090816

*1471337
| *0241856
*1459510
9090996
9090747

6120506

*0240909

*1486632

*144685
9091505
9090811

*1503882

Page 145




' .RS200.BILL OF MATERIAL ~- SERVICE PARTS

9091473 ',

9091782

QUANTITY
PER CAR

DESCRIPTION PART NUMBER
. swirl Pot _ _ * HBSPBOKIS3BC
‘- !B)cket-swirl Pot Mounting HBSPB9157AA

Swirl Pot Mounti g Bracket to Fuel Pump Mounting Bracket:

Screw Hex:Head M8 x 1.25 x 16 - E602186572
Washer Plain M8 . E630028571
Washer Lock M8 : o £630173571
Insulator | e HE5PB9367AA
Hose Clamp MS185006S100

Adaptor M12 x 1.5 to 1/, BSP 600  HBSPB2L168BA
Cone .

Washer Copper - M12 E830637s

200.0R

Fuel Tank to Low Pressure Pump H85PBG32ACA

Low Préssure Pump to Swirl Pot HBSPB9324Fa

0
éé n
© @
| {

Swirl Pot to Fuel Tank H85PB9324BA

i

ip -~ Fuel Return Hose (Dual E865245S
B Pipe Swivel) ' :

se - Swirl Pot to High Pressur
. Pump . S H85PBY9324HA

se Clamp - Tangenital Band . E863028582
{Breather Pipes)

W

ose - High Pressure Pump to Filter H85PB9324BA

el Pilter. 82GBY9155AA

acuum Pipe to HT Lead & Throttle Cable _
Clip . EB64B46S
Fuel Filter Bracket H85PB9156BA

- % _Order from: PSO Daventry/Merkenich

3

*0240909

*¥1523201°

*1444686
9090791
29091170

9090872
6054981

9090794
9090748
9090793

*6125689
9090795
*1517544

9090792

*6103279
*6058152

9091210

Page 146
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- RS200 BILL OF MATERIAL — SERVICE PARTS
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Adaptor M14 x 1.5 to 1/, BSP
"800 Cone

Washer Copper M14

Adaptor M12 x 1.5 to 1/, BSP
4
600 Cone

Washer Copper Fuel System M12
Fuel Filter to Brackét;
Bolt Héx Head M6 x 1 x 40.
Nut P/T M6

Washer Plain M6

Fuel Filter Bracket to Chassis:

Screw Hex Head and Lock Washer
Assembly M6 x 1 x 14

Washer Plain M6
Fuel Pressure Sender

Fuel Pressure Sender Mounting

Adaptor 1/4 BSP to 1/4 BSP 600 Cone

Fuel Pressure Sender to Mounting:
Bolt Hex Head M6 x 1 x 55
Washer Lock Spring M6
Washer Flat Plain M6

Hose - Filter to Pressurg Sender

Hose - Press Sender to Fuel Rail

Hose ~ Pressure Rggulgto; to Swirl
Pot ' ‘ E

* Order from: PSO Daventry/Merkenich

H85PB2L168CA

EB300968

HB5PB2L168BA

E8306378

E600113S72

E620432583 -

E630024571

E602527572

E630024871
H85PB97258A
H85PB9328AA

H85PB2L168DA

E600116572
E630152571
E630024571
H85PB9304DA
H85PBI324EA

H85PB9324JA

FINIS

9090811

*1503882

9090872

*6054981

*1579889
*1595599

*1459510

*1473422

*1459510
9091956
9091092

9091130

*1522675
*0206306
*1459510
9090754
9090796

9091040

QUANTITY

Page 147




. R6200 BILL OF MATERTAL - SERVICE DARTS

tem 10.01.3 ~ Filler Cap & Pipe

G

el Filler KReck and Mounting H85PB903ABA

ose Fuel Filler Neck to Tank H85PB9002BA

R

ose.Clamp ~ 65/80 mm : MS1850145100

1 Filler Cap : 84BBOK163A1AW

G

Filler Neck Moﬁnting Fixings:
Screw Hex Head M6 | | E602329872
Washer Spring Lock M6 E630152571
Washer Plain F1a£ M6 E630024S%1
Spacer - Nylon - HB5PBY9036AA
e - Filler Neck Drain HBSPBOOOBAB

Hoke Clamp - Tangenital Band  E863028582

END OF SYSTEM 10 - FUEL

- WWW.R$200

Order from: PSO Daventry/Merkenich

FINIS  |QUANTITY
PER CAR

o A T o s S e L

. 9090782 1

9091191 1
9091764 2

*1629183 1

*1475875 3

 *0206306 3

*1459510 3
9090819 1

9092026 1

*1517544 3

‘Page 148
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S ' DESCRIPTION = ' PART NUMBER FINIS QUANTITY
o : PER CAR
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SYSTEM 11 - STEERING

s '  ” System 11.01 - Manual Steering Gear - . “1..
(D_ Manual Rack & Pinion Assy - RHD | H85PB3503AB 909297 1
' m Manual Rack & Pinion Assy -~ LHD HB5FPB3503BB 9092975 1
2 . Track Rod End . HB5PB3289AA 19092360 4f
O Traék Rod End to Track Rod | | : ' .
: . Nut M14 x 1.5 I © MS1B2027s872 9092148 4
- Track Rod End to Steering Arm: .
Nut P/T M10 . ' ' E6204555872 h:€678595 | 4 .
Washer Plain M10 © E6300315101 *6095166 4

Steering Rack to Chassis:

Bolt M12 x 1.5 x 110 ‘ MS1800225872 9092006 2
Washer Flat M12 _ E630035871 *1475686_ -2

Nut Lock M12 | ' MS182039572 9091723 2

* Order from: PSO Daventry/Merkenich Page 149




RS200 BILL OF MATERIAL - SERVICE PARTS

£
------------------------------------------------------------------------- o
DESCRIPTION . © PART NUMBER - FINIS QUANTITY
: PER CAR
| System 11.05 - Steering Column shaft .
(Dm Direction Indicator 81AG13318AB sg0s1291 1% "
aring - Top of sieerlng Column | 80BB3517AA | *1583755 1.
Tube | o 83BB3L567BB *6118533 1
earing - Bottom of Steering Column 83BB3517AA *6118528 1
| Qust Cap | : _ | 83BB3C687AA  *6119182 1 _ ‘
_ prlng - Bottom of Steering. Column 83BB3520AB _ .*6118529 1 - f
Ohaft Stee;:_ing Gear S H85PB3524A0 _ 9090755 1 o ::? J
| witch Ignition - 85BB11572CA _ *6148302 1 %
. |
Oracket - Steerlng Column Shroud 83BB3K517AB *5118304 1 |
|
Nteering Column Shroud Bracket to Steering Column:
Screw M4 x 1 - Be02146572 1528461 2
m Washer Plain M4 ' E7630021572 *1467846 2
mracket Steering Column Support 83BB3B140AB *6110511 1
upport Ring i L HB85PB3B635AB ‘l 9091462 1

|

|

|

|

|

F

o

i

|

l

. A Steerlng Column Support Rlng lelngs. _ i
Nylon Bearing _ H85PB3520AR 9090784 1 N

steering Column Support Bracket to Tube - }

| : Bolt Hex Head M8 x 15mm E600214572 | *1465774 1 !

; Locknut M8 E620433572 *1613187 1 :

: " Spacer ' H85PB3636AA 9090753 2 i

niversal Coupling H85PB3B763AB 9091571 1

'

haft - Steering Intermediate ' HB5PB3571BB 2091707 1

Shaft - Steering Lower & Coupling HEBS5PB3B764AB 9091224 1

Steering Couplings to Shaft:

Bolt M8 x 1.25 x 35 MS180051572 9092161 4
. . 1§/ g ""'1,_‘
. Locknut M8 | MS182034572 9091534 4 L
washer Plain M8 S 3530023571 #1523201 4

o !Order from. PSO Daventry/Merkenlch e o 3 : Pagé'lSO




RS200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION - _ _ PART NUMBER FINIS QUANTITY

PER CAR
acket Steering cOiumn Mouﬁting-LHD HBSPB3634AC 9091192 . 1
| racket Steering Column Mounting-RHD HB85PB3632AC 9091193 1
mteering Cloumn Mounting Braéket Fixings: |
| Stud M10 x 47 - 352651G52 *1435031 2
Plate ‘ _ " HBSPB3633AA 9091150 2
. - . .
- teering Column Mounting Bracket to Scuttle:
Screw M6 x 30 _ .. E602169872 - *6103425 . 7
O Washer Flat M6 E6306025571 *1464174 7
Locknut M6 . E620432872 *1536286 7
Neeriné Column- -Su-pport to Steering Column Mounting Bracket:
m Locimut M10 x 1.5 EB22025872 *1505594 2
_ o Washer Flat 10.5 x 30 x 4 E630033571 *0242046 2
meering Column Support Ring to Steering Column Mounting Bracket:
Bolt M6 x 1.0 x 90 E600122572 *1540056 2
Washer Flat M6 E630025571 *1464174 4

Locknut M6 E620432572 *1536286 2

Shroud Upper Painted HB5PB3530AA2P 9091143 1
Shroud Lower Painted HESPB3533AA2P 9091144 1
rouds to Steering Colummn Bracket:
Screw Self Tapping 8 % 9.5 - Upper E610245571 ’ *1487474 1
_ Screw Round Head M4 x 16 - Lower E802463572 *56131931 3

3 * Order from: PSO Daventry/Merkenich Page 15




RS200 BILL OF MATERIAL - SERVICE PARTS

Klt ~Steering Wheel

etalls Of Kit
Olm (Trimmed)-

teering Wheel to Column
Nut M14

teering Wheel to Boss

Screw Pan Head M6 x 16

V83AB3600AAZP3J

VB3AB3600AA3J
HB5PB3K640AAZD
V83AB3A515CA2D

VB3AB3K699AAZP

“EB22058572

M5110251571

END OF SYSTEM 11 -~ STEERING

* Order from: PSO Daventry/Merkenich

© FINIS

9091413

9092340

9092541

9092571

9092339

*6077091

9091520

| QUANTITY
PER CAR

@ystam 11.05.3 - Steering Wheel ' _ o ' : . ,

Page 152
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RS200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION o PART NUMBER FINIS  [QUANTITY
=l PER CAR'

SYSTEM 12 ~ CLIMATE CONTROL

System 12.01 - Body Ventilation

Grille Centre Section Body HSS5PB24300AA 9091151 .~ 2

Grilles to Body: _
‘Rivets Pop 32 x 12.5 _ E6476558 *1553683 . B

RS200.0R

=
=

* Order from: . PSO Daventry/Merkenich R Page 153




'RS200 BILL- OF MATERIAL - SERVICE PARTS
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stem 12,02 - Heating & Distribution

G

Heater

Heater to Plank:

R

Screw Hex Head M6 x 25
Screw Hex Head M6 x 20

Washer Plain M6

eater Control

ulb - Heater Contrecl Illumination

00.0

Heater Control Fixings:
‘Nut Spring No. 6

Screw Self Tap MB x 19

lower

lower Motor Resistor

RS2

Blower Motor Resistor to Chassis:
Screw Type B No.6 Shegt Metal
Nut Spring No. 6
Bracket~Blower Mounting

Blower Fixings: |

Screw Hex Head M6 x 16

1

Washer Plain M6

witch ~ Blower

WWW

Knob Switch - Blowe;

Retainer Blower Switch

Retainer Assy to Console:
Nut Hex ﬁead M4

Washer Plain M4

. * Order from: PSO Daventry/Merkenich -

H85PB18478AA

E602166572
E602168S572

E630025871
HB5PB18K309AA
72GB13464AA
E623300s871

E610227574

HB5PR18456AA

84VB185914A

E610326871

E623300871

HB5PB199253A

E602166572

E6300245871

82GG18578aA
B3BG1B514AA

HB5PB18C541AC

E620330572

E630020871

FINIS

9091329

*1472061

- *1503087

*1464174

9091382

*1505480

*1474663

*1472053

9091361

*5105984

9093946
*1474663

9091152
*1471337
*1459510

*6083450
*6096339

9091194

*1547012

*0241816

-
ot

H
}
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RS200 BILL OF MATERIAL - SERVICE

PARTS

- FINIS

QUANTITY
PER CAR

Plenum RHD
Plenum LHD
Plenum to Hood:.
Screw Sel£ Tap No. x 19
Seél Rﬁbbé£. |
Louvré Vent Air ﬁH_

Louvre Vent Air LH

‘Bracket Console Location

Bracket Console Location Fixings:

Screw Self Tap No. 6 x 19

Louvre Centre
Louvre Fixing:’
Nut Spring No. 6

Screw Self Tap No. 6 x 19

Duct - Side Demist RH
Duct - Side Demist LH
Ducting Flex Hose

Seal Side Demist

Side Demist Duct to Roll Cage:

Screw Hex Head M6 x 1 x 14

Washer M6 ‘

* OQrder from: PSO Daventry/Merkenich

HB5PB18580AA

HB5PB18581AA

M5110284574

- HBS5PB16801AA

84FGO18B08AA

-84FGB018B0O9AA

H85PB04435AA

E610228S74

84FBBO14L21AA

E623300571

E610227574

HE85PB18556BA
H85PB18556AA
HB8SPB18558AA

H85PB18557AA

E602165872

E630024571

9090786

9090787

9091683

9093923

*6114091

*6121420

9091935

*1591087

*6122193

*1474663

*1472053

9091153
9091355
9091472

9090737

*1475466

*1459510

A/R

1
1
2x600mm

2
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I '* - DESCRIPTION L PART NUMBER " FINIS QUANTITY
T : ' PER CAR
(Damist Grille RH (Fits LH sidéi 83BG18C491BA *1621379 2
memis't Grille LH (Fits RH si..de) . B3IBGlEKSSSEA  *1621380 2
Seal Demi#ting Slots ‘ . HB5PBB305AA ‘ 9090766l 2m
Oille Footwell Vent . HESPBISAJOOAR 9093956 2
_  Foam Seal Foo£wéll Vent HB5PBLONS74AA 19091154 2
.Onnectj.ng Riné :Fooltwell Vent. | | HB5PBOBSOAA | 9091508 T2 o

Grille Footwell Vent Fixings:

Screw Button Head Socket M5 x 20  MS1805125202 9091525 8

0

Washer Plain M5 E630021571 . *1467846 8

stem 12.02.3 - Water Hoses & Attachments

NV

se Heater Qutlet H85PB18479AA 9091212 1

ose - l)Heater Inlet }
2)Engine Outlet to Heater) H85PB18480aA 9090745 .2
®lip Worm Drive (16-25mm) . MS1850085100 9091765 6

amp HE5PB8289AA 9091583 5

amps to Tunnel:

Nut ‘Hex Head M5 . . E620011872  %1486684 5
Washer Plain MS | . E630022571 *0241826 5
Pop Rivet 04.8 x 16 M51840018 © 9093945 15

WWWY

END OF SYSTEM 12 - CLIMATE CONTROL

e,

o 'Oxder from: PSO Daventry/ﬁerkenich B - _ Page 156




- RS200 BILL OF MATERIAL - SERVICE PARTS

=

. ‘/f.m\‘ '. -

QUANTITY
PER CAR

SYSTEM 13 ~ GAUGES AND WARNING DEVICES

System 13.02 ~ Speedometer

Gauge Speedometer MPH : e HB85PB10849AA
Gauge Speedometer .KPH . ' HB5PB10849BA
Cable Speedometer ' - : HB85PB17260RA

Grommet Speedo Cable - H85P320407AA

System 13,03 - Fuel Gauge

Gaﬁge Fuel Pressure ‘ HB5PB9270AA
Gauge Fuel Level. - HB85PB9A280AA
Washer Shakeproof Gauge Securing E630355871.

RS200.0RG

System 13.04 - Electrical Power Gauges

Gauge Voltmeter 0-16 Volts HBS5PB10A835AA

Warning Light Ignition HB5PB10670AA

Washer Shakeproof - Gaugé Securing E630355571

WW

N

* Order from: PSSO Déventry/Merkenich

909140
19093206
9090752

9092305

9091435

9090776

*1572244

9090779

9091449

*1572244

Page 157




R5200 BILL - OF MATERIAL - SERVICE

PARTS

FINIS

QUANTITY

|PER- CAR

G

Gauge Boost

Boost Gauge Pipe i

R

Gauge Water Temperature

arning Light 0il Pressure .

0

-;auge Tachometer

auge Q0il Pressure

0

Washer Shakeproof - Gauge Securing

ystem 13.06 ~ Horns

2 0

Horn High Pitch
orn Low Pitch
orns to Body:

Screw Hex Head M6 x 16

RS

Washer Plain Mé

| Washer Spring M6

System 13.07 = Miscellaneous Gauges

ystem 13.05 - Engine Operation Gauges

ain Beam Warning Light

W

Warning Light Indicators

Brake Warning Light

W

Warning Light Transfer Box

H85PB10KS55AA
HB85PB10S56AA
HBS5PB10AB73AA

HB85PB9273AA

H8SPB17360AA

.HB5PBS9G272AA

E630355571

81AB13801AA

B81AB13802AA

E602166572
E630024571

E630317571

HB5PB13NO25AA
H85PB13368BA
H85PB2L414AA

H85PB9274AA

8090778

9091156

80980777

9091453
9091326
9090780

*1572244

*6099501

*6099502

*1472061
*¥1459510

*0241856

9091443
9091445
9091448

9091446

END OF SYSTEM 13 GAUGES AND WARNING DEVICES

-~ * Order from: PS0 Daventry/Merkenich
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RS200 BILL'OE,MATERIAL‘- SERVICE PARTS

DESCRIPTION o PART NUMBER -~ PINIS QUANTITY

A Al ek Tih ks bk b e o iy s e . . Pt TR Sk T i S A T G A Ak S T e . Vi e T sk S kg o e . e T N W Sl S S T ——— — . S 5 - A Ee A S B S ol

SYSTEM 14 - ELECTRICAL.POWER SUPPLY

System 14.01.1 - Battery -

Battery 87BB10655CA *1644112 . 1

System 14.02, -~ Alternator

OAlternator ' : o X85BB10300AA 9093790 1
. -Pulley Alternator _ ' o | " . HB2MS10130AB 9091213 1.
:Spacer-' Alternator Pulley e . HB5MS5679AA - 9093957 1
OBracket Alternator Mounting HB2MS10A313CA - 9092164 1
Alternator to Bracket: . : ' '

Bolt 'T' Qual 5/16“ UNF x 5" HB00010580 *9094675 l.

Nut 5/16" UNF Self Lock : 34443ES88C *1419626 -1

Washer 5/16"' - E630027571 *1444685 1

Belt Alternator | | HB82MS8620AR 9091621 | 1
EAalternator Strap and Clamp Assembly HB2MS10K145AB 9093788 1

comprising: _
Strap Alternator Adjusting H82MS10145A8 9091942 - 1
Clamp Alternator Strap ' H82MS10248AB 9091941 2
Clamp to Strap : _ -
| Bolt Screwcap 3/8" UNC x 1" E400044580 *6Q23025 1
Washer - M8 - Lock _. E630173571 *1444686 1
;Bracket Alternator Strap HB5MS10A314CA 9091944 1
h *  Qrder from:;PSO.Daventry/Merkenich . _ Page 159
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RS200 BILL OF MATERIAL - SERVICE PARTS

PART NUMBER FINIS

QUANTITY
PER' CAR

* Order from: PSO Daventry/Merkenich

1

' @stem. 14.08'.1 --. Battery Cables & Fixings -
| rth Strap - Battery to Chassis HB85PBR14325AA 9091898
.' mﬁle - Starter Mo'f.o.r to Battery HBSPB14A280CA 9091906 -
'Qver Live Batf.ery_ Terminal 74EB14277EB .. *6082670
: able Starting Motor to Alternator H85PB14324CA 9093958
) '-over - Charging Cable Terminal HB5PB14335AA 9091913
.Oarth Strap~ Engine Mounting to C_hassisHBSPB14326CA _ 2091899
. Qable ~ Alternator Earth Strap ‘H85PB14333CA 2091873
_ ablé - Supression Engine Cam Cover HB5PB14327CAa 9091900
Nattery Connecﬁions:
. Screw Square Head M6 x 16 E804020572 *1461639
(,) Washer PLain M6 E630024871 ¥1459510
m Nut Hex Head M6 E822109572 *6076469
: | . Wattery Earth to Chas,sis:
Screw Hex Head M8 x 1.25 x 15 E6029515872 . *1613668
' Washer $tar' Loc¢k M8 E630318571 *1472597
- ngine Earth to Chassis:
Screw Hex Head MB x 1.25 x 15 E800613574 *1574609
. Washer Star.LoEk MB E630318871 *1472597
; Washer Flat MB E830111s82 *l47l7027 |
Conduit PVC - ID 29mm .(DPM32) HBS5PB14347AA 9091322
Conduit PVC - ID 19.3mm (DPM25) HB5PB14346AA 9091321
Conduit PVC - ID 9.5mm (DPM12) . HBS5PB14345AA 3091320

250mm

250mm

3m

Page 160
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y - RS200 BILL OF MATERIAL - SERVICE PARTS

oy o = L e 1yt i i Y e e M BN B e e oy e v e o e T Rk —F e e e A A iR s S . L A e ik o AR i e

' DESCRIPTION l PART NUMBER FINIS QUANTITY
: PER CAR
System 14.09.1 - Wiring Engine Compartment R -
Bracket Relay Support ' HB8SPB14015AA 9091157 1
Conduit PVC Engine oom Croséing ' H85PBl4346AA 9091321 300mm
Manifold
Tie Grip 200 x 4.6 Fuel Rail to. - MS186326S 9091711 3

Injector Loom

Loom to High Pressure Fuel Pump:

RS200.0RG

washer Plain M4 | E630020571 0241846 ! /
Washer Lock M4 - E630315871 0241816 1
Nut M4 x 0.7 - E620330572 *1547012 1
Washer Plain MS o E630021S71 ¥1467846 1
Washer Lock M5 © Ee3o17isTl *0206416 1
Nut M5 x 0.8 ' E620011S72 *1486684 1
NN * Qrder from: PSQO Daventry/Merkenich | | Paga Lol
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RS200 ‘BILL. OF MATERIAL - SERVICE PARTS

T e S e G e S8 20 Lt . O T LS g ) L T AP S T S A A i e o e ] S S S S S et A O S B A o . e T S T . ¥ 2 s i R

DESCRIPTION _PART.NUMBER FINIS QUANTITY
' ' PER CAR

e e S . e S S M S S Y e S . O e o e AT e S . 3o e . 409 o M Yo e i B . B e N PP P . e o b el M S S . B Y R B

stem 14.09.2 - Wiring Main Loom

G

om Main Wiring . o _ _ H85PBI4401CA 8091902 1

Terminal Boot Brake Reservoir : HE88PB13K060AA 9093959 1

R

Jumper Loom Spot Lamps ' H85PB15A211BA 9093960 1

0

per Loom Fog Lamps  H85PB15A211AA 9093961 )
Boom Engine Management H85PB14K011cC 9093293 1

om Front Lighting LH Side H85PB13009CA . 9091909 1 N

£
|
;
Senem

Double Strap Grip- HB5PB14339AA 9091781 8

oom Front Lighting RH Side . H85PB13008CA 9091908 1

ingle Strap Grip HB85PB14331AA Not serviced 31

2

: ie-Wrap (Amp 2-626087~0) H85PB14330AA Not serviced 70
om Fuel Tank HB85PB14329CA 9091910 1
om Gearbox Reverse Switch . HB85PB14332CA 9090813 1

Loom Courtesey Lamp . HB5PB14328CA 9091901 1

R9

Puel Content Earth to Chassis:
Screw Hex Head M4 x 0.7 x 10 E610205871 *1494217 1

Washer Lock M4 E630315s571 *(241846 1 LI

: gine Loom Fixings:
- Rivet Blind Seal Aluminium 3.2 x 8 E647652S *1550708 3
EEEEE::: | |

* Order from: PSQO Daventry/Merkenich . Page 162
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R5200 BILL OF MATERIAL -. SERVICE- PARTS
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PART NUMBER

-FINIS

QUANTITY
PER CAR

' W/Wiper Earth to Chassis:
_ : Screw M5 x 0.8 x 15
m Washer Lock Star M5

Brake Fluid Level to Chassis:

O Screw M5 x 0.8 x 15

= Washer Lock Star M5
arth Handbrake to Chassis:
Screw M6 x 1 x 10 Fixing

Washer Lock Star Mé

ivet Blind Seal Alum. 3.2 x 8

om Fixings Chassis to Body:

in Connector 4.57mm {RISTS 51100471)°
in Connector 4.5mm (RISTS 51100470)

yelet for M8 Stud (RISTS 51100348}

m
Extension Lead Heater Ballast

Resistor
Ground Lead TFI Module
Snap Connector
ale Terminal (6.35mm).
xtension Lead - Bonnet Lamp
Conduit Wiring Cover

Wire Engine Earth to Rattery

* Order from: PSO Daventry/Merkenich

E602146572

. E630316871

E602146572

E630316571

E802163572

E630316571

E6476528

H85PB14488AA

H85PB14489AA

H85PB14490AA

HB5PB14408CA

HB5PB14409CA

H85PB13068AA

H85PB13067AA

HBS5PB14410AA

HB85PB14342aA

H85PB144035AA

*1528461

*1470589

*1528461

*1470589

*1473188

*1470589

*1550708

35

Not serviced 1

Not serviced 1

Not serviced

9093962

9093963

Not serviced 2

Not serviced 5

9093964

9093964

9091911

2m
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'R$200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION ' PART NUMBER - FINIS QUANTITY
- - - PER CAR

Shistem 14.09.3 - Wiring Looms - Rear.

G

gom Rear Lighting . HB5PB14405CA 9091903 1

R

Loom Auxiliary Light H85PB14406CA 9091904 1
oms to Chassis:
Screw Hex Head M4 x 0.7 x 10 E610205571 *1494217 2

Washer Lock M4 E630315571 *0241846 - 2

ar Looms to Frames:

Tie Grip 260 x 2.5 MS1863258 9091522 15

00.Q

stem 14,09.5 -~ Fuses

2

se 10A D9ZB14A094CA *1591029 18

mse 15A ' _ D9ZB14A094DA *1591030 1
mse 20 DIZB14A094EA *1591031 1

se 25A : - D9ZB14A094FA *1591032 2
. .

WW

- " : o
* Order from: PSO Daventry/Merkenich - Page 164




RS200 BILL OF MATERIAL - SERVICE PARTS

S OSSO S
DESéRIPTION PART NUMBER FINIS QUANTITY
PER CAR
‘ ! ’System 14.10.1 -~ Switches Steering Column i
Switch - Lights & Windshield Wipers 8lAG11K6E65CA *6066605 1

o m Switch - Turning & Emergency 81AG13B302AA *6066606' 1

OSwitch - Intermittant Wipe Interval  B3BG17K531AA *6097006 1
Switches to Steering Column:

j | " gorew M4 x 1 E602146572 *1528461 2
; D Washer Plain M4 E630021571 - %1467846 2
-OSystem 14.10.2 - Swj.tches Instrument Panel Mounted

Switch - Instrument Panel Dimmer 83BB13K752AB *6115032 1
NSwitch - Front Fog Lamp ' - H85PB15K238CA 9090815 1
' mSwitch - Rear Fog Lamp H85PB15K239CA 9091158 1
Switch - Driving Lamp HB5PB15K240BA 9090758 1
m Switch -~ Blank LH Type H85PB15K243aA 9091159 1
M Switch - Blank RH Type H85PB15K242A0 2090757 3
Switch -~ Long Range Lamp H85PB15K241AA 9091323 1

System 14.10.3 - Relays
Relay -~ Fusebox Main Loom 81AG14NDB9CA 6149337 8
Relay - Fusebox Main Loom 78GG13550AA *6048781 1
Relay - Fusebox Main Loom 78GG17C499BA *5048783 i
Relay - Fuel Pump Crossoveér 81AB15040AaA *6103069 1

END OF SECTION 14 ~ ELECTRICAL POWER SUPFL:

- * Order from: FPSO Daventry/Merkenich
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RS200 BILL OF MATERIAL - SERVICE PARTS

DESCRIPTION PART NUMBER FINIS QUANTITY
: : PER CAR

* Order from: PSO Daventry/Merkenich I S Page 166
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RS200Q0 BILL OF MATERIAL ~-SERVICE PARTS ' -

e e e e e e
DESCRIPTION PART NUMBER FINIS |QUANTITY
. FPER CAR
SYSTEM 17 - LIGHTING
OSystem 17.01.1 - Front Lighting Semi Sealed Beam
Headlamp Unit RHD - | HESPB1300SBA 9091319 2
' Headlamp Unit LHD HB5PD13005AA 9091317 2
ORlng LH N : 77FG13K184AA *1571611 1
| mRing RH | 7')FG13015AA *1571609 1

‘Plate Headlamp Mounting - HB5PB13050AB 2

Headlamp Plate to Hood:

' O Pop Rivet E6476551S *1553683 8

Bezel Headlamp RH Unpainted HB85PBA13A044AA 9091432 1
Nﬂezel Headlamp LH Unpainted HB5PBA13A044BA ~ 9091431 . 1
m}aezel to Hood:

Screw Flanged Head Pk No. 8 x 1"  MS110287574 9091592 . 1
mmaunting Plate - Headlamp Bezel HB5PB13A048AA 9093968 2
m \ i '

Mounting Bracket — Headlamp Bezel HB5PB13A047AA 9093967 2

3

Headlamp Bezel Plate to Bracket:

Peel Rivet 1/8 x 1/2 1qg. : ' M51840055874 9091521 B

=
=

* Order from: PSQ Daventry/Merkenich Page 167




RS200 BILL OF MATERIAL - SERVICE PARTS

L
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DESCRIPTION S - PART NUMBER FINIS QUANTITY

PER CAR
‘ }tem 17.01.4 - Front LJ.ght:Lng - Road Lamps . i '_ i
d Additional Lighting Kit - Rally  HB5PB15705AaA 9093180 1
. iving Lamp - Rally : HBSPB15200AA 9094691 2

Qct Lamp - Rally HB5PB15200BA 9094690 2
ulb - Rally HBSPB13009AA 9094689 4

sttem 17.01. 5 - Front L:Lght:.ng Fog Lamps
Ng Lamp ' H85PB15K201AA 9093969 2

mstem 17.01.6 - Front Lighting -~ Front Turn Indlcators

Lamp - Purn Slgnal RH Front 83BG13368AA - *6096585 1
Lamp - Turn Signal LH Front 83BG13369AA  %6096587 1 : -
pring - 83BG13A353BA *6103873 2 ‘

lb 21W N _B3BG13466AA *1610596 2
amp - Turn éignal Side 81AG13K90939AA *6069057 2
~ Bulb o 81AG13465AA *6079730 | 2
ring 83BG14KO050AA *6109584 2

nnector . A745X14487AR *5001505 .2

* Order from: PSO Daventry/Merkenich Page 168 N
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RS200° BILL OF. MATERIAL - SERVICE PARTS

DESCRIPTION . ) PART NUMBER :  FINIS

|QuanTITY
PER CAR

A e i o s g R o P Bl S R 8. ke e, o e T P Ry e o PP A A0 8 S e e . e e .

' System 17.02.1 - Courtesy & Map Reading Lamps

Console Overhead

Map Reading Lamp

‘Socket ~ Map Readihg Lamp

Bulb 5%
Console to Headlining:
Screw No. 6

Speednut No.6

Lamp Interior.. .
Bulb IOW

Clock

Clock to Headlining:

Sbeed Nut No. 6

Screw No. 6 x 16 Type AB
Lamp Interior

Bulb 10W

" Cour tesy Switch

Courtesey Switch to 'A' Post:
Screw Pad Head M4 x 16
Nut M4

Plain Washer M4

1

~* Order from: PSO Daventry/Merkenich

J85BA045B54AR2P 9093970

82GG15650AA *1595911
82GG15A653AA ©  *6119921
81AC13466BA *6090984
E601026871 - %1481227
E623301571 . *6061327
82GG13774AA *6092623
81AG13466CA *6090985

HB5PB15000AA2P 2093971

E623300876 *1474663
E610627§74 *1515461
30BG13776AA *6091698
B1AG13466CA *6090985
HBSPB137138A 9093972
E6033125572 *1583233
E620330572 1547012
E630020571 £0241816
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R5200 BILL OF'MATERIAL ~ SERVICE PARTS
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- ‘DESCRIPTION "~ |° ° PART NUMBER

FINIS

QUANTITY
PER CAR

S L L e o e e i St e e A e Ll S B et e P B S S e i =i ey B . 0 R A S . . 8 A . o . B . S e P9 S A0 B

y “em 17, 02 2 - Lamp Luggage Compartment

urtesy Lamp _ 71LB13200AA

G

ntq Plate Lamp Assy o H85PB13A757AB

Courtesy lamp to Mountlng Plate.

R

Nut Hex Head M5 ~ E620011572

Washer Spring M5 ' 'E630316571

untlng Plate to Hood:

O0.0

Pop Rivet 3.2 x 12.5 : - E647655S
witch Pressure ' HBSPB11645AA
t -~ Thin Pressure Switch " 114195Es50

SZ

ystem 17. 02 3 - Lamp - Engine Compartment

ourtesy Lamp . 71LB13200AA

R

Epourtesy Lamp lelng
Nut Hex Head M5 ' ' E20011S72

Washer M5 Spring e " E630316S71.

WWW

* Order from: PSO Daventry/Merkenich

*1525711

9091160

*1486684

*1470589

*1553683

9090838

*1793488

- *1525711

*1486684

*1470589

Page 170




‘R5200 BILL OF MATERIAL - SERVICE DARTS

N

o
3 3
Mot

DESCRIPTICN PART NUMBER

A e ik ke i e s i g s Y Sy S W A S A - Y T T A S A ke S e S e S - ————

FINIS

QUANTITY
PER CAR

- S P D L e e ik e i e = Ak Y T U S T T N R P Y S S A SO Y Y . B S . Bk B A Sy e il e e S B S T B B S i S B s

System 17.03,1 - Rear Lémps

RG

Cluster Rear Lamp RH , B3BG13A602A2B
Cluster Rear Lamp LH 83BG13A603A2B
Carrier ~ Lamp ' 83BG13NOO4A2B

Bulb 21w ‘ ' 83BG13466AA
' _ Bulb 21/5W 82AG13464AA
_ Cluster to Rear End:
E822112572

Red Tall/Stop & Indicator Lamp Cluster
- RH H85PB15702AA

N - LH H85PB15703AA

Lamp Cluster to Bracket-

Screw Hex Head M5 x 20 E602147872

Washer Plain M5 E630021571

Washer Spring M5 ' E630316571
Red Reflex Reflector H85FB15702BA

Reflectors to Bracket:

Screw Pan Head M4 x 12 E603123572

; Washer Spring M4 E630315571

System 17,03.5 - Rear Lamps - Licence Plate Lamp

Lamp Assy Rear Licence 81AG13550AA
Bulb \ ‘ 1 81AG13465aA
Socket Assy Bulb 81AG19K530AA

| END OF SYSTEM 17 - LIGHTING

N _ : ' END OF BILL OF MATERIAL

* QOrder from: P50 Daventry/Merkenich

*6139660
*6139668
*6136375
*1610596

*6107474
*6085158
9091161

9090734

*1512256
*1467846

*1470589
9091162

*1487923

*0241846

*5067427
*6079730

*6079936
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